UPPER BLACKSTONE WATER

POLLUTION ABATEMENT DISTRICT

WASTEWATER TREATMENT FACILITY IMPROVEMENTS

BOARD OF DIRECTORS

ROBERT L. MOYLAN JR, CHAIRMAN
J. BRADFORD LANGE, VICE CHAIRMAN

MATTHEW J. LABOVITES, SECRETARY

ENGINEER DIRECTOR / TREASURER

THOMAS K. WALSH, P.E.

PLANT MANAGER

PAUL CARON

DISTRICT ENGINEER

KARLA SANGREY, P.E.

SEPTEMBER 2010

Consulting

PHASE Il

CONTRACT NO. UB 3-0-17512-0033

PROJECT NO. CWSRF — 3197

SITE LOCATION |

ROUTE 20 J

EXIT 10A OFF
MASSACHUSETTS

TURNPIKE
(ROUTE 90)

LOCATION PLAN

APPROXIMATE SCALE: 1"=200

CDM Camp Dresser & McKee Inc.

CAMBRIDGE, MASSACHUSETTS

Engineering

Construction

UNOFFICIAL CONFORMED CONTRACT DRAWINGS ARE FOR USE BY

THE UPPER BLACKSTONE WATER POLLUTION ABATEMENT DISTRICT,

WASTEWATER TREATMENT FACILITY CONSTRUCTION MANAGEMENT
STAFF ONLY AND ARE PROVIDED SOLELY FOR INFORMATION.

CONFORMED

Operations

1289—-74407



Time: 1/6/2010 2:23:08 PM

Plotted by: RICHARDSAJ

Xref's: [CDM_2436, ]

Plot Stamp — ProjectWise Project: 1289—-74283 Upper Blackstone P—IIl File: C:\CDM\CAD_APPS\PWISE\GGPNX000.DWG Saved by: BITTOVJ On: 24—Nov—10 Plotted OFite N Ay d @ J1DFioMrdsaj\d0 119515\ GGPNX000.dwg

A4 | N/

INDEX SHEET

GENERAL PIPE SUPPORTS
137 PT-PS-1 PRIMARY SETTLING TANKS - BASEMENT PIPE SUPPORT PLAN
2 GD-1 INDEX OF DRAWINGS 65 TB-S-1 THICKENER BUILDING - BASEMENT FLOOR PLAN - IMPROVEMENTS 138 PT-PS-2 PRIMARY SETTLING TANKS - BASEMENT PIPE SUPPORT SECTIONS
3 GD-2 INDEX OF DRAWINGS 66 TB-S-2 THICKENER BUILDING - FIRST FLOOR PLAN - IMPROVEMENTS 139 PT-PS-3 PRIMARY SETTLING TANKS - SIDESTREAM DRAIN PIPE SUPPORT- PLAN AND SECTION
4 GD-3 DESIGN CRITERIA - LIQUID 67  TB-S-3 THICKENER BUILDING - ROOF PLAN - IMPROVEMENTS 140 PT-SD-1 PRIMARY SETTLING TANKS - PIPE SUPPORT DETAILS |
5 GD-4 DESIGN CRITERIA - SOLIDS 68  TB-S-4 THICKENER BUILDING - THICKENER TANK ELEVATIONS | - IMPROVEMENTS 141 PT-SD-2 PRIMARY SETTLING TANKS - PIPE SUPPORT DETAILS Il
6 GD-5 SOLIDS PROCESS FLOW DIAGRAM 69 TB-S-5 THICKENER BUILDING - THICKENER TANK ELEVATIONS Il - IMPROVEMENTS 142 HT-PS-1 SLUDGE HOLDING TANK BLDG - BASEMENT PIPE SUPPORT PLANS
7 GD-6 ASH PROCESS FLOW DIAGRAM 70 TB-S-6 THICKENER BUILDING - THICKENER TANK ELEVATIONS IIl - IMPROVEMENTS 143 HT-PS-2 SLUDGE HOLDING TANK BLDG - PIPE SUPPORT SECTIONS
8 GD-7 BIOFILTER TREATMENT SYSTEM 71 TB-S-7 THICKENER BUILDING - THICKENER TANK ELEVATIONS IV - IMPROVEMENTS 144 HT-SD-1 SLUDGE HOLDING TANK BLDG - PIPE SUPPORT DETAILS |
72 DW-S-1 DEWATERING BUILDING - BASEMENT PLAN - IMPROVEMENTS 145 HT-SD-2 SLUDGE HOLDING TANK BLDG - PIPE SUPPORT DETAILS I
73 DW-S-2 DEWATERING BUILDING - FIRST FLOOR PLAN- IMPROVEMENTS 146 TB-PS-1 THICKENER BUILDING BASEMENT - PIPE SUPPORT PLAN
74 DW-S-3 DEWATERING BUILDING - SECOND FLOOR PLAN - IMPROVEMENTS 147 TB-PS-2 THICKENER BUILDING 1ST FLOOR - PIPE SUPPORT PLAN
% Dhsi  comTEMoRLDNG morr OO BORE pengme oo
I 76 DW-S-5 DEWATERING BUILDING - BRIDGE CRANE FRAMING PLAN - IMPROVEMENTS -SD- -
77 DW-S-6 DEWATERING BUILDING - BIOFILTER FOUNDATIONS AND ROOF PLANS - IMPROVEMENTS 150 TB-SD-2 THICKENER BUILDING - PIPE SUPPORT DETAILS I
o o CVILSITE LEGEND. NOTES AND ABBREVIATIONS 78 DW-S-7 DEWATERING BUILDING - SECTIONS AND DETAILS | - IMPROVEMENTS 1:; ;3\-/8;)3-31 ;E@KEE‘FEEEUB'E?L'EE:'E/E SS':“':EP,\??;BETSAL';SP ICI)IRT LA
0 oo OVERVIEW PLAN 79 DW-S-8 DEWATERING BUILDING - SECTIONS AND DETAILS Il - IMPROVEMENTS 1on DW-PS-2 DEWATERING BUILDING - CoT FLOOR PIPE SUPPORT PLAN
1 ca BORING PLAN 80 DW-S-9 DEWATERING BUILDING - SECTIONS AND DETAILS IIl - IMPROVEMENTS oy DW-PS-3 DEWATERING BUILDING - D FLOGR PIPE SUPPORT PLAN
81 DW-S-10 DEWATERING BUILDING - BIOFILTER SECTIONS AND DETAILS - IMPROVEMENTS -PS- -
12 C-4 EXISTING CONDITION AND REMOVAL PLAN | 82 DW-S-11 "NOT USED" 155 DW-PS-4 DEWATERING BUILDING - PIPE SUPPORT SECTIONS |
DG oo oo meyae memnoxcoumot s 5 BSI NONEWIONSWONO AGIGE: MM SO WU e srront
e oo LAYOUT. GRADING. AND EROSION AND SEDIMENTATION GONTROL PLAN | 84 IB-S-2 INCINERATOR BUILDING - FIRST FLOOR, ROOF PLANS AND SECTIONS - IMPROVEMENTS ol DW-PS-7 DEWATERING BUILDING - OOF ObDOR CONTROL - PIDE SUP'P LA
’ ’ 85 MB-S-1 MAINTENANCE BUILDING - CANOPY PLANS AND SECTIONS - IMPROVEMENTS -PS- - -
16 C-8 SIDE STREAM PUMP STATION AND YARD PIPING 86 SD-S-1 STANDARD DETAILS | 159 DW-PS-8 BIOFILTER ODOR CONTROL - PIPE SUPPORT PLAN
17 C9 SIDE STREAM PUMP STATION 160 DW-PS-9 BIOFILTER ODOR CONTROL - PIPE SUPPORT SECTIONS |
18 C-10 YARD PIPING ENLARGED PLAN - FIELD OFFICES 87 SD-S-2 STANDARD DETAILS I A
o oA WASTEWATER PUMP STATION LAYOUT 88 SD-S-3 STANDARD DETAILS il 160A DW-PS-10 BIOFILTER ODOR CONTROL - PIPE SUPPORT SECTIONS II
20 o2 SITE DETAILS 89 SD-S-4 STANDARD DETAILS IV 161 DW-SD-1 DEWATERING BUILDING - PIPE SUPPORT DETAILS |
20A C-13 GAS YARD PIPING AND DRAINAGE RELOCATION 9  SD-85 STANDARD DETAILS V 162 DW-SD-2 DEWATERING BUILDING - PIPE SUPPORT DETAILS |l
91 SD-S-6 STANDARD DETAILS VI 163 DW-SD-3 DEWATERING BUILDING - PIPE SUPPORT DETAILS Il
164 DW-SD-4 DEWATERING BUILDING - PIPE SUPPORT DETIALS IV
165 DW-SD-5 DEWATERING BUILDING - PIPE SUPPORT DETAILS V
166 DW-SD-6 DEWATERING BUILDING - PIPE SUPPORT DETAILS VI
ARCHITECTURAL 167 DW-SD-7 DEWATERING BUILDING - PIPE SUPPORT DETIALS VI
MECHANICAL 168 DW-SD-8 DEWATERING BUILDING - PIPE SUPPORT DETAILS VIII
169 DW-SD-9 DEWATERING BUILDING - PIPE SUPPORT DETAILS IX
21 GD-A-1 ABBREVIATIONS AND LEGENDS 92 GD-M-1 MECHANICAL SYMBOL LEGEND ABBREVIATIONS AND GENERAL NOTES 170 IB-PS-1 INCINERATOR BLDG - SUB-BASEMENT - PIPE SUPPORT PLAN
22  GD-A-2 BUILDING CODE SUMMARY AND LIFE SAFETY PLANS | 93 PT-M-1 PRIMARY SETTLING TANKS - PUMP GALLERY BASEMENT PLAN - DEMOLITION 171 IB-PS-2 INCINERATOR BLDG - BASEMENT 1ST & 2ND FLOOR - PIPE SUPPORT PLANS
23  GD-A-3 BUILDING CODE SUMMARY AND LIFE SAFETY PLANS II 94 PT-M-2 PRIMARY SETTLING TANKS - PUMP GALLERY SECTIONS - DEMOLITION 172 IB-PS-3 INCINERATOR BLDG - 3RD FLOOR - PIPE SUPPORT PLAN
24 PT-A1 PRIMARY SETTLING TANK PUMP GALLERY PLANS & DETAILS - IMPROVEMNTS 95 PT-M-3 PRIMARY SETTLING TANKS - PUMP GALLERY BASEMENT PLAN - IMPROVEMENTS 173 IB-PS-4 INCINERATOR BUILDING - PIPE SUPPORT SECTIONS
25  HT-A-1 SLUDGE HOLDING TANK BUILDING - PLANS AND ELEVATIONS - DEMOLITION 96 PT-M-4 PRIMARY SETTLING TANKS - PUMP GALLERY SECTIONS - IMPROVEMENTS 173A IB-PS-5 INCINERATOR BUILDING - EXTERIOR ODOR CONTROL - PIPE SUPPORT PLAN AND SECTION  /0\
26  HT-A-2 SLUDGE HOLDING TANK BUILDING - PLANS AND ELEVATIONS - IMPROVEMENTS 97 PT-M-5 PRIMARY SETTLING TANKS - SIDE STREAM DRAIN - PLANS, SECTIONS AND DETAILS 174 IB-SD-1 INCINERATOR BUILDING - PIPE SUPPORT DETAILS |
27 TB-A-1 THICKENER BUILDING - BASEMENT FLOOR PLAN - IMPROVEMENTS 98 HT-M-1 SLUDGE HOLDING TANK BUILDING - PLANS - DEMOLITION 175 IB-SD-2 INCINERATOR BUILDING - PIPE SUPPORT DETAILS Il
28 TB-A2 THICKENER BUILDING - FIRST FLOOR PLAN - DEMOLITION 99 HT-M-2 SLUDGE HOLDING TANK BUILDING - SECTIONS - DEMOLITION 175A IB-SD-3 INCINERATOR BUILDING - PIPE SUPPORT DETAILS IIll  /\
29 TB-A-3 THICKENER BUILDING - FIRST FLOOR PLAN - IMPROVEMENTS 100 HT-M-3 SLUDGE HOLDING TANK BUILDING - PLANS - IMPROVEMENTS
30  DW-A-1 DEWATERING BUILDING - BASEMENT PLAN - DEMOLITION 101 HT-M-4 SLUDGE HOLDING TANK BUILDING - FIRST FLOOR AND ROOF PLAN - IMPROVEMENTS
31 DW-A2 DEWATERING BUILDING - FIRST FLOOR PLAN - DEMOLITION 102 HT-M-5 SLUDGE HOLDING TANK BUILDING - SECTIONS - IMPROVEMENTS HVAC
32  DW-A-3 DEWATERING BUILDING - SECOND FLOOR PLAN - DEMOLITION 103 TB-M-1 THICKENER BUILDING - BASEMENT PLAN - DEMOLITION
33  DW-A4 DEWATERING BUILDING - BASEMENT PLAN - IMPROVEMENTS 104  TB-M-2 THICKENER BUILDING - FIRST FLOOR PLAN - DEMOLITION 176 GD-H-1 HVAC LEGEND, SYMBOLS AND ABBREVIATIONS
34  DW-A5 DEWATERING BUILDING - FIRST FLOOR PLAN - IMPROVEMENTS 105  TB-M-3 THICKENER BUILDING - SECTIONS - DEMOLITION 176A  GD-H-2 ADMINISTRATION BUILDING HVAC -, LEGEND, NOTES AND ABBREVIATIONS O\
35 DW-A-6 DEWATERING BUILDING - SECOND FLOOR PLAN - IMPROVEMENTS 106  TB-M-4 THICKENER BUILDING - BASEMENT PLAN - IMPROVEMENTS 177 TB-H-1 THICKENER BUILDING - BASEMENT PLAN - DEMOLITION
36  DW-A-7 DEWATERING BUILDING & THICKENER BUILDING ROOF PLAN - IMPROVEMENTS 107  TB-M-5 THICKENER BUILDING - FIRST FLOOR PLAN - IMPROVEMENTS 178 TB-H-2 THICKENER BUILDING - FIRST FLOOR PLAN - DEMOLITION
37 DW-A8 DEWATERING BUILDING - BUILDING SECTION - IMPROVEMENTS 108  TB-M-6 THICKENER BUILDING - SECTIONS - IMPROVEMENTS 179 TB-H-3 THICKENER BUILDING - BASEMENT PLAN - IMPROVEMENTS
38 DW-A9 DEWATERING BUILDING - BIOFILTER STRUCTURE PLAN AND ELEVATIONS 109 DW-M-1 DEWATERING BUILDING - BASEMENT PLAN- DEMOLITION 180 TB-H-4 THICKENER BUILDING - FIRST FLOOR PLAN - IMPROVEMENTS
39  IB-A-1 INCINERATOR BUILDING ASH GARAGE - DEMOLITION 110  DW-M-2 DEWATERING BUILDING - FIRST FLOOR PLAN - DEMOLITION 181 TB-H-5 THICKENER BUILDING - ROOF PLAN - IMPROVEMENTS
40 IB-A2 INCINERATOR BUILDING ASH GARAGE - IMPROVEMENTS 111 DW-M-3 DEWATERING BUILDING - SECOND FLOOR PLAN - DEMOLITION 182 TB-H-6 THICKENER BUILDING - SECTIONS - IMPROVEMENTS
le :g:ﬁj :Eg:mgiggi gﬂ:tg:mg |F=<|ORCS)$ E::ggl-a%EXI\?IAZIé)gAgﬁFALMEF;_Fé?/XE:\éiN-TgEMOLmON AND IMPROVEMENTS /O 112 DW-M-4 DEWATERING BUILDING - SECTIONS | - DEMOLITION 183 DW-H-1 DEWATERING BUILDING - BASEMENT PLAN - DEMOLITION
2 O TRAINING FAGILITY FLOOR PLAN AND REFLEGTED CEILING PLAN - DEMOLITION 113 DW-M-5 DEWATERING BUILDING - SECTIONS Il - DEMOLITION 184 DW-H-2 DEWATERING BUILDING - FIRST FLOOR PLAN - DEMOLITION
43 FOAZ TRAINING FAGILITY FLOOR PLAN AND REFLEGTED GEILING PLAN - IMPROVEMENTS 114  DW-M-6 DEWATERING BUILDING - BASEMENT PLAN - IMPROVEMENTS 185 DW-H-3 DEWATERING BUILDING - SECOND FLOOR PLAN - DEMOLITION
44  AD-A-1 ADMINISTRATION BUILDING - ROOF PLAN - DEMOLITION AND IMPROVEMENTS 112 me'; ngﬁ;iimg gld:tgmg i Z'ER(:E;S?:SSOPI;‘APNLA'LMF;Eggg'\\f:u;zm 186 DW-H-4 DEWATERING BUILDING - BASEMENT PLAN - IMPROVEMENTS
-M- - - 187 DW-H-5 DEWATERING BUILDING - FIRST FLOOR PLAN - IMPROVEMENTS
:2 Zs_':_': ':II/:IIIZLEQ CAS;;UEEEI:?\:S iAgﬁ?%ZYTZﬁNS’ ELEVATION AND SECTION - IMPROVEMENTS 117 DW-M-9 DEWATERING BUILDING - SECTIONS | - IMPROVEMENTS 188 DW-H-6 DEWATERING BUILDING - SECOND FLOOR PLAN - IMPROVEMENTS
118 DW-M-10 DEWATERING BUILDING - SECTIONS I - IMPROVEMENTS 189 DW-H-7 DEWATERING BUILDING - ROOF PLAN - IMPROVEMENTS
47 SD-A2 DOOR, WINDOW, LOUVER & TRANSLUCENT PANEL SCHEDULES AND TYPES 119  DW-OC-1 DEWATERING BUILDING - SECOND FLOOR PLAN - ODOR CONTROL - DEMOLITION 190  DW-H-8 DEWATERING BUILDING - SECTIONS - IMPROVEMENTS
48 SD-A3 ROOF DETAILS 120 DW-OC-2 DEWATERING BUILDING - SECOND FLOOR PLAN - ODOR CONTROL - IMPROVEMENTS 191 DW-H-9 DEWATERING BUILDING - CONTROL ROOM - DEMOLITION & NEW WORK
49 SD-A4 DOOR DETAILS 121  DW-OC-3 DEWATERING BUILDING - ROOF FLOOR - ODOR CONTROL - IMPROVEMENTS 192 FO-H-1 ALDEN TRAINING FACILITY - FLOOR PLAN - DEMOLITION
50  SD-A5 LOUVER, WINDOW AND TRANSLUCENT PANEL DETAILS 122 DW-OC-4 DEWATERING BUILDING - BIOFILTER PLAN 193 FO-H-2 ALDEN TRAINING FACILITY - FLOOR PLAN AND SECTIONS - NEW WORK
°1  SD-A6 MISCELLANEOUS DETAILS 123 DW-OC-5 DEWATERING BUILDING - BIOFILTER SECTION | 194 AD-H-1 ADMINISTRATION BUILDING - HVAC BASEMENT DEMOLITION FLOOR PLAN D
124 DW-OC-6 DEWATERING BUILDING - BIOFILTER SECTIONS || 195 AD-H-2 ADMINISTRATION BUILDING - HVYAC BASEMENT FLOOR PLAN
STRUCTURAL 125 1B-M-1 INCINERATOR BUILDING - SUB-BASEMENT PLAN AND SECTION - DEMOLITION 196 AD-H-3 ADMINISTRATION BUILDING - HVAC FIRST FLOOR PLAN I I I
- 126  IB-M-2 INCINERATOR BUILDING - BASEMENT, FIRST AND SECOND FLOOR PLAN - DEMOLITION 132 ﬁgﬂ:g ﬁgm:m:ggﬁl:gm gb’:tgl'sg : :'\\;//ig gg%loz'?LAFEOOR PLAN
127 1B:M3 INCINERATOR BUILDING - THIRD FLOOR PLAN - DEMOLITION 199 AD-H-6 ADMINISTRATION BUILDING - HVAC SYSTEM FLOW DIAGRAMS E
52 GD-S-1 GENERAL NOTES 128 1B-M-4 INCINERATOR BUILDING - SECTIONS - DEMOLITION 200  AD-H-7 ADMINISTRATION BUILDING - HVAC CONTROLS
53 HW-S-1 HEADWORKS BUILDING - EAST GRIT - FIRST FLOOR AND ROOF PLANS - IMPROVEMENTS 129 1B-M-5 INCINERATOR BUILDING - SUB-BASEMENT PLAN AND SECTIONS- IMPROVEMENTS 201 AD-H-8 ADMINISTRATION BUILDING - HVAC CONTROLS m
54 HW-S-2 HEADWORKS BUILDING - WEST GRIT - FIRST FLOOR AND ROOF PLANS - IMPROVEMENTS 130 IB-M-6 INCINERATOR BUILDING - BASEMENT, FIRST AND SECOND FLOOR PLAN - IMPROVEMENTS 202 AD-H-9 ADMINISTRATION BUILDING - HVAC SCHEDULES
55 HW.S.3 HEADWORKS BUILDING - SECTIONS & DETAILS | - IMPROVEMENTS 131 IB-M-7 INCINERATOR BUILDING - THIRD FLOOR PLAN AND SECTION - IMPROVEMENTS 203 SD-H-1 DETAILS | O
55 HW.S4 HEADWORKS BUILDING - SECTIONS & DETAILS Il - IMPROVEMENTS 132 IB-M-8 INCINERATOR BUILDING - SECTIONS - IMPROVEMENTS 204 SD-H-2 SCHEDULES |
57 PT.SA PRIMARY SETTLING TANK - PLANS - IMPROVEMENTS 132A  IB-OC-1 INCINERATOR BUILDING - ODOR CONTROL - PLAN AND SECTION - DEMOLITION 205 SD-H-3 AUTOMATIC TEMPERATURE CONTROL DIAGRAMS | I I
3 pT.So PRIMARY SETTLING TANK - SECTIONS & DETAILS - IMPROVEMENTS 132B  IB-OC-2 INCINERATOR BUILDING - ODOR CONTROL - PLAN AND SECTION - IMPROVEMENTS 206 SD-H-4 AUTOMATIC TEMPERATURE CONTROL DIAGRAMS ||
59 PT.SA3 PRIMARY SETTLING TANK - PUMP GALLERY PLANS AND DETAILS - IMPROVEMENTS 133 PS-M-1 NORTH SLUDGE RECIRCULATION PUMP STATION 207 SD-H-5 AUTOMATIC TEMPERATURE CONTROL DIAGRAMS I Z
60 PT-S-4 PRIMARY SETTLING TANK - PUMP GALLERY SECTIONS AND DETAILS - IMPROVEMENTS 134 SD-M-1 STANDARD DETAILS |
61  HT-S-1 SLUDGE HOLDING TANK BUILDING - BASEMENT AND FIRST FLOOR PLANS - IMPROVEMENTS 135 SD-M-2 STANDARD DETAILS I O
62  HT-S-2 SLUDGE HOLDING TANK BUILDING - SECTIONS AND DETAILS - IMPROVEMENTS 136 SD-M-3 STANDARD DETAILS 1l
63  HT-S-3 SLUDGE HOLDING TANK BUILDING - HOLDING TANK PLANS AND NOTES - IMPROVEMENTS ( )
64  HT-S-4 SLUDGE HOLDING TANK BUILDING - HOLDING TANK ELEVATIONS - IMPROVEMENTS
CADD FILE NO. GGPNX000 cm UPPER BLACKSTONE PROJECT NO.
DESIGNED BY: J.A. CROSS 1289—-74283
A CROSS GCamp Dresser & McKee Inc. WATER POLLUTION ABATEMENT DISTRICT
DRAWN BY: GG Qne Cambridge Plae, 50 Hampshire Street CONTRACT No. 3-0-17512-0033
E:ZZL C;KKZ E;( % T:;,ﬂlr:n(fszI 79;621’52-6000 consulting « engineering ¢ construction * operations PROJECT No. CWSRF — 3197 I N D EX O F D RAWI N GS Sht. 2 of 312
SCALE: AS_NOTED WASTEWATER TREATMENT FACILITY GD-1
. APPROVED BY: W. D. GREEN
R@EV. 09/10 VJB ES REVISED PER ADDENDA NOS. 1 THRU 3 DATE:O ED B p—————— I M PROVEM ENTS _ PHASE I I I
NO. | DATE | DRWN | CHKD REMARKS N
cc # 1289—74408




Time: 1/6/2010 2:23:08 PM

Plotted by: RICHARDSAJ

Xref's: [CDM_2436, ]

Plot Stamp — ProjectWise Project: 1289—-74283 Upper Blackstone P—IIl File: C:\CDM\CAD_APPS\PWISE\GGPNX001.DWG Saved by: BITTOVJ On: 24—Nov—10 Plotted OFite N Ay d @ J1DFioWMrdsaj\d0 119515\ GGPNX000.dwg

INDEX SHEET

PLUMBING ELECTRICAL
208  GD-P-1 PLUMBING - LEGEND, SYMBOLS AND ABBREVIATIONS 247  GD-E-1 ELECTRICAL SYMBOLS AND ABBREVIATIONS |
209 TB-P-1 SLUDGE THICKENER BUILDING - BASEMENT PLAN - DEMOLITION AND IMPROVEMENTS 248  GD-E-2 ELECTRICAL SYMBOLS AND ABBREVIATIONS II
210 TB-P-2 SLUDGE THICKENER BUILDING - FIRST FLOOR PLAN - DEMOLITION AND IMPROVEMENTS 249  GD-E-3 ELECTRICAL AREA CLASSIFICATION PLAN
211 DW-P-1 DEWATERING BUILDING - BASEMENT FLOOR PLAN - DEMOLITION 250 GD-E-4 ELECTRICAL AREA CLASSIFICATION PLANS AND DETAILS
212 DW-P-2 DEWATERING BUILDING - FIRST FLOOR PLAN - DEMOLITION 251  GD-E-5 ELECTRICAL AREA CLASSIFICATION PLANS AND DETAILS
213  DW-P-3 DEWATERING BUILDING - SECOND FLOOR PLAN - DEMOLITION 252  GD-E-6 ELECTRICAL SITE PLAN
214 DW-P-4 DEWATERING BUILDING - BASEMENT FLOOR PLAN - IMPROVEMENTS 253  GD-E-7 UNDERGROUND RACEWAY SCHEDULE AND DUCTBANK SECTIONS
215 DW-P-5 DEWATERING BUILDING - FIRST FLOOR PLAN - IMPROVEMENTS 254 GD-E-8 ELECTRICAL OVERALL ONE LINE DIAGRAM EXISTING
216  DW-P-6 DEWATERING BUILDING - SECOND FLOOR PLAN - IMPROVEMENTS 255  GD-E-9 ELECTRICAL ONE LINE DIAGRAM IMPROVEMENTS
217  DW-P-7 DEWATERING BUILDING - RISER DIAGRAMS 256  GD-E-10 SUBSTATION NO.3 ONE LINE DIAGRAM
218  FO-P-1 ALDEN TRAINING FACILITY - FLOOR PLAN - DEMOLITION 257  GD-E-11 MCC-5 ONE LINE DIAGRAM
219  FO-P-2 ALDEN TRAINING FACILITY - FLOOR PLAN - IMPROVEMENTS 258  GD-E-12 MCC-5 ONE LINE DIAGRAM
220  SD-P-1 TYPICAL DETAILS 259  GD-E-13 MCC-6 ONE LINE DIAGRAM
260 GD-E-14 MCC-6 ONE LINE DIAGRAM
261  GD-E-15 MCC-16 ONE LINE DIAGRAM
262  GD-E-16 MCC-14 ONE LINE DIAGRAM
263  GD-E-17 MCC-15 ONE LINE DIAGRAM
INSTRUMENTATION AND CONTROL 264  GD-E-18 ELECTRICAL GROUNDING DETAILS
265  GD-E-19 PANELBOARD SCHEDULE |
266  GD-E-20 PANELBOARD SCHEDULE I
221 1 INSTRUMENTATION LEGEND | 267  GD-E-21 PANELBOARD SCHEDULE III
222 |2 INSTRUMENTATION LEGEND I 268  GD-E-22 FIRE ALARM AND GAS DETECTION RISER DIAGRAM
223 13 CONTROL SYSTEM ARCHITECTURE 269  GD-E-23 INSTRUMENTATION SYSTEM ARCHITECTURE AND DATA HIGHWAY
224 -4 VFD NETWORK ARCHITECTURE 270  GD-E-24 INSTRUMENTATION SYSTEM BLOCK DIAGRAMS
225 |5 VALVE COMMUNICATION NETWORK 271  GD-E-25 POWER MONITORING SYSTEMS NETWORK DIAGRAMS
226 16 INSTALLATION DETAILS 272  GD-E-26 PAGE PARTY RISER DIAGRAM
227  P&ID-1 LIQUID SLUDGE RECEIVING TANKS 273  GD-E-27 CONTROL SCHEMATICS |
228 P&ID-2 SLUDGE HOLDING TANKS & SLUDGE TRANSFER PUMPS 274 GD-E-28 CONTROL SCHEMATICS II
229 P&ID-3 SLUDGE MIX TANKS & BFP SLUDGE FEED PUMPS 275 GD-E-29 CONTROL SCHEMATICS llI
230  P&ID-4 BFP POLYMER PUMPS 276 HT-E-1 SLUDGE HOLDING TANK BUILDING BASEMENT PLAN DEMOLITION
231 P&ID-5 BELT FILTER PRESS NO.1 & BFP CAKE PUMP NO.1 277  HT-E-2 SLUDGE HOLDING TANK BUILDING BASEMENT AND FIRST FLOOR PLANS POWER IMPROVEMENTS
232 P&ID-6 BELT FILTER PRESS NO.2 & BFP CAKE PUMP NO.2 278  TB-E-1 THICKENER BUILDING BASEMENT PLAN DEMOLITION
233  P&ID-7 BELT FILTER PRESS NO.3 & BFP CAKE PUMP NO.3 279  TB-E-2 THICKENER BUILDING FIRST FLOOR PLAN DEMOLITION
234  P&ID-8 BELT FILTER PRESS NO.4 & BFP CAKE PUMP NO.4 280  TB-E-3 THICKENER BUILDING BASEMENT POWER PLAN
235  P&ID-9 CAKE PUMPS DISCHARGE VALVES 281  TB-E-4 THICKENER BUILDING BASEMENT LIGHTING AND SYSTEMS PLAN
236  P&ID-10 DAF TANKS 282  TB-E-5 THICKENER BUILDING FIRST FLOOR POWER PLAN
237  P&ID-11 DAF NO.3 & 4 SATURATION TANKS 283  TB-E-6 THICKENER BUILDING FIRST FLOOR LIGHTING AND SYSTEMS PLAN
238  P&ID-12 DAF & SEC. CLARIFIER TANKS & DAF POLYMER PUMP SYSTEM 284  DW-E-1 SLUDGE DEWATERING BUILDING BASEMENT FLOOR PLAN DEMOLITION
239  P&ID-13 ASH CONVEYANCE SYSTEM 285  DW-E-2 SLUDGE DEWATERING BUILDING FIRST FLOOR PLAN DEMOLITION
240 P&ID-14 ASH FILTRATION & CONDITIONING SYSTEMS 286  DW-E-3 SLUDGE DEWATERING BUILDING SECOND FLOOR PLAN DEMOLITION
241  P&ID-15 EXHAUST FROM ASH CONVEYANCE SYSTEM 287 DW-E-4 SLUDGE DEWATERING BUILDING BASEMENT FLOOR PLAN POWER IMPROVEMENTS
242  P&ID-16 SIDE STREAM PUMPSTATION 288  DW-E-5 SLUDGE DEWATERING BUILDING BASEMENT FLOOR PLAN LIGHTING AND SYSTEMS IMPROVEMENTS
243  P&ID-17 SOLIDS BUILDING ODOR CONTROL SYSTEMS 289  DW-E-6 SLUDGE DEWATERING BUILDING FIRST FLOOR PLAN POWER IMPROVEMENTS
244  P&ID-18 MISCELLANEOUS | 290 DW-E-7 SLUDGE DEWATERING BUILDING FIRST FLOOR PLAN LIGHTING AND SYSTEMS IMPOVEMENTS
245  P&ID-19 MISCELLANEOUS Il & ODOR CONTROL BYPASS/EXHAUST FAN 291 DW-E-8 SLUDGE DEWATERING BUILDING SECOND FLOOR PLAN POWER IMPROVEMENTS
246 P&ID-20 SLUDGE FACILITY ODOR CONTROL VENTING SYSTEM/WESP DISCHARGE VENTING SYSTEM 292  DW-E-9 SLUDGE DEWATERING BUILDING SECOND FLOOR PLAN LIGHTING AND SYSTEMS IMPROVEMENTS
293  DW-E-10 DEWATERING BUILDING AND THICKENER BUILDING ROOF PLAN POWER IMPROVEMENTS
294  IB-E-1 INCINERATOR BUILDING SUB BASEMENT PLAN POWER
295  IB-E-2 INCINERATOR BUILDING BASEMENT PLAN POWER AND LIGHTING
296  IB-E-3 INCINERATOR BUILDING FIRST FLOOR PLAN POWER
297  IB-E-4 INCINERATOR BUILDING THIRD FLOOR PLAN POWER
298  OC-E-1 ODOR CONTROL BIOFILTER POWER PLAN
299  PS-E-1 SIDESTREAM PUMP STATION PLAN POWER, LIGHTING, AND SYSTEMS
300 PS-E-2 NORTH SLUDGE RECIRCULATION PUMP STATION ELECTRICAL POWER PLANS
301  PS-E-3 WASTEWATER PUMP STATION POWER PLAN
302  FO-E-1 ALDEN TRAINING CENTER POWER, LIGHTING AND SYSTEMS DEMOLITION PLAN
303  FO-E-2 ALDEN TRAINING CENTER POWER, LIGHTING AND SYSTEMS PLAN
304  AD-E-1 ELECTRICAL LEGEND NOTES AND ABBREVIATIONS
305  AD-E-2 ELECTRICAL SPECIFICATIONS D
306 AD-E-3 BASEMENT FLOOR POWER PLAN
307 AD-E-4 ELECTRICAL ROOF POWER PLAN I I I
308 AD-E-5 ADMINISTRATION BUILDING LIGHTING AND SYSTEMS IMPROVEMENTS
309  SD-E-1 ELECTRICAL LIGHTING FIXTURE SCHEDULE E
310  SD-E-2 ELECTRICAL DETAILS |
311 SD-E-3 ELECTRICAL DETAILS II m
312  SD-E4 ELECTRICAL DETAILS Il
CADD FILE NO. GGPNX001 cm UPPER BLACKSTONE PROJECT NO.
DESIGNED Bv; R, LROSS WATER POLLUTION ABATEMENT DISTRICT 128974283
J.A. CROSS Camp Dresser & McKee Inc.
DRAWN  BY: One Cambridge Place, 50 Hampshire Street CONTRACT No. 3-0-17512-0033
SHEET cHk'D By: E- SPARGIMING A age. A 02139 . . . . PROJECT No. CWSRF — 3197 Sht. 3 of 312
CROSS CHD BY:M el: (617) 452-6000  consulting * engineering ¢ construction « operations I N D EX O F D RAWI N GS
SCALE: AS_NOTED WASTEWATER TREATMENT FACILITY GD-2
APPROVED BY: W. D. GREEN
= IMPROVEMENTS - PHASE III
NO. | DATE | DRWN | CHKD REMARKS Ace # 1289-74408




Plot Stamp — ProjectWise Project: 1289—74283 Upper Blackstone P—IIl File: C:\CDM\CAD_APPS\PWISE\GDNCROO1.DWG Saved by: BITTOVJ On: 7—Jul-10 Plotted on: 24—Nov—10 9:53 AM

N/ |

N/

\/ |

N/

\/ |

DESIGN YEAR FLOWS AND LOADINGS

DESIGN INFLUENT FLOWS (mgd) 2010 2020
AVERAGE ANNUAL (AAF) 42 45
MAXIMUM MONTH 70 75
MAXIMUM DAY 106 111
PEAK HOUR 154 160

DESIGN FLOWS TO ADVANCED TREATMENT (mgd)

AVERAGE ANNUAL (AAF) 43.6 46.6
MAXIMUM MONTH 70 75
MAXIMUM DAY 80 80
PEAK HOUR 120
ADVANCED TREATMENT BYPASS CAPACITY (mgd) 80 80

2010 DESIGN INFLUENT LOADINGS (lbs/day) (INCLUDING SEPTAGE)

AVERAGE ANNUAL MAXIMUM DAY  MAXIMUM MONTH
BOD 65,700 101,000 75,300
TSS 67,500 135,000 83,900
TKN 7,790 10,500 10,300
P 1,400 2,330 1,570

2010 DESIGN LOADINGS TO ADVANCED TREATMENT (Ibs/day) (INCLUDING SIDESTREAM)

BOD 47,200 76,200 52,700
TSS 30,700 61,200 34,200
TKN 8,790 12,500 9,900
P 1,750 3,030 2,000

2020 DESIGN INFLUENT LOADINGS (lbs/day) (INCLUDING SEPTAGE)

AVERAGE ANNUAL MAXIMUM DAY MAXIMUM MONTH
BOD 71,600 110,000 82,100
TSS 73,400 146,000 91,200
TKN 8,860 11,900 11,700
P 1,620 2,700 1,820

2020 DESIGN LOADINGS TO ADVANCED TREATMENT (lbs/day) (INCLUDING SIDESTREAM)

AVERAGE ANNUAL MAXIMUM DAY MAXIMUM MONTH
BOD 50,600 81,500 56,700
TSS 32,800 65,400 36,600
TKN 9,860 13,900 11,200
P 1,970 3,400 2,300

PRELIMINARY TREATMENT

INFLUENT SCREENING

TYPE catenary
NUMBER OF UNITS 4
UNIT CAPACITY 40 mgd
CLEAR SPACING OF BARS 5/8 inch
CHANNEL WIDTH 4.5 ft
CHANNEL DEPTH
EAST 11 ft
WEST 10 ft
AERATED GRIT
NUMBER OF TANKS 4
DETENTION TIME @ PEAK FLOW (2020)
EAST 3.5 min
WEST 6.0 min
UNIT DIMENSIONS
LENGTH 60 ft
WIDTH
EAST 15 ft
WEST 25 ft
SIDEWATER DEPTH 15 ft
AR SUPPLY
NUMBER OF BLOWERS 3

TYPE OF BLOWER

positive displacement

BLOWER CAPACITY

600 scfm ©@ 7.3 psi

PRIMARY TREATMENT

PRIMARY SETTLING TANKS

NUMBER OF UNITS 7
UNIT DIMENSIONS
LENGTH 200 ft
WID TH 40 ft
SIDEWATER DEPTH 10 ft

TOTAL SURFACE AREA 56,000 sqg ft

OVERFLOW RATE (based on 7 tanks in service)

AVERAGE ANNUAL 804 gpd/sq ft

PEAK HOUR 2,857 gpd/sq ft

SECONDARY TREATMENT (CONTD)

ODOR CONTROL

FINAL SETTLING TANKS

NUMBER OF UNITS

TYPE circular w/rapid sludge uptake
DIMENSIONS

DIAMETER 140 feet

SIDEWATER DEPTH 14.6 feet
UNIT SURFACE AREA 15,400 sqft

TOTAL SURFACE AREA

123,150 sq ft

UNIT VOLUME

224,800 cu ft

TOTAL VOLUME

1,798,700 cu ft

SECONDARY TREATMENT

OVERFLOW RATE

BIOFILTER
SOURCE screenings, grit, primary influent and effluent channels
PROCESS AIR FLOW 18,000 cfm
STATIC PRESSURE 10 in WG.
DIMENSIONS
WIDTH 20 ft
LENGTH 67 ft
MEDIA DEPTH 7 ft 6 in
AIR HEATER 200,000 BTU

AVERAGE ANNUAL

378 gpd/sq ft

PEAK HOUR

974 gpd/sq ft

A20 SYSTEM

SOLIDS LOADING

AVERAGE ANNUAL

21 lbs/d/sq ft

ACTIVATED CARBON

ANAEROBIC ZONE

PEAK HOUR

49 Ibs/d/sq ft

NUMBER OF TRAINS

DETENTION TIME

AVERAGE ANNUAL ANNUAL

STAGES PER TRAIN

STAGE DIMENSIONS

PEAK HOUR

A (LENGTH x WIDTH x SIDE WATER DEPTH)

36 ft x 41 ft x 15.9 ft

RETURN ACTIVATED SLUDGE PUMPS

SOURCE sludge holding and receiving tanks
NUMBER OF CARBON CANISTERS 2
UNIT DIMENSIONS
DIAMETER 6 ft
BED DEPTH S ft
AIR FLOW (each) 2,000 cfm

NUMBER OF UNITS

10 [8 operating, 2 standby]

PRESSURE DROP

12 in water column across each bed

TYPE

vertical non clog centrifugal

CAPACITY (125% AAF)

4,900 gpm @36 FT

MOTOR HORSEPOWER

60 hp

AVERAGE RAS RATE

69 % AAF

FLOW MEASUREMENT

WASTE ACTIVATED SLUDGE PUMPS

INFLUENT — PARSHALL FLUME

B 36 ft x 41 ft x 15.9 ft

C 47 ft x 84 ft x 15.9 ft
VOLUME

PER TRAIN 0.82 MG

TOTAL 3.3 MG
F/M (Ib BOD/ Ib MLSS) (SEE NOTE 3)

A 2.4

B 1.2

C 0.51

NUMBER OF UNITS

6 [4 operating, 2 standby]

WID TH

12 ft

HYDRAULIC RETENTION TIME

(FORWARD FLOW ONLY)

TYPE

horizontal non clog centrifugal

RATED CAPACITY

336 maqd

AVERAGE ANNUAL

1.7 hr

CAPACITY (10 DAY SRT)

350 gpm @60 FT

ADVANCED TREATMENT BYPASS — PALMER — BOWLUS — FLUME

PEAK HOUR 0.66 hr
ANOXIC ZONE
NUMBER OF TRAINS
STAGES PER TRAIN 2

PALMER—BOWLUS FLUME

STAGE DIMENSIONS

MOTOR HORSEPOWER 10hp
SCUM PUMPS
NUMBER OF UNITS 2

WID TH

72 in

D (LENGTH x WIDTH x SIDE WATER DEPTH)

56 ft x 84 ft x 15.3 ft

RATED CAPACITY

120 mgd

E (LENGTH x WIDTH x SIDE WATER DEPTH)

57 ft x 84 ft x 14.8 ft

TYPE hose pumps
CAPACITY 125 gpm
MOTOR HORSEPOWER 25hp

DRAIN PUMPS
NUMBER OF UNITS 2

TYPE

Vertical non clog centrifugal

CAPACITY

1800 gpm @26ft

MOTOR HORSEPOWER

20hp

DISINFECTION / DECHLORINATION

VOLUME
PER TRAIN 0.69 MG
TOTAL 2.8 MG
HYDRAULIC RETENTION TIME (forward flow only)
AVERAGE ANNUAL 1.5 hr
PEAK HOUR 2.5 hr
AEROBIC ZONE
NUMBER OF TRAINS 4
UNIT DIMENSIONS
LENGTH 345 ft
WIDTH 84 ft
SIDEWATER DEPTH 14.3 ft
VOLUME
PER TRAIN 3.1 MG
TOTAL 12.4 MG
SRT A/O AND MLE 10 DAY
A2/0 8 DAY

MLSS / MLVSS

4,100 mg/l / 3,280 mg/I

HYDRAULIC RETENTION TIME

(forward flow only)

DISINFECTION
NUMBER OF CONTACT TANKS 2
TOTAL VOLUME 0.76 MG
DETENTION TIME (2020)
AVERAGE ANNUAL 24.3
PEAK HOUR 9.1

AVERAGE ANNUAL 6.6 hr
PEAK HOUR 2.5 hr
INTERNAL RECYCLE PUMPS
NUMBER OF UNITS 8

DISINFECTANT

SODIUM HYPOCHLORITE

PEAK DOSAGE

@ AVERAGE FLOW 20 mgq/!
@ PEAK FLOW 8 mg/
@ PEAK BYPASS FLOW 12 mg/

DECHLORINATION

CHEMICAL

SODIUM BISULFITE

DOSAGE

1.6 mg/l per mg/l residual

TYPE submersible propeller
CAPACITY 12,500 gpm ©@ 4.8 ft
MOTOR HORSEPOWER 40 hp
AVERAGE INTERNAL RECYCLE RATE SUMMER 320% AAF
AVERAGE INTERNAL RECYCLE RATE WINTER 130% AAF

BLOWERS
NUMBER OF UNITS 4
TYPE single stage centrifugal
CAPACITY 17,900 acfm
MOTOR HORSEPOWER 800 hp

NOTES:

1. VALUES SHOWN REFLECT DESIGN CRITERIA
UNDER 2020 FLOWS AND LOADS.

2. SIDEWATER DEPTH BASED ON AVERAGE
HYDRAULIC PROFILE.

3. F/M VALUES BASED ON MAXIMUM MONTH
2020 LOAD.

4. PUMP UNITS ARE EQUALLY DIVIDED BETWEEN
NORTH AND SOUTH PUMP STATION.

5. SOLIDS HANDLING PROCESSES NOT SHOWN
ON THIS SHEET

CONFORMED

REV.
NO.

DATE

DRWN

CHKD

REMARKS

CADD FILE NO.

GDNCROO1

DESIGNED BY:

M. NEVILLE

DRAWN BY:

V. BITTO

SHEET CHK'D BY:

CROSS CHK'D BY:

SCALE:

M. KOSTUR

M. NEVILLE

AS NOTED

APPROVED BY:

W. D. GREEN

DATE: SEPTEMBER 2010

Camp Dresser & McKee Inc.
One Cambridge Place, 50 Hampshire Street
Cambridge, MA 02139

Tel: (617) 452-6000  consulting * engineering * construction « operations

UPPER BLACKSTONE

WATER POLLUTION ABATEMENT DISTRICT

CONTRACT No. 3-0-17512-0033
PROJECT No. CWSRF — 3197

WASTEWATER TREATMENT FACILITY
IMPROVEMENTS - PHASE |II

DESIGN CRITERIA
LIQUID

PROJECT NO.
1289-74283

Sht. 4 of 312
GD-3

Acc # 1289-—74410




Plot Stamp — ProjectWise Project: 1289—74283 Upper Blackstone P—IlIl File: C:\CDM\CAD_APPS\PWISE\GDNCR002.DWG Saved by: BITTOVJ On: 7—Jul-10 Plotted on: 24—Nov—10 9:53 AM

DESIGN YEAR SLUDGE QUANTITIES SLUDGE PUMPING CONT. SLUDGE DEWATERING
PRIMARY SLUDGE 2010 2020 DAF _DRAIN PUMP BELT FILTER PRESSES 1. ALL SLUDGE CALCULATIONS BASED ON EXISTING NPDES PERMIT.
NUMBER OF UNITS 4 (3 duty, 1 standb 2. FUTURE OUTSIDE SLUDGE QUANTITY IS AN ESTIMATE SINCE
AVERAGE (Ib/day) 41,900 45,600 PUMP TYPE Duplex Plunger SIZE OF UNITS 5 ( Effy " W‘dthY) UBWPAD IS PURSUING ADDITIONAL SLUDGE BUT THE FUTURE
MAXIMUM WEEK (Ib/day) 60,300 65,600 NUMBER OF UNITS 1 m (Effective Width) SLUDGE MARKET IS UNKNOWN.
PRIMARY SLUDGE CONCENTRATION 4-5% 4-5% CAPACTY @ CONTINUOUS DUTY 200 gpm @ 60 ft SOLIDS LOADING RATE 3. VALUES SHOWN REFLECT DESIGN CRITERIA UNDER 2020 FLOWS
(SEE NOTE 3) MOTOR HORSEPOWER 0 AVERAGE 815-925 Ib/hr/m (3 duty) AND LOADS.
MAXIMUM WEEK 1130—1300 Ib/hr/m (3 duty) 4. PRIMARY SLUDGE IS PUMPED OUT OF THE PRIMARY SETTLING
TANKS AT 1-2% SOLIDS. PRIMARY SLUDGE THICKENS TO 4-5%
HYDRAULIC LOADING RATE SOILDS IN THE SLUDGE HOLDING TANK.
SLUDGE TRANSFER PUMPS
SECONDARY SLUDGE AVERAGE 54 gpm/m (3 duty) 5. VALVES SHOW PARENTHETICALLY REFLECT DESIGN CRITERIA IF
- DAF THICKENERS OPERATE AS | DUTY, | STAND—BY.
PUMP TYPE Triplex Plunger ’
AVERAGE (Ib/day) 41,400 44,400 MeER o UuS . P g OPER;‘Q’;‘:;AUS'ZH"EEET_E 57 gpm/m (3 duty)
MAXIMUM WEEK (Ib/day) 50,900 54,600 24 hours a day
CAPACTY @ CONTINUOUS DUTY 320 gpm @ 140 ft FEED CONCENTRATION 3—5%
SECONDARY SLUDGE CONCENTRATION 0.4-1% 0.4-1%
MOTOR HORSEPOWER 20 DEWATERED CAKE SOLIDS CONCENTRATION 20—26%

QUTSIDE SLUDGE (CURRENT) (ESTIMATED)
AVERAGE (Ib/day) 14,200 27,000—43,000
MAXIMUM WEEK (Ib/doy) 22,600 43,000-68,000
PRIMARY SLUDGE CONCENTRATION 4—4.5% 4—4.5%

SECONDARY SLUDGE THICKENING

BFP SLUDGE FEED PUMPS

PUMP TYPE

NUMBER OF UNITS
CAPACTY @ CONTINUOUS DUTY

MOTOR HORSEPOWER

Hose Pump

4

60—-160 gpm @ 72.5 psi
25

MOTOR HORSEPOWER — BELT DRIVES

3 (x 3 Motors)

MOTOR HORSEPOWER — HYDRAULIC DRIVE

2 (x 1 Motors)

DISSOLVED AR FLOTATION (DAF) THICKENERS

SLUDGE STORAGE

DEWATERED SLUDGE CAKE PUMPS
PUMP TYPE Hydraulically Driven Piston Pump
NUMBER OF UNITS 4 (3 duty, 1 standby)
CAPACTY 15—50 gpm @ 25% solids
MAXIMUM LINE PRESSURE 1000 psig
MOTOR HORSEPOWER 75

SLUDGE TYPE

Secondary/WAS

SLUDGE HOLDING TANK NO. 1 (PRIMARY SLUDGE)

NUMBER OF UNITS

2 duty (I duty, | stand—by)

UNIT DIMENSIONS

MULTIPLE-HEARTH FURNACE /AIR POLLUTION CONTROL

MULTIPLE-HEARTH FURNACE (with flue gas recirculation)

LENGTH 78 ft
WIDTH 16 ft
SIDEWATER DEPTH 8.75 ft

TOTAL SURFACE AREA

2,240 sq ft (1120)

NUMBER OF INCINERATORS

CAPACITY (each incinerator)

SOLIDS LOADING RATE

MAXIMUM THROUGHPUT

AVERAGE

0.83 Ib/hr/sq ft (1.66)

MAXIMUM WEEK

1.02 Ib/hr/sq ft (2.04)

NUMBER OF FANS

HYDRAULIC LOADING RATE

DIAMETER 55 ft
SIDEWATER DEPTH 25 ft
TOTAL VOLUME 445,000 gal
AVERAGE STORAGE @ 4% SOLIDS 3.3 days
MAXIMUM WEEK STORAGE @ 4% SOLIDS 2.3 days
MIXER
TYPE Axial Flow
NUMBER OF UNITS 1
CAPACITY 18,000 gpm
MOTOR HORSEPOWER 20

MOTOR HORSEPOWER

AVERAGE @ 0.4% SOILDS

0.41 gpm/sq ft (0.82)

DESIGN AIR FLOW RATE

3.0 dry tons/hour

FLUE GAS RECIRCULATION (FGR) FANS WITH VFD’S

2
125 hp
50,000 acfm @ 1000 deg F

MAXIMUM WEEK @ 0.4% SOLIDS 0.50 gpm/sq ft (1'02) DESIGN STATIC PRESSURE S in water column
SLUDGE HOLDING TANK NO. 2 (THICKENED WAS AND OUTSIDE SLUDGE)
OPERATING SCHEDULE 24 hours a day
T CONCENTRATION i VST _— AIR POLLUTION CONTROL — WET ELECTROSTATIC PRECIPITATORS (WESP)
THICKENED SLUDGE CONCENTRATION 4—-6% SIDEWATER DEPTH 25 ft NUMBER 2
TOTAL VOLUME 445,000 gC]| UNIT DIMENSIONS
AVERAGE STORAGE @ 4.5% SOLIDS 3.8 days SIANE e 0.5 ft
MAXIMUM WEEK STORAGE @ 4.5% SOLIDS 3.1 days HEIGHT 15 ft
SLUDGE PUMPING MIXER SPECIFIC COLLECTION AREA (SCA) 130 sq 1/1000 acfm
TYPE Axial Flow OUTLET PARTICULATE 0.008 Grains /dscf
PRIMARY SLUDGE PUMP (PSP 1701-1707) NUMBER OF UNITS 1 CONCENTRATION Corrected to 7% Oy
CAPACITY 18,000 gpm
PUMP TYPE Duplex Plunger MOTOR HORSEPOWER 20
NUMBER OF UNITS 7
CAPACTY 200 9pm @ 60 R SIDE STREAM PUMPING
MOTOR HORSEPOWER 6 @75 and 1 @ 10
NUMBER OF UNITS 2 D
THICKENED SLUDGE PUMPS DIAMETER 12 ft SIDE STREAM PUMP
ST Fp— SIDE WATER DEPTH 27 ft PUMP TYPE Submersible LlJ
NUMBER OF UNITS 5 TOTAL VOLUME 45,680 gal NUMBER OF UNITS 3
CAPACTY @ CONTINUOUS DUTY 60—160 gom © 72.5 psi MIXER ‘ CAPACTY 1750 gpm @ 30 ft 2
MOTOR HORSEPOWER 5 TYPE Vertical Shaft MOTOR HORSEPOWER o5 m
NUMBER OF UNITS 1
OUTSIDE SLUDGE PUMPS MOTOR HORSEPOWER 7.5 O
PUMP TYPE Chopper Pump LI—
NUMBER OF UNITS 2 Z
CAPACTY @ CONTINUOUS DUTY 900 gpm @ 36 ft
MOTOR HORSEPOWER 15 O
CADD FILE NO. GDNCRO002 cm
PROJECT NO.
DESIGNED BY: M. NEVILLE UPPER BLACKSTONE 1289—-74283
oD e Gamp Drssser & Mk Inc WATER POLLUTION ABATEMENT DISTRICT
: One Cambridge PI ,50H hire Street =0- -
sicer o ov. M NEVILLE ey oo Grgn o DESIGN CRITERIA
m Tel: (617) 452-6000  consulting * engineering * construction « operations ' Sht. S of 312
CROSS CHK'D BY: - "™MY2 'V
SCALE: AS_NOTED WASTEWATER TREATMENT FACILITY SOLIDS GD-4
HPPROVED 1 IMPROVEMENTS - PHASE Il
&Y | DATE | DRWN | CHKD REMARKS DATE: SEPTEMBER 2070

Acc # 1289—74411




Plot Stamp — ProjectWise Project: 1289—74283 Upper Blackstone P—IIl File: C:\CDM\CAD_APPS\PWISE\GPRFDOO1.DWG Saved by: BITTOVJ On: 7—Jul—-10 Plotted on: 24—Nov—10 9:53 AM

14" SDS
A
——— <= TO AERATION TANKS 3 & 4
——m=— ~_ TO AERATION TANKS 1 & 2
14" SDS
|
POLYMER 8” DSL—STL
(TYP)
%‘) NO. 1 8" DSL—STL
6" TSL 8" bsL
—| 8P NO. 1 A | —
L
8" TsL %‘D NO. 2
= 6" TSL 8" bsL
—| BFP NO. 2 A~ | -
SLUICE N L—
GATE %‘) NO. 3
10" TSL "
= - 6" TSL 8" DSL
= GRINDER » __M_._ -
‘ oo 157 8” PSL - = BFP NO. 3 J_ .
8" TWS
z° 1 [ - | ©C —
2 | 2o ) | NO. 4
’— _&Q _INEW & OV SLUICE ? 8” DSL
: o 6” TSL
- ir 4, — B No. 4 AR | P
[e0]
8" TSL ] L CAKE_PUMPS NO. 3
AND SCREW
| New 2 FEEDERS
[e0]
|NEW o
10” PSL AND PSC Y |
NO. 2
/ SLUDGE TRANSFER PUMPS _[new
6” TSL
~ [ ~o. 1
" A
GRINDER: 8" TsL —— GRINDER
\ Y - - < PLANT WATER < NO. 1
- A HIGH HIGH SIDE_STREAM
4 4 PRESSURE PRESSURE PUMPS
AIR M AIR M
NO. 2 NO. 3 L
o >
8" TWS o °
| 5 5
' & Ls SATURATION 3
JANK
| _ 8" TSL NO. 1 NO. 2
Y
= POLYMER
E & oer - -
- i
| BOTTOM DAF TANK
68" LS _ M SOLIDS NO. 4
- 6” LS _INEW Y
/M
ONERO, A D, T
DT - DAF_TANK
] o NO. 3
NO. 1 NO. 2 = )
NEW L A LEGEND:
— BOTTOM SOLIDS J_ ) E— m
DRAIN PUMP )z - NEW
NO- T X 6 TWS \ EXISTING O
8” TWS A ////
B —— REMOVE I I
1 6” TWS /
1 THICKENED WASTE D DRAIN Z
A SLUDGE PUMPS
| 6" D j _ DCT DECANT O
/ A
v )z DSL DEWATERED SLUDGE
o ) v FLT FILTRATE O
P a / /
/ OVF OVERFLOW
v/
d PSC PRIMARY SCUM
e e e e e
|, - PSL PRIMARY SLUDGE
/)
v SDS SIDESTREAM
S oy TSL THICKENED SLUDGE
I‘ TWS THICKENED WAS
GPRFDOO1
CADD FILE NO. TN cm UPPER BLACKSTONE PROJECT NO.
DESIGNED BY . BITTo Camp Dresser & McKee Inc. WATER POLLUTION ABATEMENT DISTRICT 128974283
DRAWN BY: - One Cgmbridge Place, 50 Hampshire Street CONTRACT No. 3-0-17512-0033
SHEET CHK'D BY: LRGlMlNO 'CI';:IT(%rﬁg;isl\g-%ggg:sg consulting « engineering ¢ construction * operations PROJECT No. CWSRF — 3197 Sht. 6 of 312
cRoss CHK'D Byi M. KOSTUR SOLIDS PROCESS FLOW DIAGRAM
SCALE: AS_NOTED WASTEWATER TREATMENT FACILITY GD-5
W. D. GREEN
PO B IMPROVEMENTS - PHASE Il
REV- | DATE | DRWN | CHKD REMARKS DATE. SEPTEMBER 2010
NO. Acc # 1289—74412




Plot Stamp — ProjectWise Project: 1289—74283 Upper Blackstone P—IIl File: C:\CDM\CAD_APPS\PWISE\GPRFD002.DWG Saved by: BITTOVJ On: 7—Jul—-10 Plotted on: 24—Nov—10 9:54 AM

BAG
HOUSE /
— o> o
/ SLUDGE BYPASS TO
TRUCK LOADING STATION
—t
COUNTER WEIGHTED 8" DSL—_STL {p—a | DEWATERED SLG. FROM
DUMP VALVE DUMP VALVE BELT FILTER PRESSES
) | Le I/La/gTYP OF 2) 8” DSL—STL (4| PEWATERED SLc. FROM
B BELT FILTER PRESSES
4
<
w0
INLET
SILENCER
VACUUM N\
) EXHAUSTER - Y Y
DISCHARGE
SILENCER
\_/ — 2A
<
2
.
— [ ELubizeR
BOX (TYP
AIR INLET VALVE
(TYP)
FLUIDIZING | FEED GATE
BLOWER VACUUM BREAKER
(TYP)
ROTARY FEEDER o -
K~ ROTARY SLIDE
GATE (TYP)
CONDITIONED ASH ASH DISPOSAL TRUCK Z
TO DISPOSAL
LEGEND: O
© oo —
New O
EXISTING
/
////// TO BE DEMOLISHED
MPRFD002.DWG
CADD FILE NO. e LE cm UPPER BLACKSTONE PROJECT NO.
DESIGNED BY T Camp Dresser & McKee Inc. WATER POLLUTION ABATEMENT DISTRICT 128974283
DRAWN BY: v 'NEVlLLE 8ne gaybrlcs/?:g’zli%eg, 50 Hampshire Street CONTRACT NO. 3_0_1 7512_0033
E:ZZL C;KK[; B;(m T:IT(6r1l7g)(252-6000 consulting * engineering * construction * operations PROJECT No. CWSRF — 3197 ASH PROCESS FLOW DIAGRAM Sht. 7 of 312
SCALE: AS_NOTED WASTEWATER TREATMENT FACILITY GD-6
APPROVED BY: F. SAPIENZA
IMPROVEMENTS - PHASE Il
REV. | pATE | DRWN | CHKD REMARKS DATE: SEPTEMBER 2010
NO. Acc # 1289—74413




Plot Stamp — ProjectWise Project: 1289—74283 Upper Blackstone P—IIl File: C:\CDM\CAD_APPS\PWISE\GPRFDO03.DWG Saved by: BITTOVJ On: 28—Sep—10 Plotted on: 24—Nov—10 9:54 AM

\A/ | \B/ | \C/ | \D/ \E/ | \F/ \G/ | \H/
1,000 CFM TO
TO FGR/INCINERATORS =g Z.000 CCM f . \ :/./:
M INLET VALVE
DAMPER
BFP
ENCLOSURE
~—— 20,000 CFM
Z SLUDGE MIX
| 5,000 CFM :/./‘ TAQCP;OSM&
I
25,000 CFM 25,000 CFM
OR OR
12,500 CFM 12,500 CFM
OR OR
0O CFM 0O CFM
C — BIOFILTER CELL # 1 C —
12,500 CFM—25,000 CFM
Y VFD FANS 25,000 CFM 25,000 CFM
Ve 1 l OR OR
{/0/} : . !" ‘/./: 12,500 CFM 12,500 CFM
OR OR
0C—1 0 CFM 0 CFM
— BIOFILTER CELL # 2 —
ISOLATION A
DAMPER
NO 1 |
- Lo —t—{ 1 L1
0C-2
AN /\ |
@—l] FLOW MODULATING DAMPER
BYPASS DUCTWORK
25,000 CFM
OR
12,500 CFM 25,000 CFM
| OR OR
TO RTO # 3 0 CFM 12,5OOOR CFM
DISCHAGE DUCT 25,000 CFM , 0 CEM
TO EXHAUST | —
STACK
A 0C—3 A
NOTE: 2
OPERATING SCENARIO # 1: ISOLATION DAMPER NO 1 FULL OPEN m
OC—1 OR OC—-2= 25,000 CFM FLOW MODULATING DAMPER CLOSED,
0C—-3= 25,000 CFM ALL 25,000 CFM TREATED IN BIOFILTER O
OPERATING SCENARIO # 2: ISOLATION DAMPER NO 1 CLOSED LI_
0OC—-1 & 0OC—-2= OFF FLOW MODULATING DAMPER FULL OPEN,
0OC—3= 25,000 CFM ALL 25,000 CFM BYPASS TREATMENT Z
OPERATING SCENARIO # 3: ISOLATION DAMPER NO 1 FULL OPEN
OC—-1 OR OC—2= 12,500 CFM FLOW MODULATING DAMPER HALF OPEN, ( >
OC—3= 25,000 CFM HALF FLOW TREATED IN BIOFILTER,
HALF FLOW BYPASS TREATMENT
GPRFD003
CADD FILE NO. cm UPPER BLACKSTONE PROJECT NO.
DESIGNED BY: . SARTORD WATER POLLUTION ABATEMENT DISTRICT 1289-74283
_ F. CONTRERAS Camp Dres§er&McKee Inc. .
o e K. SANTORO 82%&?&;2”%555%2 50 Hampshire Street CONTRACT No. 3-0-17512-0033
SHEET CHK'D BY: v DAVIIMRY } o o o . PROJECT No. CWSRF — 3197 Sht. 8 of 312
CROSS CHK'D BY:M Tel: (617) 452-6000  consulting * engineering * construction « operations BIOFILTER TREATMENT SYSTEM
SCALE: AS NOTED WASTEWATER TREATMENT FACILITY GD-7
A\ | 09/10 | wB KS__| REVISED PER _ADDENDA NOS. 1 THRU 3 APPROVED BY: K. SANTORO IMPROVEMENTS - PHASE 1lI
REV. | paATE | DRWN | CHKD REMARKS DATE: SEPTEMBER 2010
NO. Acc i 1289—74414




Plot Stamp — ProjectWise Project: 1289—74283 Upper Blackstone P—Ill File: C:\CDMXM\COROAJJ\DO119523\CEXPLOO0O.DWG Saved by: COROAJJ On: 7—Jul-10 Plotted on: 23—Nov—10 3:08 PM

Y4 | | &/ N/ &/ | N/ | &/ | Y
LEGEND & ABBREVIATIONS
GENERAL NOTES
1. EXISTING SITE CONDITIONS SHOWN ARE BASED ON A SURVEY CONDUCTED BY
CIVIL/SITE LEGEND — EXISTING FEATURES CIVIL/SITE ABBREVIATIONS CULLINAN ENGINEERING CO, INC. ADDITIONAL INFORMATION HAS BEEN OBTAINED
SYMBOL DESCRIPTION THROUGH FIELD SURVEYS AND INFORMATION PROVIDED BY EXISTING DRAWINGS
_ —_— 419.85 IC TOP CURB ELEVATION AND PLANT PERSONNEL, COMPILED BY CDM IN 2002 AND SUPPLEMENTED BY
BOT BOTTOM 419.54 BC BOTIOM CURB ELEVATION 293.4 P LOW POINT TYP TYPICAL RECORD INFORMATION FOLLOWING CONSTRUCTION OF THE PHASE | AND PHASE
o CASING. £ EVATION o, X Il IMPROVEMENT PROJECTS. THIS PLAN WAS COMPILED FROM AERIAL
R TN EVERGREEN TREE 300.5 HP HIGH POINT SS STAINLESS STEEL PHOTOGRAPHS DATED NOVEMBER 15, 2001 BY BRADSTREET CONSULTANTS, INC.
CB CATCH BASIN @ DECIDUOUS TREE X o — FIELD EDITS PERFORMED BY CULLINAN ENGINEERING CO. INC, IN APRIL AND
cL CHLORINE APPROX APPROXIMATE MAY OF 2002.
cMP CORREGATED METAL PIPE n CONC. HEADWALL 5C 50TTOM OF CURB TC TOP OF CURB 2. THE HORIZONTAL DATUM IS REFERENCED TO THE NORTH AMERICAN DATUM OF
DM DRAINAGE MANHOLE 1927 (NAD27) MASSACHUSETTS STATE PLANE COORDINATE SYSTEM, MAINLAND
cl CAST IRON TOC TOP OF CONCRETE ZONE
e FNISH FLOOR ELEVATION BIT CONC BITUMINOUS CONCRETE .
Ve VITRIFIED CLAY ™w TOP OF WALL 3. THE VERTICAL DATUM IS REFERENCED TO THE NATIONAL GEODETIC
FM FORCE MAIN BSF SODIUM BISULFITE VERTICAL DATUM OF 1929 (NGVD29).
_ CONC CONCRETE ub UNDERDRAIN
C= CROUND ELEVATION BW BOTTOM OF WALL 4. THE DESIGN 100 YEAR FLOODPLAIN IS AT ELEVATION 414.30
/= INVERT ELEVATION GRAN GRANITE ¢ CENTERLINE W POTABLE WATER 5. THE DESIGN 25 YEAR FLOODPLAIN IS AT ELEVATION 412.0.
NPV NO PIPE VISIBLE WG WATER GATE 6. SOIL BORINGS AND TEST PITS WERE DRILLED BETWEEN 1970—71 FOR THE
o PLANT WATER BIT BITUMINOUS  CONCRETE ¢l CAST IRON PIPE CURRENT FACILITY, AND BETWEEN 2000—2005 FOR THIS CONSTRUCTION. THE
" EADWALL oMP CORRUGATED METAL PIPE WWD WET WEATHER DISCHARGE BORINGS ARE APPENDED TO THE SPECIFICATIONS. BORING LOCATIONS ARE
PVC POLYVINYL CHLORIDE PIPE AS VASTE ACTVATED SLUDGE SHOWN ON DRAWING C—3.
OHW OVERHEAD WIRE WCR WHEEL CHAIR RAMP CONC CONCRETE 7. RECORD DRAWINGS OF PRIOR CONSTRUCTION CONTRACTS ARE AVAILABLE FOR
e 147 U COPPER REVIEW AT THE UPPER BLACKSTONE WATER POLLUTION ABATEMENT DISTRICT
R= RIM ELEVATION - WETLAND FLAG ADMINISTRATION BUILDING, AND AT CDM, 50 HAMPSHIRE ST, CAMBRIDGE MA.
RCP REINFORCED CONCRETE PIPE ————— — LMIT OF 100 FT BUFFER D DRAIN OR TANK  DRAIN 8. THE CONTRACTOR SHALL PREPARE A STORMWATER POLLUTION AND PREVENTION
o SUMP ELEVATION ' o DUCTILE IRON EROSION AND SEDIMENT CONTROL LEGEND PLAN AND CONTROL PLAN FOR REVIEW BY THE ENGINEER AND SUBMITTAL TO
SESCRIPTION APPROPRIATE AUTHORITIES TO PROTECT THE SITE FROM EROSION AND PREVENT
SMH SANITARY SEWER MANHOLE — — TOWN LINE oA DIAMETER SYMBOL DESCRIPTIO THE MOVEMENT OF SEDIMENT AND DEBRIS.
T= TROUGH ELEVATION T EASEMENT LINE [ T EROSION CONTROL BLANKET 9. ALL AREAS OUTSIDE THE LIMIT OF DISTURBANCE SHALL BE PROTECTED AT ALL
_ DMH DRAIN - MANHOLE el = TIMES UNLESS OTHERWISE DIRECTED BY THE ENGINEER.
TBA TO BE ABANDONED PROPERTY LINE
EMH ELECTRIC MANHOLE
A 10. ALL MATERIALS TO BE REMOVED WITHIN THE LIMIT OF DISTURBANCE SHALL BE
T6M TEMPORARY BENCH MARK ELEVATION o ?/20 et BT SEDIMENT FENCE REMOVED TO A LOCATION ARRANGED BY THE CONTRACTOR AND APPROVED BY
W POTABLE WATER 1 EFF EFFLUENT I I I I THE ENGINEER. THE LOCATION OF STOCKPILED TOPSOIL SHALL BE IN AREAS
s M/Z\ ST EYISTING APPROVED BY THE ENGINEER.
D BORING
H CATCH BASIN @ 11. THE CONTRACTOR SHALL COORDINATE WORK TO ENSURE CONTINUED ACCESS TO
DMH FD FLOOR DRAIN ALL EXISTING FACILITY STRUCTURES. SEE SPECIFICATION SECTION 01810 FOR
o DRAIN MANHOLE ADDITIONAL INFORMATION.
uh FM FORCE MAIN
® SEWER MANHOLE 3 12. REMOVE AND DISPOSE OF EXISTING PAVEMENT WITHIN LIMITS SHOWN ON
CIVIL/SITE LEGEND — NEW FEATURES FW FACE OF WALL DRAWINGS TAKING CARE NOT TO DAMAGE EXISTING WALLS, BUILDINGS OR UTILITY
® WATER MANHOLE SYMBOL DESCRIPTION STRUCTURES.
EMH G GAS
ELECTRIC MANHOLE y SECTION SYMBOLS 13. STRIP EXISTING VEGETATION AND 6” LAYER TOPSOIL UNLESS OTHERWISE SHOWN
- GST GALVANIZED STEEL TO BE PROTECTED WITHIN LIMIT OF DISTURBANCE. GRIND ANY STUMPS TO A
MINIMUM OF ONE FOOT BELOW FINISH GRADE AND BACKFILL IN COMPACTED
JELEPHONE WANHOEE ,, o GRANITE CURB LAYERS AS SPECIFIED.
» 5 PIPELINE, GREATER THAN 16" DIAM
O MISCELLANEOUS MANHOLE HDPE HIGH DENSITY POLYETHYLENE YARD PIPING GENERAL NOTES LAYOUT GENERAL NOTES:
J - PIPELINE, 16” DIAM OR LESS S e e
—D— DRAIN LINE WITH SIZE AND TYPE HGS&R HEATING GLYCOL SERVICE AND RETURN 1. THE LOCATION OF EXISTING UTILITIES AND OTHER 1. FOR LAYOUT PURPOSES AND TO ESTABLISH THE COORDINATE SYSTEM SEE
87PVC oW BLANT WATER MAIN UNDERGROUND STRUCTURES SHOWN ON THE DRAWINGS IS P.0.B #1 ON SHEET C—7 AND P.0.B. #2 AND #3 ON SHEETS C—6.
B S SEWER LINE WITH SIZE AND TYPE INF INFLUENT APPROXIMATE, AND THEIR ACTUAL LOCATIONS MAY VARY FROM CONTRACTOR SHALL VERIFY THAT ALL PK NAILS ARE IN PLACE AND SHALL
WATER MAIN THAT SHOWN. FURTHER, IT IS NOT WARRANTED THAT ALL REPORT ANY DESCREPENCIES TO THE ENGINEER.
— G— CAS LINE W INT INTERSECTION UNDERGROUND UTILITIES AND STRUCTURES ARE SHOWN. IT IS
THE CONTRACTOR’S RESPONSIBILITY TO DETERMINE THE EXACT 2. CONTRACTOR SHALL VERIFY ALL PROPERTY AND SURVEY INFORMATION.
—f— ELECTRIC LINE FP FIRE MAIN INV EL INVERT ELEVATION LOCATION OF ALL UNDERGROUND FEATURES THAT MAY BE
e FORCE MAIN AFFECTED BY THE WORK. 3. CONTRACTOR SHALL BE RESPONSIBLE TO IDENTIFY AND PROTECT ALL
WATER LINE G CAS MAIN LCB LEACHING CATCH BASIN ON—SITE STRUCTURES IDENTIFIED ON THE PLANS AND AS DIRECTED BY THE
— W _— T — TELEPHONE 2. PRIOR TO STARTING CONSTRUCTION, THE CONTRACTOR SHALL ENGINEER TO BE RETAINED ON THE SITE THROUGHOUT THE CONSTRUCTION
7 TEL EPHONE. LINE LPA LOW PRESSURE AIR NOTIFY ALL PUBLIC AND PRIVATE UTILITIES THAT COULD BE PROJECT.
- ELECTRIC AFFECTED BY THE WORK, IN ACCORDANCE WITH CHAPTER 370,
_ ow OVERHEAD WIRE - MSPG MASSACHUSETTS STATE PLANE GRID ACTS OF 1963 OF MASSACHUSETTS LAW. ADDITIONALLY, NOTIFY 4. CONTRACTOR SHALL MAINTAIN VEHICULAR ACCESS AND ALL UTILITY SERVICES
DIG SAFE (888-344—7233). TO THE EXISTING TREATMENT PLANT AND ASSOCIATED FACILITIES
NKNOWN. PIPE OF DUCT DESTINATION [ ELECTRIC OR TELEPHONE MANHOLE MH MANHOLE THROUGHOUT THE DURATION OF THE CONTRACT, UNLESS OTHERWISE
— v v 3. NEW WATER MAINS SHALL HAVE A MINIMUM COVER OF 5 FEET SPECIFIED.
e e @ ey SEWER OR DRAIN MANHOLE NAOH SODIUM HYDROXIDE (CAUSTIC) UNLESS OTHERWISE INDICATED AND SHALL PASS UNDER
(> WATER GATE EXISTING UTILITIES AS NECESSARY TO MEET THIS 5. LOCATIONS OF NEW VAULTS AND CONCRETE PADS ARE APPROXIMATE ONLY.
YD REQUIREMENT. FINAL LOCATIONS SHALL BE DETERMINED IN THE FIELD AFTER STAKING BY
aes FIRE HYDRANT H CATCH BASIN PS PUMP STATION THE CONTRACTOR BASED ON ACTUAL SITE CONDITIONS AS APPROVED BY
YARD HYDRANT 4. ALL NEW WATER PIPES, INCLUDING FIRE PROTECTION LINES, THE ENGINEER.
o —— BUTTERFLY VALVE oc ODOR CONTROL SHALL HAVE RESTRAINED JOINTS AS SPECIFIED.
66 cuS CATE 0/5 OFF SET 6. ALL DISTURBED AREAS NOT COVERED WITH PAVEMENT OR STRUCTURES OR
e GATE VALVE 5. TEST PITS SHALL BE DUG TO LOCATE EXISTING PIPES TO RIP RAP SHALL RECEIVE 6” LAYER LOAM AND SEED AS SPECIFIED.
{#P LIGHT POLE o SUANT WATER WHICH NEW PIPES ARE TO BE CONNECTED, AND WHERE
P BLUG VALVE NECESSARY TO DETERMINE EXACT LOCATIONS OF EXISTING 7. BUILDING DIMENSIONS ARE TO COLUMN LINE INTERSECTION OR OUTSIDE
e UTILITIES. FACE OF WALL AS SHOWN ON THE DRAWINGS. DIMENSIONS FOR TANKS
UTILITY POLE WITH LIGHT PIV POST INDICATOR VALVE ARE TO OUTSIDE FACE OF WALL OR CENTER POINT OF TANK AS SHOWN ON
6. CONTRACTOR SHALL BE RESPONSIBLE FOR MAKING ALL FINAL THE DRAWINGS. DIMENSIONS TO CONCRETE PADS ARE TO EDGE OF PAD.
sl UTILITY POLE WITH NUMBER —l CLEANOUT RCP REINFORCED CONCRETE PIPE CONNECTIONS TO PIPES INSTALLED BY PLUMBING D
SUBCONTRACTOR. 8. ALL ITEMS TO BE REMOVED, UNLESS OTHERWISE INDICATED ON THE
FLECTRIC EQUIPMENT PCCP PRESTRESSED CONCRETE CYLINDER PIPE DRAWINGS, SHALL BE DISPOSED OFF SITE IN A LEGAL MANNER. | | |
e x CHAIN LINK FENGE 7. FOR ADDITIONAL DETAILS OF EXISTING BURIED PROCESS PIPING
XXX POL POLYMER LINE SEE YARD PIPING DRAWINGS 9. ITEMS SLATED FOR RE—USE SHALL BE STORED IN A CLEAN, DRY PLACE,
| GUY GUY WIRE PRIOR TO RELOCATION ON SITE.
oLF —o—o—0o— GUARDRAIL PSC PRIMARY SCUM 8. ABANDONED PIPES, VALVES AND APPURTENANCES
_ ENCOUNTERED DURING CONSTRUCTION MAY BE REMOVED AS ) m
o— 0 GRADING GENERAL NOTES:
N X x— CHAIN LINK FENCE PSL PRIMARY SLUDGE REQUIRED. PIPES LEFT IN PLACE SHALL BE PLUGGED AS ESE e e
CUARD Rl ﬂ TREE LINE SPECIFIED AND AS APPROVED BY THE ENGINEER. 1. BENCHMARK= TBM UB—2 SQUARE CUT EL. 426.4 AT EXISTING SCREENING
B J R PVC POLYVINYL CHLORIDE AND GRIT FACILITY. ADDITIONAL BENCHMARKS ARE PROVIDED ON SHEETS
C—4, C-5, C—6, C—7
| BUILDING 420000 SPOT ELEVATION PWHDPE PROFILE WALL HIGH DENSITY POLYETHYLENE LI
EELINE 2. NOTIFY THE ENGINEER OF OBSTRUCTIONS ENCOUNTERED DURING THE
sl NDEX CONTOUR RIM EL RIM ELEVATION CONSTRUCTION OF ROADWAYS. Z
T e VT p—. RD ROAD 3. CONTRACTOR IS RESPONSIBLE FOR CONFIRMING GRADES AND LOCATION OF
- NTERMEDIATE CONTOUR UTILITIES. MAJOR DISCREPANCIES ARE TO BE BROUGHT TO THE ATTENTIO
- SBD SCRUBBER DRAIN OF THE ENGINEER.
—100 INDEX CONTOUR o
CRUSHED STONE MOW STRIP SHC SODIUM HYPOCHLORITE 4. SEE YARD PIPING AND ELECTRICAL PLANS FOR SUBSURFACE UTILITIES.
\399/ INTERMEDIATE CONTOUR SMH SEWER MANHOLE 5. TO ESTABLISH PROPER GRADES, CONTRACTOR SHALL BE RESPONSIBLE FOR
INSTALLATION AND MAINTENANCE OF GRADE STAKES. THE NUMBER AND
STA STATION LOCATION SHALL BE DETERMINED IN THE FIELD AND APPROVED BY THE
@ CONTROL POINTS ENGINEER.
RED REDUCER
6. ALL AREAS DISTURBED BY CONTRACTOR’S OPERATIONS SHALL BE REPAIRED
«119.8 SPOT ELEVATION RAS RETURN ACTIVATED SLUDGE AT THE CONTRACTOR'S EXPENSE IN A MANNER APPROVED BY THE
ENGINEER.
SSC SCUM
SuU SUMP (DISCHARGE)
cADD FLE No, EXPLOGO.DWE ChO\i UPPER BLACKSTONE PROJECT NO.
oesinep gy O NOWARD WATER POLLUTION ABATEMENT DISTRICT 1289-74283
DRAWN BY: J. COROA 8?:%5;?525;5 Ii\f::f: e5:)n (Iiiampshire Street CONTRACT No. 3-0-17512-0033
' ’ 0. 3-0- -
SHEET cHk’D By: __G. HOWARD Cambridge, MA 02139 . o . . PROJECT No. CWSRF — 3197 CIVIL/SITE LEGEND, NOTES Sht. 9 of 312
CROSS CHK'D BY- D. GREEN Tel: (617) 452-6000 consulting * engineering * construction * operations .
SCALE: AS_NOTED WASTEWATER TREATMENT FACILITY AND ABBREVIATIONS C-1
HPPROVED 31t 22 IMPROVEMENTS - PHASE |l
FF\IE(;/. DATE | DRWN | CHKD REMARKS DATE: SEPTEMBER 2010
. Acc # 1289—-74415




Plot Stamp — ProjectWise Project: 1289—-74283 Upper Blackstone P—IIl File: C:\CDMXM\COROAJJ\DO119523\CYPPL301.DWG Saved by: COROAJJ On: 7—Jul—10 Plotted on: 23—Nov—10 3:09 PM

WORCESTER BUILDING
(ENGINEER'S OFFICE)

OFFICE TRAILER

OFFICE TRAILER

ALDEN TRAINING CENTER
(CM OFFICE)

CONTRACTOR PARKING

ADMINISTRATION BUILDING

PRIMARY SETTLING TANK

7

%

N

MR

AALARARRARRNENNR AN

WEST GRIT SCREENING FACILITY
EAST GRIT SCREENING FACILITY

7

EXISTING ABANDONED METAL AND
CONCRETE DEBRIS AND UNUSED
STRUCTURE REMNANTS TO REMOVED
AND DISPOSED OF. SEE NOTE 2

NORTH RAS PUMP STATION

CONFORMED

GALLERY o
LEGEND
NEW PHASE Ill FACILITIES i'ﬁ%D?EA nsoll__.EDéNc; UTar;Ks THICKENING BUILDING
GALLERY BIOFILTER SYSTEM
gggggg FACILITIES TO BE REMOVED SIDESTREAM PUMP STATION NOTES:
/
M MODIFIED FACILITIES - 1. NO CONTRACTOR PARKING WILL ALLOWED IN DEP TRAINING FACILITY LOT.
INCINERATOR BUILDING 2. REMOVE AND DISPOSE OFF—SITE OF ABANDONED METAL AND CONCRETE
_ DEBRIS AND UNUSED STRUCTURE REMNANTS INCLUDING PRE—CAST
APPROXIMATE LIMITS DEWATERING BUILDING MANHOLES AND OTHER SIMILAR DEBRIS. WORK SHALL BE
e " — 8’ COORDINATED WITH OWNER. ALL MATERIAL IS LOCATED ON TOP OF
PLAN A THE ABANDONED TRICKLING FILTERS TOP/SECONDARY 12" CONCRETE
400 20 SLAB, NO BELOW GRADE REMOVAL IS ANTICIPATED.
1” = 80
CADD FILE NO. CYPPL301 m UPPER BLACKSTONE PROJECT NO.
DESIGNED BY: G. HOWARD 1289—74283
J. COROA Camp Dresser & McKee Inc. WATER POLLUTION ABATEMENT DISTRICT
DRAWN  BY: - One Cambridge Place, 50 Hampshire Street CONTRACT No. 3-0-17512-0033
SHEET CHK'D BY: w %::Ir_n(%r;c%%\gggggsg consulting « engineering « construction * operations PROJECT No. (.:WSRF - 3197 OVE RVIEW PLAN Sht. 10 of 312
CROSS CHK’D BY:w\l .
SCALE: AS NOTED WASTEWATER TREATMENT FACILITY C-2
APPROVED BY: G. HOWARD
IMPROVEMENTS - PHASE ||
&Y | DATE | DRWN | CHKD REMARKS DATE: SEPTEMBER 2010
. Acc # 1289—-74416




Plot Stamp — ProjectWise Project: 1289-74283 Upper Blackstone P—IIl File: C:\CDMXM\COROAJJ\DO119523\CBOPLO0O1.DWG Saved by: COROAJJ On: 7—Jul—10 Plotted on: 23—Nov—10 3:10 PM

@CDM—MW—270
SW-1* COM—121 Lo 122 éDM_m
—-B- —B— M-B-46
5-209 & ® 3 —— COM—MW—4 pH=i=28 aM-6-47 &
CDM—106 COMg1 19 & Pu--B-49 L @ ,
¢ T COM-MW~—120" . COM—124 < &
T COM=MW=3 — & CDM=5 COM—-MW=6
CDMge ¢ COM—4G% — COM=107
COM—-44
B=206, CDM=100 4. B-205  <0DM-101 COM—-40 B~115
: - B-116 & TW.A3
B-207 % hy ff} % Y COM_48 & COM—45¢ ¢ f
~107® & coM—Mw—1 4}CDM—3L>ﬂ COM—43 COM—-MW-109
COU-103 COM-37 & ® oom-50, B
~y %DM s OOM-102 DM~ 39 @ & 7 COM—MW-108
& - \ A Ny
A\ M, COM- 105 & S CDV11 COM—47 [ cmjz COM—MW-205 LEGEND
h =34 cqu}gg ¢ CDM_{;Q com-12% M-I A @@ BORING DESIGNATION AND APPROXIMATE
CDM—MW—%g - B ! Lig v AP COM=MW=204 - COM-305 LOCATION OF GEOTECHNICAL TEST BORING
Tp_3'¢' & % P COM=MW=206""Y DRILLED BY GEOLOGIC, INC. OF NORFOLK,
ToN CPM-—772 @2DM—MW—20% B-117" " ¢cbhM=2 COM=MW-110 COM—=MW—=213 MA APRIL 25 TO JUNE 13, 2005
AND TP—1 _71 BORING DESIGNATION AND APPROXIMATE
MBS w—214 & B-100 LOCATION OF GEOTECHNICAL TEST BORING
DRILLED BY B&J JANUARY 1970 AND
, _ MAY 1970 AND BY ALLSTATE DRILLING
5203 & CDM—26 Aolos COM-9 QLOM=10 CO. NOVEMBER 1970 THROUGH
® L & COMz20 £o-1e Y Som=25 - & HT COM-16 & s DECEMBER 1971
. ) Z
CDM=30 A7 it & A4 BORING DESIGNATION AND APPROXIMATE
oMM 16 iz COM-117 - COM-28 LOCATION OF GEOTECHNICAL TEST BORING
iy DRILLED BY GEOLOGIC, INC. OF
B-201 . @LDM=MI=20 COM=MW—118 A WRENTHAM, MA APRIL 2002 THROUGH
559 CDM-21 PR G LrTee. S APRIL 2003 AND BY GEOSEARCH, INC. OF
< & > COM %37 . @ UM d:fUM_Zb & e e é}anM?ﬂﬁﬂ FITCHBURG, MA SEPTEMBER 2004.
- B=67 & i ; CDM=27 AAAR=0 i
COM=32 coM=1 COM—-303 BORING DESIGNATION AND APPROXIMATE
¢ ¢ CoM=115 > © M-B-48 LOCATION OF GEOTECHNICAL TEST BORING
° A s o 2 e
- | W i~ - - B-105 . INC. Nov :
B-63 ¢ COM—MIW—113A w QLoM-18 coM—18" o 5191 1999.
4}5—54 B-65 ST=— | CoMmi—zz  MONITORING WELL DESIGNATION AND
¢ 8—394} B—38 B—37 o % @ APPROXIMATE LOCATION OF
Ll & & & M-MW-8 W —MW—207 ENVIRONMENTAL TEST BORING DRILLED BY
7 e T g R b TS ™
CDM-306
B—40A - . TEST PIT DESIGNATION AND APPROXIMATE
561 SN KOM-30%  QLDM~-307 GLDM-508 B—3 & TP LOCATION OF GEOTECHNICAL TEST PIT
& ¢ 4}5_59 B-222 B-33 4}5—32 PN EXCAVATED BY UBWPAD STAFF, APRIL 23,
gz 22 5419 530 53t g 10 2003,
B-58 B-59 * Br107 TW.p2 ¢B_32A % 103 & 66001 MONITORING WELL DESIGNATION AND
=10. —oW- APPROXIMATE LOCATION OF
M 35 =) B-112 ENVIRONMENTAL GEOPROBE INSTALLED BY
- GEOSEARCH, INC. OF FITCHBURG, MA
B—60 B--50 B—30 B-36 52 SEPTEMBER 2004.
B—-42 -
& g B~49 g < <& ~221 ¢ ¢ MONITORING WELL AND APPROXIMATE
B--50A Y B-28q B-28 B—106 @ COM-MW-200/-® LOCATION OF ENVIRONMENTAL TEST
B-57 ~56 —B- BORING DRILLED BY GEOSEARCH, INC. OF
B @ W) @ COM-B-215
W=23 B2 - FITCHBURG, MA SEPTEMBER AND
@ ¢ B-55¢ ¢CD“ 257 495 10 B—100 OCTOBER 2004.
S 244 [ N Ve % B_ UA
i 5_44 5—77 aYa YV i) . CDA/I_;{]Z D=2 LA B--24 —hz B e, .
Z B 47 B—4 : <V U, B 2\./ B 22 N_ )
S D I S I e e VR . & + e ¢ @ bedl & B)-w-z0s
_G%_/\hl 4 74 4 B—ZAZA 8_20
B-54 B-46 B—45 ¢, V= T ]
= hd (- J62 COM-MW—63 ¢ O
_¢_ y
B—46A sAg | B 102, TWH1 Lu
B=220 p_ B-i0 B E-6 B—72A g B—4
@ ey B-108 g ® B-9 B-8 B~7 & B-5 & *
$CDM—MW—24 By T @ 104 LA . N A 57 ® ¢ =
) CDM_B_275$DM-—MW—22 I t
5_ A —
Al i @@CDM—MW—ZM
_ B-16 B=14. p .14 CDM—MW~— O
B-11Ag & 7Y bo15@ g1 MW=212
B-17 LI—
s P B-216
B—219 B-217 Z
PLAN
- , NOTES
1" = 80 —
e e ——— TEST PIT NO. 1 (TP—1) WAS EXCAVATED
400 80 AT THE SAME LOCATION AS SOIL BORING
CDM—112. TEST PIT SYMBOL WAS LEFT
OFF FOR CLARITY.
1" = 80’
E;!;!—
40 0 80
cx00 fiLE no. _CBOPLOOT.DWG ChO\i UPPER BLACKSTONE PROJECT NO.
DESIGNED BY: G. HOWARD 1289-74283
DRAWN BY: 2 'HOWARD gne t()3_admbrif\illg';Ae(I)Dzl?gg, 50 Hampshire Street CONTRACT No. 3-0-17512-0033
SHEET CHK'D BY: m T:Ir:n(6r;7%a:52-6000 consulting * engineering « construction * operations PROJECT No. CWSRF — 3197 BORING PLAN Sht. 11 of 312
CROSS CHK'D BY: == 2 ——"7
SCALE: AS_NOTED WASTEWATER TREATMENT FACILITY C-3
APPROVED BY: G. HOWARD
IMPROVEMENTS - PHASE Il
REV. ) SEPTEMBER 2010
NO. | DATE | DRWN | CHKD REMARKS DATE: acc 4 1289—74417




Plot Stamp — ProjectWise Project: 1289—74283 Upper Blackstone P—Ill File: C:\CDMXM\COROAJJ\DO119523\CEXPL302.DWG Saved by: COROAJJ On: 7—Jul-10 Plotted on: 23—Nov—10 3:10 PM

Vi &/ o LLLV.—4£0. 94U N _\::
g%
o > d 1 STY. UTILITY EASEN
b METAL - __
7 K == BIT PARKING MAINT. BLDG. a
:421.39 ,(;
W ~73 Wr_ ° 49154 FF ELEV /V | RAILROAD EASEME,
— 1212 We W 422.85 47 CPP SUBDRAIN o ) L L
Wr ~73 We_ . We ~7 W X 269 S - CONCRETE BLOGK RETAINING WALL \p [=421.55 8"SLUDGE/LINE (VE\ OTILITY EASEME
9 140 41 < (T=411.0 . L LUARDRATE—S oy \ / / N 7
We < LET=406.8 = ; A — F T . — —E 7
~ [ ] [ ] [) [ ] [ ] [ ] [ ] [ ] [ ] [ ] [ ] 3
Wi ~73 > 74 = c 226 5 j(.% 5/‘1/{— W p_420.80 W . LEACHATEW
= /L\ . BIT rLJ b(’ 407, VV Dt ﬂ'\\@ e -
¢ W - , i W TP 367HC
I=4Q ¢ %
) = §W 217, oy
/ 9 / :
o Q 416.1 416.9
~7 1% (N iy, X X
36 / ) 77 % = < /‘;O)//?f
- =2 ApD
35 / We_ WE_ 4 05 420 SEEEI g
. / X I=419.95 425.1 COVERED CONC. WALK <
E— o Sy - X ““i FF ELEV.= 426.87F Z
/ | J l/l/ ~7 7 q/\x 42 RS 7 STv. 7
4195 18.0 F > W 2 L BRICK
/ A SCREENINGS
g . X Z sn 2‘20000 425.5 "4 cRIT Y ~ =D 4162
: L 425.5  FACILITY =
’ ' 7 o BURIHD ——
T T = 4248 ! | L ™ S
© ~ G = 23.7 _ \ . | .@L L, T \ /’ﬁ =
o 424.7 =413 424 1 | ] SEE SHEET C—2 FOR LOCATION OF EXISTING e
X adis i > P 3 "w—roPE j IRV METAL AND CONCRETE DEBRIS AND USED ] __ 9o
& N ot EAST GRIT AND | o ||/ STRUCTURE REMNANTS TO BE REMOVED N
. 419.1 % or \v 7::;427@0/?55/\///\/@ FACILITY . 1y Q j - |I / | 1 4< 4 L ’ 416. ﬁ
X ¢ it EL. 428.04 N eI}/ \ B
A , 1 , i NDONED/ | el
‘ . X X . * BU
SN YR S HEERIR\\ES — T3 | , BURIED | s
o (o) . 5 ul %\/ £ / ]
N 225, 4258 450§ & oIl
. 3 S & / | /] A\ —
< e + =
S . 2o > % g 3 — — e ] S 414.8 .~ ] /
i YO < 428 & S 3 -
427.0 I T T 17 Tt L —
° 125 N 428, D REMOVE EXISTING OFFICE TRAILERS, DISCONNECT g S /
=z Ax WATER, SEWER AND ELECTRICAL UTILITIES. SEE . / N )
o S 9 ' 426.1 C—6 FOR LAYOUT AND GRADING. - | / Yool
% Q0 Z s o0 ¥ Ll i ' / | y & & T
" : < 322550 7 i ~= - % ¥
Lot N % O 4 = — . AN g N 4
paVEL PARKING < ' Ny 7/ po i | o 72" rek | I\ — W 1k 50+ 4
° Z N128770 423.0
Y ' 850K N S 5 [ I
d © S 4283 g £ TR 20 ' k3.0 | 4273
428. 7, & al L {
4 L /#2850 ép/_)/\ W P [hoos %b :
Y 2 7 FF ELEV=428.72 = [7 }
WORCESTER R |
szp.2 5,69 >/\ /| 9f430.1 /é/EH /s BUILDING m T 422.6 4228 l
@] — f
AN %0 )l Jd__ _ _o_ _ _ o_ _ o _ ___ o _ __o ___ _o _ __§ _
<7 S LT S N b 1t ey e b R % < A T | Y & /AN I (1 i ey At 1 [ A o 1 1 Ty T bl
20’ 7 “ - g 4278 L
420,40 — 7 - — -7 ! \ : g T
4 e < ¥ Hl”l e '”'H 2
N \3
SN : 30 il gy
' ¥ A, | T R . : o I GV
ol - - gax PGS =N FF ELEVA430.01 , o R | ABANDONHD BURIE IR
? ~Q N rSTER - He 750 5% 3 N N 42390 %9 ity iyl
a s WORGESTS B ol ) 5 ALDE OX | X [F IMHOFF TR TH IR S
B 95 T oo / b9\ / TANK § ittt e S ,
g"FM 1 /<]: ! ° Q 431.53 w LOW : 22 I == ::_::::::::__::::iZ_::::: fF— — N\ = == === — = — 416.2
— Q3 x BIT. ROAD © £ VAULT. v l _ _ ’l | 5
o » 430 !
_ o
g"W TB >~ E ol |
/ ——° 8"W—-Dl - \\ L= A |+ I;\E}_ _______ - -9
. ° 2 , = oy T ﬂll(tB RIM EL. 4240 ~ ol = o
g8"HSHP = 435 \ / oL/l 450 50 422]7 )
b3 LIMIT OF BITUMINOUS CONCRETE PAVEMENT ' 3 |
™ m (9} 422 y \ i
/ 435 % . \ | \\\REMOVAL AND DISPOSAL (SAW CUT EDGES)) #3f- i AR W (4420.10 . .
2 e | | i # Pl & 427.3] T #0200 41Xr5.o' .
/ = A%ENEX 4-3 /1] % 4 | | J22p L4220 — 222.5) ‘ﬁz
| f . LL]
/ 440 \Y 1 s | ]
/ & 1 I 27
N | | bl __ —— - =
) N 5 e == =HF .
440 / \D 5 qu 42;20.2 © © © © 757 < 420.2 © © © ©
/ N 2l 4p0.4pH : Aao¥an 5 SHe_pre m
/ / : \ \1\// l _l—ilizi; _J C mll 1 C | | m| D
S T
» / \// Tj S ﬁmm T A20.40 WIER WALL 416.6 WIER WALL 416.
/ | o [422] LOW WIER 416.65 |: LOW WIER 416.§.
T 9 il I | g | o o HIGH WIER 417.35 HIGH WIER 417l‘ I
, / // i~ \ v / | | | WATER 417.35 ] WATER 417.55
% 445 A Q’l J X |_ 2
/ | |
Q = N X 418.1
/ / / (\Q \ 5 4as / A " F 3124_45 ”"OV"Q”L ; +Hr20.20 clJ [
N
ro ILL S SEE SHEET C—5 MATCHLINE ' — ] SEE SHEET C—5 MATCHLINE | i | |
LEGEND
LIMIT OF BITUMINOUS
PLAN CONCRETE PAVEMENT 5
REMOVAL AND DISPOSAL [
1" = 40’ (SAW CUT EDGES) :
E;!;!—
20 0 40 LIMIT OF STRUCTURE
REMOVAL AND DISPOSAL
CEXPL302.DWG
CADD FILE NO. P — m UPPER BLACKSTONE PROJECT NO.
DESIGNED BY: . 1289—74283
DRAWN B J. COROA Camp Dresser & McKee Inc. WATER POLLUTION ABATEMENT DISTRICT
AWN BY: - One Cambridge Place, 50 Hampshire Street CONTRACT No. 3-0-17512-0033
SHEET CHK'D BY: G- HOWARD Cambridge, MA 02139 . o . . PROJECT No. CWSRF — 3197 EXISTING CONDITIONS AND Sht. 12 of 312
D. GREEN Tel: (617) 452-6000  consulting « engineering ¢ construction ¢ operations . 0
CROSS CHK'D BY: =+ YA =10
SCALE: AS_NOTED WASTEWATER TREATMENT FACILITY REMOVAL PLAN I C-4
D o e IMPROVEMENTS - PHASE |
REV- | DATE | DRWN | CHKD REMARKS DATE. SEPTEMBER 2010
NO. Acc # 1289—74418




12—Dec—12 2:47 PM

12—Dec—12 Plotted on:

1289—74283 Upper Blackstone P—IIl File: P:\HEAVY\UPPER BLACKSTONE\AS BUILT FILES\CDM CAD FILES FOR AS BUILTS\CDM\CEXPL301.DWG Saved by: PLOWRY On:

Plot Stamp — ProjectWise Project:

Y

\V

- \ ~ Y N 2 418.00 g " ~ =
/RN, ApATEY A= Sl |- e e, Spzoro ML 0 wefbHuNe SEE sHeeT c-a || I | B | B I 1€ _M
; I , 14 o
RN46.46)7s 6 : ,)\ , , o b 20.00 419.80 | | _ . 4138
IR R | | PRIMARY D = + 419.56 419.227 418880 dcooo am O 47855 W /
; \ SETTLNG C— | wgo s oommon SAF wer ) o080 = w0 NN f 2
Q -~ G; ~
4530 p g 419.80 419.46 419.12 418.78 418.45 Fig.33 N % N
w = / 7 ; b N ] 442000 ' . ; s — T
4 RS / / N F 4po [+ 4[9.50 779.56 77922 718.6 ” 55 X
é oP OFP OF - 7
%5, ° foahg 7 \ \ —— F +#20.10 413.1 :
g - 8% 4W——Dm \l\\\ N §2 J X //\‘
= o (1] /=N b=t = i 1 W el AERATION g 5
5 b | EAN b || 4272 ( x| R TANKS o ‘ /
W o /N | 17ST \ \ g 3 %787 TROUGH 411.8 R
// —E} et 04 ¥, FF{424.20 3 727 Fsal V—NOTCH 414.2
RN ' Al LIMIT OF BITUMINOUS CONCRETE = o q WIER WALL 416.6 WIER WALL 416.6 '
~ PR LOW WIER 416.65 LOW WIER 416.65
P L PAVEMENT REMOVAL AND DISPOSAL T H 2 HIGH WIER 417.35 | | | HIGH WIER 417.35
/ 420)4 40
/CABLE | Y | (SAW CUT EDGES) . 17 -M+ +t20. WATER 417.35 WATER 417.35 /
“\ c-I’GU T r i AUL T A ADAgZ;fg%GnON H T | J 8. 422 .5 | L | | | | , E 418 Tyt 1 517 /
1T == - K
\ . Y IN % N ] 'fz 48422 20.40 WIER WALL 416.6 WIER WALL 416.6 8.4
g | " o) sarre 4212 | | 4203 . . Low e, 416,65 1| 1 Low e, 41655 <
45254 455 . | & , 6FM=Cl—, WATER 417.35 [ WATER 417.35 1.4 | SE% /LV ]
45{5..- —F5 - - 418. 1
%55, @ m/ FF=457.04 p | 4250 o L1 \ ’ ’ ’ J% R 1140 TANK
N Pr oo g a2 ég% 0.20 |: 184 X
& < I AT R : 1
=4 : K s |y
SO ) A = | i
l 5 M R FF=422.16 =/ 419.92 419.80 419.81  419.87 E; ;E .
a » = TZ
@ [ 4953 2 > K FF=434.05 > SLie5d’ Lﬂﬁﬁ%ai‘—'—z e Dy " | . —
; ST 7 i 71 A . W 1 T v S N e o ey
& . 4t a-e .
> ) >J = >~ IR 4338 4 S 420.2Q% > 4421.20 420.70 420.70 g ? 3\ = LIMIT OF BITUMINOUS CONCRETE X
T 8 ~ X 5 O k.1 Fr R 821,20 420.70% ANAAD | PAVEMENT REMOVAL AND
2 3 SMH ( M0 I | j427 0 T T = 0.0 -DISPOSAL (SAW CUT EDGES) TROUGH 411.8
Se o \ R=421.155) k=420 : == . V—NOTCH 414.2
& ~ 4 $=410.2 =410.8
45545 ¥ METAL % \\ ~ S NPV 4 Jﬁb 423,09 25500 #20.80 12453, = \
RN - & A P .
=420
N 2= IE419.2 — 7 4226 B L 35"
CB \ BN 414.2p S ] |
R=433.680 %) _Q 414 SMH
MH == R=424.84
v -c' R4207T M e T/ / [,’_ ______ — T=417.6
SLUDGE N 421.31=413.8 =
F\ﬂzs_ X /=413.1g / / / | . % 424. FINAL
HOLDING 9> 3® G 6” ST G
TANK FF ELEV=412.96 SETTLING /
MIT QR CLEARTNE' AND GRUBB
L SLUDGE m RFI #052 — RECLAIM AND O \ \Q_\ )}/@/
AUL HOLDING © PAVE TB EAST DRIVE \/
Y TANK
®TAP
. SLUDGE PROCESSING COMPLEX
E E XL
G )(2)(21 G st ¢ 5
~b Cg- — 2129 413.0
A X
A s, X5 “ I 2 FF ELEV=428.97
.5 VAULT T ETAL .
o7 2450 e
.Za C SW, "
Z4137b IN g™
1302197 \*_ GEAR -
I=25. =41+
1£407 »
W\ oMt ok gz \;g/z/ c
MH =413 =40 c
o AN 422,96 | =473 N 41 —=
2 G —
)}
= \ o} G ~ @ =
)" SL E @® s @ 417,
R:
\ 23.62 ; (E % —¥ b= %, /
— 25 R ] . : S:
S 426.0 = : >
MH X 412.3
R=425.5 4230 419.9 4124 X
X 426.8 X R=411.47 /
o A X 26.2 1=408.3 O/o
PK NAL #19 | ———— o= A —
N 441329.27 I — o= O;o/o
£ 521580.59 OT—o e e e e e o °
S R o or o e ) LIMIT OF BITUMINOUS CONCRET
BOLT OF HYDRANT
(PUBL/COUTE 20 ELEV.=424.91 PAVEMENT REMOVAL AND DISPO
= VARIABLE WioTH ) CLOUDED AREA (SAW CUT EDGES)
BITUMINOUS REMOVED
AND REPAVED m
LEGEND ( >
LIMIT OF BITUMINOUS
CONCRETE PAVEMENT
REMOVAL AND DISPOSAL
(SAW CUT EDGES)
PLAN LIMIT OF CLEARING
P AND GRUBBING
E!—
20 0 40 LIMIT OF STRUCTURE
REMOVAL AND DISPOSAL
CEXPL301.DWG
CADD FILE NO. PP— cm UPPER BLACKSTONE PROJECT NO.
DESIBED B T coROn Q%;Egﬂm DRAWING Camp Dresser & McKes Inc. WATER POLLUTION ABATEMENT DISTRICT 1289-74285
DRAWN BY: - One Cambridge Place, 50 Hampshire Street CONTRACT No. 3-0-17512-0033
SHEET CHK'D BY: G. HOWARD _IC_)ambridge, MA 02139 ' o . . PROJECT No. CWSRF — 3197 EXISTING CON DTIONS AND Sht. 13 of 312
CROSS CHK'D BY- D. GREEN el: (617) 452-6000  consulting * engineering « construction ¢ operations
SCALE: AS NOTED WASTEWATER TREATMENT FACILITY REMOVALS PLAN Il C-5
G. HOWARD
APPROVED BY:
NO. | DATE | DRWN | CHKD REMARKS DATE:
: Acc # 1289—74419




Plot Stamp — ProjectWise Project: 1289—-74283 Upper Blackstone P—IIl File: C:\CDMXM\COROAJJ\DO0119523\CGDPL302.DWG Saved by: COROAJJ On: 7—Jul—10 Plotted on: 23—Nov—10 3:12 PM

P.OB. # 2
PK NAIL

N= 44225783
E= 520886.51

)

P.0.B. #3
PK NAIL

N= 442486.06
E=_521537.30

C—1

BIT. CONC. PAVEMENT

LIMIT OF BIT. CONC. PAVEMENT

)

MATCH EXISTING GRADES

SEDIMENT FENCE WITH STRAW BALES

NO PARKING ALLOWED IN THIS LOT

LIMTI OF - SEDIMENT FENCE WITH STRAW BALES

E
PAVEMNT MATCH O
LIMIT OF BIT. CONC. PAVEMENT

MATCH EXISTING GRADES

CONTRACTOR -SHALL REMOVE CONCRETE JERSEY

BARRIERS, PLACE THEM AT AN ONSITE LOCATION
DESIGNATED BY THE OWNER. CONTRACTOR SHALL
MAINTAIN CONTRACTOR PARKING AREA INCLUDING
GRADING, APPLICATION OF GRAVEL IF NEED, AND
SNOW REMOVAL.

C—1

BIT. CONC. PAVEMENT TRENCH REPAIR,
MATCH EXISTING GRADES

ﬂ CATCH BASIN
SEDIMENT FILTER
>
LIMIT OF SEDIMENT FENCE WITH STRAW BALES

MATCHLINE SEE SHEET C—7

MATCHLINE SEE SHEET C-7

PLAN
,I ” — 40’
e ™ ——
20 0 40

CONFORMED

cxo0 e N0, COOPIPEIES ChO\i UPPER BLACKSTONE PROJECT NO.
DESIGNED BY: : 1289—-74283
Camp Dresser & McKee Inc. WATER POLLUTION ABATEMENT DISTRICT
DRAWN  BY: J. COROA One Eambridge Place, 50 Hampshire Street CONTRACT No. 3-0-17512-0033 LAYOUT’ GRADING AND
SHEET CHK'D BY: w %::Im(%r;c%%\gggggsg consulting * engineering * construction * operations PROJECT No. CWSRF — 3197 Sht. 14 of 312
cRoss cHk'D By.___D: GREEN ' EROSION AND SEDIMENTATION
A5 NoTeD WASTEWATER TREATMENT FACILITY CONTROL PLAN | C-6
. G. HOWARD
— Y rTeMBER 2010 IMPROVEMENTS - PHASE I
NO . DATE | DRWN [ CHKD REMARKS '
Acc # 1289—74420




13—Dec—12 8:35 AM

13—Dec—12 Plotted on:

1289—74283 Upper Blackstone P—IIl File: P:\HEAVY\UPPER BLACKSTONE\AS BUILT FILES\CDM CAD FILES FOR AS BUILTS\CDM\CGDPL301.DWG Saved by: PLOWRY On:

Plot Stamp — ProjectWise Project:

<

Y

<
R=>446.46
|=443.1 S
<,
%
%
=
T
(@]
Y]
JCABLE | &
T&T [4—2|/C
™M Cuy
>
5
&)
454.54
455
Q
)
455.45
456,

.Z6

450 -

B
45
4

JFUVO

9
a
194

AY

[

T Q

AUL

m 455.3

M.8

;)
Q
c

s N
/ N [ I l
R
4530, \

/) e \
4"W—'>ﬂa:|—\‘7§\
=N S 9
IS |

\1 "ST )
FF=444.94 49p-4
47PW Ul
ADMINISTRATION
| BUILDING
T A’
6”s
] 4545.2
FF=457.04 X

Co3

METAL
VAULT 7

1 T

“R\ \

LIMIT OF CONCRETE PAVEMENT
SEDIMENT FENCE WITH STRAW BALES

PAVEMENT MARKING, AS
SPECIFIED (TYP.)

/A

C-12

‘ E: 521890.59

BAFFLE 421.2 0] L H 418.00 ~N 22— \
1] o it . A | _ mAfEHUNE see siEeT s || |4 _ o | | 18 _ =
/ L e
20.00 419.80 :
NOT REMOMED /J\ DPDINMADRY. 42070+ I:I:I:|:|:||:|I:I:I:I:I:|‘ V_V - 19 56+ © '51'4-79 22+ q:_l_l = I:l I:l E’g‘]:' _278 55 ) / X
L C—( 2 T TXTIVIZAT T 2 ° .
2 SETTLING o 4100 U D o, J I 419 4T b= 5 5 5 3 N >
TANKS X QS o ° } ° ES ° ,_ .L—I ° + ° X + - =2 -
/—- 419.80 419.46 41942 418.45 + N S N
E FF=419.66 118.33
ENTARICH (52 \ J +420.00 ; = 413.4 .
-T2 420.00 e +- g + + .
PA T, \_./ Po. [F+ 4jj9.80 § 7956 " 1922 , X
G ES R=15.00
. 20.10 413.1 ’ 2
¢ X
A 42 0.2 //.\'
[] - AERATION 4 X
M E%TTf%ECDNé TANKS d /
E | 18.1 TROUGH 411.8 9%
FFL424.20 ¥4 V—NOTCH 414.2
A} p— : 418-4
| \ - q WIER WALL 416.6 WIER WALL 416.6
R dheoga ok et 155 {1 Lo wer 4y
Q\__ 2 420 20.80 WATER 417.35 WATER 417.35
a
I I I | 1 = 4
I 20.40 AB418. g1y 517
LTER B\ ’ WIER WALL 416.6 WIER WALL 416.6 ‘ 18.4
’ C_‘y LOW WIER 416.65 LOW WIER 416.65
TING [\ | . BAFNLE 421.2 O o HIGH WIER 417.35 HIGH WIER 417.35
ASIN{[\ 6"FM—Cl— 6 PLAT WATER 417.35 WATER 417.35 _ 8.4 FINAL
\‘ Y ) + ’
F—= ~ \ ; — - = 418 =111 R=4380" SETTLING
: R R < . TANK
C ) Q = 4212 \\1 418.4
12 rovrod ) | Lo 0.20 [ g' \
d / < 12"Re L/
N\ @73:—41&2149 4 o g !
h 6.50[H/— — 175°0° N= 441630.54 [ . N= 441661.96 OF
FF=422.16 419.92 |479.80 \ 419.81 | 419.87  E= 5216624 — 179P/E= 521795.11
X Fr—434.05 ﬁﬁ%ﬁb ':'-;9 = =y Z llI | __ “ F( |
> MAINTENANCE : ; LS 15.00° ° T¥ —e o 0 ra—t a—o—h b/ |
2 BUILDING 3 MATCH, 1 CYPAVEMENT, W\ |/ X’ 'Q MH J/ @ IT. CONC. PAVEM
A N0O 17.0 °2 -2 PPN AREA15.36 (S C—J ¢
5 X pe [6.00 8 ¥ 5\ I 7 +ho-0 4 4138 ‘o’\%
5s /% _ 7P 420.70 420.70 - 980" N\ pa : e N= 44178557 Y — =%
) : | OFSERIMENT FENCE WITH STR t ’ = ~ A /
gﬁ@”g R 7 R00VPP EL 82720 2Jo%% AN BY 418 00— 414.62 ROUGH 47
o | R=421.154] Rei2d SR 2T (= = : 2 < 414.12 A < )
S| k=420, N= 441575.63 = ——— SEOMIENT FEXCE wiTH SYRABAES?
S S=410.2 =410. _9 521537.47 420*80 i #Z2%#.0U ] > 0 C_ 1
(6 s NFATCH 4%7 ) ; 500 120 124 — O sus sTA. #3 < GJ0- -
[EXISTING ¢R : o NE4dd608.39 e 2 i 5
— =420. 5 BW /4271.1 W i OF 5 N
B 419, =5. 70.£47 ,;</‘°E’ RS =V baveMERT MaTCH 0
. Z L —— _
= 2% b fea. EVENTLMATCH [ S — ° XA C=2f LM OF BIT. CONC. P é(
: MH : ; R=424.84
4 R4207T I S MATCH EXISTIM S T=4176 . ATCH [EXISTING GRAD
¢ 1.3 |2413.¢
SLUDGE 2R I=4 / / / .
HOLDING 5_9) ® =413.1b C 5" ST G X 1472 . FINAL
TANK FF ELEV=412.96 SETYZMI(\/G
3
. SLUDGE m O 5.00
VAUL HOLDING © -
Y TANK CONCRETE EQUIPTMENT PAD : \
SEE STRUCTURAL DETAILS SD-S—1 EONCRETE RAYEMENT
SLUDGE\\PROCESSING COMPLEX l I \ C—12
E
G G —+ 4 c——
/8 sridEdd Jm ) & 6 ; 5 BIOFILTER SEE SHEET DW-0C—4
(N 4;
~/b L&— 6 _ o cz B 412.9 413.0
I ) X
c 4.1 c—12 CATCH BASIN
A 75, i, “ FF ELEV=4‘28.97m / P 170 _F\\4414.5 SEDIMENT FILTER
VAULT SLOPE TO DRAIN —=— / \\\& ETAL _ s GA'RC \
20 T ¢\ T_6" 4415%2 o, N y; ' IN ‘surck \:’;
S4137b - ’
413,60 227 N 3 20 X 5 68.00 GEAR ),
N\ L— i - °
I=
%2 Red22. 9 / N > S o PAVEMENT 7 G
MH P ~——5.00 Z 5 TR 1=t AVEMENT
422.96 >
O 4 s, FA =47 — ;;LUD 41 ——— —
O —— CLEAN®YE
= BT /*(L . = A44511.70
- 5 : 4 15 SPA@E /E7522090725 @ - D
oL = g G ZEs— 417,
2562 R= £ /
<
425 ¢ 78
2 250 412.3 )
42 CB ' LIMIT OF SEDIMENT FENCE
R=425.5 “ 426.8 R=411.47 WITH STRAW BALES /
X 426.2 1=408.3 o
—_— A o——
c—1o PAVEMENT MATCH,
PAVEMENT MATCH {=— ° o= LIMIT OF BIT. CONC. PAVEMENT
LIMIT OF BIT. CONC. PAVEMENT | o o o
3 TBM X—£UT ON FLANGE ‘
OUTE BOLT 7% HYDRANT RFI #137 — GAS METER PAVEMENT MARKING, AS
PK NAIL VARIABLE wipTy
N=441329.2 LIMIT OF SEDIMENT FENCE )
E=521580.59 WITH STRAW BALES N: 441457.36
EL.= 423.26

CONFORMED

REV.
NO.

DATE | DRWN | CHKD

REMARKS

CADD FILE NO. CGDPL301
DESIGNED BY: G. HOWARD
DRAWN BY: J. COROA
SHEET CHK'D BY: ___ G- HOWARD
CROSS CHK'D BY: ____ D. GREEN
SCALE: AS NOTED
APPROVED BY: G. HOWARD
DATE: SEPTEMBER 2010

DOC RECORD DRAWING

7/13/2012

Camp Dresser & McKee Inc.

One Cambridge Place, 50 Hampshire Street
Cambridge, MA 02139
Tel: (617) 452-6000

consulting * engineering * construction * operations

UPPER BLACKSTONE

WATER POLLUTION ABATEMENT DISTRICT

CONTRACT No. 3-0-17512-0033
PROJECT No. CWSRF — 3197

WASTEWATER TREATMENT FACILITY

IMPROVEMENTS - PHA

SE I

LAYOUT, GRADING AND

EROSION AND SEDIMENTATION

CONTROL PLAN lI

PROJECT NO.
1289—-74283

Sht. 15 of 312

C-7

Acc # 1289-74421




\ %

- 4722
4200404 4, |4+H400.80

A2 0ACn > 5|

REMOVE AND

DISPOSE OF AL

PLATFORM AND STAIRS
SEE PT-S—1 FOR DETAILS

14" DI
SEE SHEET PT-M-5
FOR CONTINUATION

SIDE STREAM
PUMP STATION,
SEE SHEET C-9
FOR DETAILS

AT

20,40 NOTE #1

4-12" 45° BENDS TO OFFSET 12" SCRUBBER LINE

< S+

17—FT

GUARD RAIL UNDER 20" SSPS INFLUENT LINE

_ 20" INFLUENT
20” DI
PUMP STATION y
OVERFLOW 12" TeE 12" SCRUBBER
LINE
— Firx12
SOLID SLEEVE
4—45°
12” BENDS
30" WYE
- 30”X12” REDUCER
8” RELOCATE .
12" GATE VALVE
HIPE M.V. 2 ;
D 127 WYE
, (2) SOLID SLEEVES
/ 10" RELOCATE PIPE INVERT 415.38

SOLID SLEEVE
| 207 DI PIPE

20”"X30" REDUCER

20” BURIED PLUG
VALVE
PIPE INVERT 414.00

/ PIPE \ |§_.
\ /

” l__ -
30" Pipe |N
412.92
SIDE STREAM —|—
~ PUMP STATION MCC [\/\ ATP
/\ 30"X20” REDUCER
: —ATST

/ E—

I'\) >
-
N

-~ RFI#008 - UNDERGROUND
NG GCRARE £ \ 4 PIPING CHANGES

6.50 +

12” BELLXPLAIN ° /
END MECHANICAL

1. _ﬂr 2 O O JOINT PIPE

\ HolL Iy 73--19,595

¥ ND
CAPPED PIPE

127, 45" BENDS 2 — VERTICAL

SEE NOTE #1 \\ 45°. 20" BENDS

3 E\:s ‘ 0 \—‘w#ﬁ 0 I~

/ N= 441584.07 S 20 3C 420.15
= 521519.72

’ | , ~ 6.
/ 420,704 | +20.70 420.70" 1
f =200 420
)G FITEL 421.20
420 70497 | |y ey [ TEL
/ \ Apa] T e oy e v TP 63 S
/ 1o // | meRTTE= "5 1537.47 o

WL
~ )T
|
|
:
—
\ [
L

CONFORMED

Plot Stamp — ProjectWise Project: 1289-74283 Upper Blackstone P—IIl File: C:\USERS\DKENNEDY\DOCUMENTS\JOBS\BLACKSTONE—2009—129\AS BUILT FILES\AS—BUILT CORRECTIONS 10—29—2012\AUTOCAD\CYPPL310_1.DWG Saved by: DKENNEDY On: 29—Oct—12 Plotted on: 30—Oct—12 1:37 PM

1 ” — 1 O'
e e ——
5 0 10
Ao FILE o, SRRSO cm UPPER BLACKSTONE PROJECT NO.
PESIGNED BY: 2.2 WATER POLLUTION ABATEMENT DISTRICT 1289-74283
M. TOUAYL Camp Dresser & McKee Inc.
DRAWN BY: — One Cambridge Place, 50 Hampshire Street CONTRACT No. 3-0-17512-0033
) ) . Cambridge, MA 02139
z:zi z:i[; Z( R. STRAND T:Ir:n(Gnlf),iSZ-GOOO consulting « engineering * construction « operations PROJECT No. CWSRF — 3197 SI D E STR EAM P U M P STATIO N Sht. of 312
SCALE: AS_NOTED WASTEWATER TREATMENT FACILITY AND YARD PIPING C-8
APPROVED BY: WD. GREEN DOC
REV. DATE: SEPTEMBER 2010 RECORD DRAWING I M PROVEM ENTS = PHASE I I I
NO DATE | DRWN | CHKD REMARKS ' 7/13/2012
: Acc #




Plot Stamp — ProjectWise Project: 1289—74283 Upper Blackstone P—Ill File: C:\USERS\RKOMSSI\DESKTOP\CPSPLOO3.DWG Saved by: PLOWRY On: 15—-Apr—13 Plotted on: 3—Oct—14 2:08 PM

A\ L A\ L A4 L A4 N4 L A4 L & L A4
uLTRASONIC (1
LEVEL SENSOR (3800 CONNECT TO YARD
PIPING HYDRANT
GUARI @
D RAL (——
2 1/2° PW sS
GLOBE VALVE
SUBMERSIBLE NOZZLE (TYP OF 4) -0 -
PUMP ,
——z— (TYP OF 3) 30" SLUICE GATE VERTICAL
SHIP
20" OVF=DI LADDER IANKS JIB CRANE
30" D-DI PUMP STATION OVERFLOW
SIDE STREAM INFLUENT INV EL 421.80 — ¥
PRESSURE RELIEF AND "
VT~ X g y VACUUM VALVES 21/2" PW S——0 L
STEEL PLUG W/ LINKSEAL ~ / (TYP OF 3) i N
[ l — l l L
1 CU RELIEF VALVE K 10" GATE VALVES AND
DRAIN BACK TO WET WELL N o }'I?YP chEc;) VALVES ™
K . ALUM RAIL
\\ T Q ACUTAL 5
N a A N LE LOCATION — ?/ n]) L]
|: | — — SETILING SoNcreTE PaD B
o 7' i=7;| 5-7 3 A
- . 7-FT RADIUS JIB CRANE 1 |
@& 14" SDS-DI |
JIL I L I
\ 1l Ul 1[[] 1
~
i 9
DISCHARGE PIPING ’
| 10°X147 90" BEND REMOVABLE HAND RAL SECTION ———— TOP
VAN MIDDLE | PLAN
1/4 = -0
3'x4’ HINGED ALUM
% 10°X14” TEE WATERTIGHT ACCESS HATCH
1/4" = 1'=0 (TYP OF 2) (TYP OF 3)
USING OVERFLOW PIPE
AS OC P.STS.
SEE DETAIL
A 3'x4’* HINGED ALUM WATERTIGHT
ULTRASONIC ACCESS HATCH
LEVEL SENSOR \ 3800, (TYP OF 3) 8" FRP OC
CL EL 426.27
8" FRP OC 8" FRP 45' ELBOW 20" OVF—DI
ALUM HAND RAIL CL EL 428.27 (TYP OF 2) PUMP STATION OVERFLOW
* FRP 0C INV EL 421.80
CL EL 425.67
—
STEEL PLUG W/ LINKSEAL PRESSURE RELIEF- : ||
10° SDS-DI 10.C. EL 42500 . AND VACUUM VALVES h —I1.0.C. B 42500  spy guipe MTD TO
FORCE MAIN DISCHARGE A/ 200 OVE-DI (TYP OF 3) 2 & CB x 425 STAINLESS
CL EL 423.21 Sl [ RN, STaTIoN, OVERFLOW . = E STEEL CHANNEL
e of 3 ' o 45 i LT can A
o (TYP)
MAX WSE 421.80 AREFER TO PT-PS-3 Toc GUARD RAIL
FIN GRADE 420.00 AND STRUCTURAL FOR L1 FIN GRADE 420.00 C-12
R R R SUPPORT DETALLS SR 7
SN (N A
3 el SD-M—1 CONCRETE PAD. 30° D-DI
1 E 8'x15" SIDE_STREAM INFLUENT
¥ ; INV EL 413.00
4 10" FORCE MAIN
: : DISCHARGE
B 5 o 30" D-DI - D
' & SIDE_STREAM INFLUENT 8°x10" REDUCER
- : INV EL 413.00 CONNECTION (TYP.) | I I
N _ o FL EL 412.00 FL EL 412,00 2
1 I PRV E 4L 1 e NOTES:
SUBMERSIBLE PUMP- 30" SLUICE GATE 1. PUMP STATION IS A PRECAST CONCRETE STRUCTURE. D:
(TP OF 3) 28 . 2. ALL WALL PENETRATIONS ARE DETAIL UNLESS
5 RFl #11 — CIP SLAB NOT REQUIRED OTHERWISE. NOTED. oM
- SUBMERSIBLE PUMP
UNDISTURBED EARTH ] ave) 3. NOZZLES SHALL BE LECHLER FLAT FAN NOZZLE SERIES LL
UNDISTURBED EARTH
12" CRUSHED 24" ¥32" * 18" * Z
STONES I 70\ 12" CUSHED STONES O
SECTION /2 SECTION /1)
1/4" = 1'=0" b 1/4" = 1'=0" b
1/4" = 1= 0"
_CPSPL003 DWG
€400 FLE No. CDM UPPER BLACKSTONE PROJECT NO.
DESNED BY: 6. ROY =
“"" Camp Dresser & Mckee Inc WATER POLLUTION ABATEMENT DISTRICT 1289-74283
ORAWN BY: M. WALLLEK One Cambridge Place, 50 Hampshire Street CONTRACT No. 3-0-17512-0033 SlTE STR EAM
sweer onco ov: G, ROY Tel (617 452-6000 . consuling - engineering - consiruction - perations PROJECT No. CWSRF — 3197 Sht.17  of 312
CROSS CHKCD BY: M, KOSTUR PUMP STATION
sae __AS NOTED WASTEWATER TREATMENT FACILITY c-9
09/10] BG | MC | REVISED FOR ADDENDA NOS. 1 THRU 3 APPROVED BY: ___ WD, OREEN
R% L DATE: SEPTEMBER 2010 IMPROVEMENTS - PHASE Il
REY: | DATE | DRWN | cHKD REMARKS — SR
o Acc_§ 1289-74423




WORCESTER BUILDING
(ENGINEER'S OFFICE)

TABLE A

ALDEN TRAINING CENTER
(CM OFFICE)

OFFICE TRAILER

OFFICE TRAILER

ENLARGED PUMP STATION
SITE PLAN

GENERAL NOTES

1. PROVIDE VERTICAL SUPPORTS FOR GUIDE RAILS AT 5'-0" MAX. SPACING.

SUPPORTS TO BE 316 STAINLESS STEEL WITH 316 STAINLESS STEEL HARDWARE.

2. MINIMUM PUMP REMOVAL HATCH DIMENSIONS SHALL ALLOW FOR REMOVAL OF
SPECIFIED PUMPS. HATCH SHALL BE LOCKABLE SINGLE LEAF ALUMINUM.
PRECASTER TO PROVIDE ADDITIONAL REINFORCING AT CORNERS OF ACCESS
HATCHES TO PREVENT THE PROPAGATION OF CRACKS.

3. PIPE PENETRATIONS TO BE LOCATED 12" MIN. FROM JOINTS IN PUMP STATION.
4. WETWELL SHALL BE PRECAST CONCRETE WITH PRECAST CONCRETE ROOF AND
FLOOR. STRUCTURE AND ALUM ACCESS HATCHES SHALL BE DESIGNED FOR

AHSHTO HS20-44 LOADING.

5. ALL COATINGS SHALL BE APPLIED IN ACCORDANCE WITH THE MANUFACTURER'S
RECOMMENDATIONS.

6. EXTERIOR OF PUMP CHAMBER TO BE WATERPROOFED WITH 2 COATS OF COAL
TAR WATERPROOF PITCH ASTM D-450 TYPE B, KOPPERS OR EQUAL.

7. JOINTS TO BE SEALED WITH 1° BUTYL RUBBER.

8. THE CONTRACTOR IS ALERTED TO THE PRESENCE OF BEDROCK IN THE
MICINITY OF THE PROPOSED PUMP STATION.

9. PUMP STATION SHALL BE 8' DIA MTS BY SUPERIOR CONCRETE CO. OR EQUAL

10. ALL DISCHARGE PIPING FITTINGS AND VALVES BOTH INTERIOR AND EXTERIOR
TO THE PUMP STATION MUST HAVE RESTRAINED JOINTS.

EXIST 6" DRAIN

EXIST SEWER

\:

)
0
]

SEWER PIPE CONNECTION DETAIL

s

PLAN
NTS

SECTION A
PUMP STATION

SCALE: NTS

WASTEWATER PUMP STATION

AND DRAINAGE WORK

C-10



1289-74283 Upper Blackstone P—IIl File: R:\ENGINEERING\PHASE_III\PHASE Il AUTOCAD RECORD DRAWINGS\CYPPL301 — STANDARD\CYPPL301.DWG Saved by: DDESCHENEAU On: 9—Jul-21 Plotted on: 9—Jul-21 12:05 PM

Project:

Plot Stamp — ProjectWise

WORCESTER BUILDING
(ENGINEER'S - OFFICE)

6" CLEAN

ALDEN TRAINING CENTER

(CM OFFICE)

OFFICE TRAILER

TO BE REMOVED

DUT

EXIST 6" DRAIN

OFFICE TRAILER
TO BE REMOVED

WATER SERVICE
SHUTOFF

CONTRACTOR TO MAINTAIN
EXISTING CATCH BASIN

AND OUTLET. CONTRACTOR
TO REPAIR STRUCTURES TOH
SLAB AND INSTALL NEW
CATCH BASIN GRATE

WITH 6" OUTLET

EXIST SEWER

EXIST. CATCH BASIN

SEWER

ABANDON EXISTING

EXIST SEWER

EXISTING DRY WELL

NEENAH R-2564 BEEHIVE

2” PVC BURIED

OUTLET PIPE GRATE AND FRAME
REINSTALLED OLD CASTLE
6" PVC DW6—4HD

PERFORATED DRAIN

‘\ DRY WELL ‘\

ELECTRICAL CONDUIT

ELEVATION TO

EXISTING GRADE
[BE CONFIRMED

P

ZZNNZN

PUMP_ON ELEVATION

AT CROWN OF EXISTING PIPE. CROWN

12" M\N.#

SEE PIPE CONNECTION

5

ELEVATION TO BE CONFIRMED

PUMP OFF ELEVATION. PUMP TO

DETAIL THIS SHEET

12" M\NE
L]

12" MIN.

CRUSHED STONE j

DRAINAGE DRY WELL STRUCTURE

7NEW 1-1/2"

HAVE MINIMUM OPERATING RANGE

OF 18-IN.

HDPE DISCHARGE

~— SUMP PUMP

12"X12"X4"
CONCRETE BLOCK

NTS

NOTES:

1. CONTRACTOR TO VERIFY ALL EXISTING PIPE INVERTS

AND EXISTING GRADES BEFORE ORDERING

OR

INSTALLING PRECAST DRY WELL STRUCTURE.

2. NEW HDPE OUTLET TO BE PLACED WITHIN EXISTING
DRY WELL OUTLET PIPE WITH 1—1/2" CHECK VALVE.

3. SUMP PUMP SHALL BE TOP DISCHARGE SUBMERSIBLE
ELECTRIC DEWATERING PUMP WITH TYPE 304 SS HOUSING,
HAVE MINIMUM CAPACITY OF 15 GPM @ 10-FT. HEAD
WITH MAXIMUM ¥4 HP MOTOR AT 120 VOLTS, AND 1-1/2

DISCHARGE CONNECTION.

,,,,,,,, 3:1
ExisT. 6" PERFORATED— || &
PVE DRAIN
NEW 2" SCH 80 %FORCE MA\N| =
WITH FLEXIBLE COUPWNG
NEW DRY WELL DRAINAGE /\ INSIDE FACE NEOPRENE BOOT
STRUCTURE. SEE OF STRUCTURE———
DETAIL THIS SHEET. / ﬁ%{ﬁ SCTC‘\TALPESS
WASTEWATER PUMP STATION FORMED OPENING
SEE SHEET NO. C—11 AND SPEC\F\CAT\ON|
1-1/2 HDPE DISCHARGE CONCRETE EQUIPMENT PAD "A" (
10 BE PLACED WITHIN FOR CONTROL PANEL ANODIZED
EXIST. 6" OUTLET PIPE SEE DETAIL _SHEET SD-S-2 ALUMINUM OR 1 - I ¢ PIPE
A STEEL KORBAID ——] N
ENLARGED PUMP STATION T
SITE PLAN j Soir LL]
1" = 20" 2
e ] p PROVIDE BITUMINOUS
10 0 20 COATING ON
EXPOSED METAL
KOR—N-S oT O
MAXIMUM STUB_LENGTH | ]
PIPE MATERIAL | "A" (MAX.) Z
RC 4-0"
DI 4-6"
1. CONTRACTOR SHALL PLAN FOR ADDITIONAL NTS
TEST PITS AS REQUIRED TO LOCATE AND < )
CHARACTERIZE UNKNOWN EXISTING UTILITIES.
ern e vo, _CYPPLIOLDWG CoOM UPPER BLACKSTONE PROJECT NO.
pesieneD By K. STRAND 1289-74283
M. TOUAYL Camp Dresser & McKee Inc. WATER POLLUTION ABATEMENT DISTRICT
DRAWN BY: = STRAND One bcadmbndge Place, 50 Hampshire Street CONTRACT No. 3-0-17512-0033
4 . C: , MA 02139
e SEEmmemess asrewarer TReaTMENTFALTy | YARD PIPING ENLARGED PLANFIELD OFFICES |7 |
SCALE: AS_NOTED C-10
. W.D. GREEN
A\ [09/10] BG | MC | REVISED FOR ADDENDA NOS. 1 THRU 3 spproveD v, WD GREEN | o WING IMPROVEMENTS - PHASE III
REY: | DATE | DRWN | CHKD REMARKS oare: SEPTEMBER 2010 | 6/12/2012
- Acc #1289—74424




1289—-74283 Upper Blackstone P—IIl File: C:\USERS\DKENNEDY\DOCUMENTS\JOBS\BLACKSTONE—2009—129\AS BUILT FILES\AS—BUILT CORRECTIONS 10-29-2012\AUTOCAD\CYPPL309.DWG Saved by: DKENNEDY On: 30—Oct—12 Plotted on: 30—Oct—12 1:01 PM

Plot Stamp — ProjectWise Project:

WORCESTER' BUILDING
(ENGINEER’S OFFICE)

OFFICE TRAILER
TO 'BE REMOVED

6" CLEAN(

UT WATER SERVICE
| SHUTOFF

ALDEN TRAINING "CENTER
(CM OFFICE)

EXIST 6" DRAIN

OFFICE TRAILER
TO BE REMOVED

CONTRACTOR TO MAINTAIN
EXISTING CATCH BASIN

AND OUTLET. CONTRACTOR
TO REPAIR STRUCTURES TOR
SLAB AND INSTALL NEW
CATCH BASIN GRATE

EXIST. CATCH BASIN
WITH 67 OUTLET

EXIST SEWER

ABANDON EXISTING
SEWER

EXIST SEWER

EXISTING DRY WELL

OUTLET PIPE
REINSTALLED OLD CASTLE
6” PVC DW6—4HD

PERFORATED DRAIN W DRY WELL\\\
S5

|

” A
12 MIN.V

SEE PIPE CONNECTION
DETAIL THIS SHEET

12" MIN.E

12" MIN.

CRUSHED STONE </

DRAINAGE DRY WELL STRUCTURE

NEENAH R—-2564 BEEHIVE
GRATE AND FRAME

2” PVC BURIED
ELECTRICAL CONDUIT

EXISTING GRADE
ELEVATION TO
BE CONFIRMED

L / SOS NN

PUMP_ ON ELEVATION

v AT CROWN OF EXISTING PIPE. CROWN

ELEVATION TO BE CONFIRMED

12"X12"°X4"
CONCRETE B

NTS

NOTES:

1. CONTRACTOR TO VERIFY ALL EXISTING PIPE INVERTS
AND EXISTING GRADES BEFORE ORDERING OR
INSTALLING PRECAST DRY WELL STRUCTURE.

2. NEW HDPE OUTLET TO BE PLACED WITHIN EXISTING
DRY WELL OUTLET PIPE WITH 1—-1/2" CHECK VALVE.

3. SUMP PUMP SHALL BE TOP DISCHARGE SUBMERSIBLE
ELECTRIC DEWATERING PUMP WITH TYPE 304 SS HOUSING,
HAVE MINIMUM CAPACITY OF 15 GPM @ 10—FT. HEAD
WITH MAXIMUM 4 HP MOTOR AT 120 VOLTS, AND 1-1/2
DISCHARGE CONNECTION.

v_PUMP OFF ELEVATION. PUMP TO

HAVE MINIMUM OPERATING RANGE
OF 18—IN.

= NEW 1—1/2"
HDPE DISCHARGE

S SUMP PUMP

LOCK

———————————————————— 3:1
e W DN
EXIST. 6" PERFORATED —~
PVE DRAIN
NEW 2” SCH 80 PVC FORCE MAIN —
WITH FLEXIBLE COUPLING
~
NEW DRY WELL DRAINAGE N (\ INSIDE FACE SV NEOPRENE BOOT
STRUCTURE. SEE OF STRUCTURE
DETAIL THIS SHEET. \ é;’éa SCTQTALPESS
WASTEWATER PUMP STATION FORMED OPENING .
SEE SHEET NO. C—11 AND SPECIFICATION NS _
| |
[l i
1-1/2 HDPE DISCHARGE CONCRETE EQUIPMENT PAD N N
TO BE PLACED WITHIN FOR CONTROL PANEL ANODIZED | |
EXIST. 6” OUTLET PIPE SEE DETAIL SHEET SD—-S-2 ALUMINUM OR —:—:— M - ¢ PIPE
|
6” PVC SDR 35 SEWER i\ STEEL KORBAND N K D
| | L
ENLARGED PUMP STATION N o
SITE PLAN T LLI
1” — 20!
™ ™ —— — PROVIDE BITUMINOUS 2
10 0 20 COATING ON
EXPOSED METAL
—— O
MAXIMUM STUB LENGTH | |
PIPE MATERIAL | "A” (MAX.)
RC 4’0" Z
NOTES: o
PIP Tl Al EYC 2,_2,, ( >
1. CONTRACTOR SHALL PLAN FOR ADDITIONAL NTS
TEST PITS AS REQUIRED TO LOCATE AND ( )
CHARACTERIZE UNKNOWN EXISTING UTILITIES.
cADD FILE No. YPELIT.OWS CDM UPPER BLACKSTONE PROJECT NO.
DESIGNED BY: R. STRAND 1289-74283
M. TOUAYL Camp Dresser & McKee Inc. WATER POLLUTION ABATEMENT DISTR'CT
DRAWN. BY: e One Cambridge Place, 50 Hampshie Stret CONTRACT No. 3-0-17512-0033
SHEET CHK'D BY: - STRAND amoriage, : o : : PROJECT No. CWSRF — 3197 Sht. 18  of 312
Tel: (617) 452-6000 It . . truct . t .
cROSS CHK'D By:_ W.D. GREEN = —_—— YARD PIPING ENLARGED PLAN-FIELD OFFICES
SCALE: AS NOTED WASTEWATER TREATMENT FACILITY C-10
09/10] BG | MC | REVISED FOR ADDENDA NOS. 1 THRU 3 APPROVED BY: W.D. GREEN
-2 O veen 201 | OC, RECORD DRAWNG IMPROVEMENTS - PHASE Il
* | DATE | DRWN | CHKD REMARKS DATE: 6/12/2012
NO. Acc #1289—74424




24 PM

Plot Stamp — ProjectWise Project: 1289—74283 Upper Blackstone P—IIl File: C:\CDMXM\GUILFORDB\DO119523\CSTPL311.DWG Saved by: GUILFORDB On: 23-Nov—10 Plotted on: 23—Nov—10 2

» » INFLUENT SEWER OF UNKNOWN SIZE. 9'-0"
30" x 48” HATCH
WITH SAFETY GRATE CONTRACTOR TO CONFIRM
SIZE, MATRERIAL AND ELEVATION
\ 46" 4
R
:i (2) 2” CHECK VALVES
10°—2” > (2) 2”7 GATE VALVES
o (2) 2” 1/8 BENDS
N i — 2°x2” TEE
6969656769076
08085252323205 DR “f m -
6259526259595%%
9080585820208k 299892925962695 7 @ SAHH :
OL0L0L0L0,0,0 0 0,0,0,0,0,0,0 ]
= 09062020%0%0%0%0 269690202096%02 2 = N
o 6952526269525% 969695959595969 o . Tt 2" PVC FM © ©
N 95952626959520p 506969596959595 N . POSITION N N
© 0%02020%0%0%0%0 0g90308080803000 © = ™~ @
6269696952599 526969526959590
952693269525960 905909005050098 . N m 3
69595269595959% 5269695959595
9580850530350k 9903092989893 @ = :
6969595959595 . A
050506269595000 ©090%0%6%0%:% s N—"1 u i
006059596969 \ : .
B . O B
X - < a7 4w 4
6" INLET \a\ e M o
LOCATION
SEE PIPE CONNECTION
N DETAIL ON SHEET C—10 (TYP.)
30" x 36" HATCH
13-6"
/4” PVC VENT
= —=|  |=—7" WALLS .
*‘ o
" A — 6" MIN.
T.0.S ELEV. 431.50'
SIS IS INID 15 e EXISTING GRADE AT
APPROXIMATELY 431.0
- %
=
b o
12" DIAMETER .
CONCRETE FOOTING =D o0
;',
'_ SR M CL ELEV —l
6" PVC INLET A L/H il }LL\ aan . . A
L] f ‘
2]
] ! |
5
INV. ELEV. 422.77° X == @ N :
: — ¢ == DUCK Bl DRESSER STYLE ki
HIGH WATER ALARM 423.00° N FLEXIBLE COUPLING o
PUMP ON 422.50 r % \— GUIDE RAILS —l DIII
PUMP_OFF 421.50° B RAIL SUPPORTS
(TYP) B
LOW WATER ALARM 421.00 b . NOTES: E
% CONCRETE FILL & 1. ALL ELEVATIONS APPROXIMATE. CONTRACTOR TO CONFIRM
< ALL ELEVATIONS IN FIELD. m
2. FOR LEGEND AND SYMBOLS SEE SHEET GD—M—1.
- 5" 3. FOUNDATION SLAB SHALL BE O
‘ DESIGNED WITH GROUNDWATER ELEVATION
V. STRUCT. ELEV. 419.17° $ AT FINISHED GRADE BY PUMP STATION MFR. LL
’ ) ’ ) | R 4. WATER LEVEL ALARMS SENT TO VISUAL BEACON Z
B.0.S. ELEV. 418.50° I 1 MOUNTED ON CONTROL PANEL.
— <—’\2"
STRUCTURE SHALL BE CONNECTED O
FOUNDATION SLAB TO FOUNDATION SLAB PER PRECAST
MANUFACTURER SPECIFICATIONS
N.T.S.
CYPPL301.DWG
s CoOMvi UPPER BLACKSTONE PROJECT NO.
DESIONED B T ToURL Camp Dresser & McKes Inc. WATER POLLUTION ABATEMENT DISTRICT 128974283
DRAWN BY: - One Cambridge Place, 50 Hampshire Street CONTRACT No. 3-0-17512-0033
SHEET CHK'D BY: —WR-D S;Z’;’;z ?:I':“(%’g!?)f‘v5“gjaggs39  encineering « PROJECT No. CWSRF — 3197 Sht. 19 of 312
CROSS CHK'D BY:___1T-2: PR=EF
25 orep WASTEWATER TREATMENT FACILITY WASTEWATER PUMP STATION LAYOUT C-11
e e IMPROVEMENTS - PHASE IIl
REV- | DATE | DRWN | CHKD REMARKS oae: ____ SEPTEMBER 2010
NO. Acc f 1289-74425




Plot Stamp — ProjectWise Project: 1289—74283 Upper Blackstone P—IlIl File: C:\CDMXM\COROAJJ\DO119525\CSTDTO03.DWG Saved by: COROAJJ On: 7—Jul—10 Plotted on: 23—Nov—10 3:13 PM

SEDIMENT FENCE WITH STRAW BALES
DETAIL A

NOT TO SCALE \:/

SILT = e COLLECTED SEDIMENT OUTSIDE
O O AN NIty CB INLET (LAWN AREAS)

—_—

— | [—| | [— e o
|_|||_|||_|||_|||_| |||III|||III|||III|||III|||III|||IIIU

N T T TT—TT

CATCH BASIN FILTER
DETAIL

NOT TO SCALE

I I

B" TAMP THE TRENCH FULL
OF SOIL. SECURE WITH
ROW OF STAPLES, 10" SPACING,
4" DOWN FROM TRENCH

"A’BURY THE TOP END OF THE
MATTING IN A TRENCH 4"
OR MORE IN DEPTH

'C’ OVERLAP: !
BURY UPPER END OF LOWER
STRIP AS IN ‘A’ AND 'B’. OVERLAP

END OF TOP STRIP - -
4” AND STAPLE. ¢ 5 E OVERFALL

b ’

D" EROSION STOP:
FOLD OF MATTING BURIED .~
IN SILT TRENCH AND TAMPED
DOUBLEROW OF STAPLES.

PLACE STAPLES 2 FEET APART
TO KEEP MATTING FIRMLY
PRESSED TO SOIL.

TYPICAL STAPLE
#8 GAUGE WIRE

EROSION CONTROL BLANKET
DETAIL C

NOT TO SCALE \:/

(e GRADE
== — GRATE INLET

AN FILTER BAG BETWEEN
eIl FRAME AND GRATE

CATCH BASIN
INLET

NOTE:

1) IN LAWN AREAS; USE MESH, WOOD
FRAME BOX, AND STONE FOR INLET
PROTECTION (NO BAG REQUIRED)

2) IN PAVED AREAS, USE FILTER BAG FOR

U INLET PROTECTION ( NO MESH, BOX STONE
REQUIRED)

PAVEMENT MATCH
DETAIL

NOT TO SCALE

: 6" LAYER SCREENED GRAVEL
=== === —
=== COMPACTED SUBGRADE

SCREENED GRAVEL WALK
DETAIL

NOT TO SCALE

PERPENDICULAR TO SLOPE

‘/—LIGHT BROOM FINISH —

6" LAYER CONCRETE
AS SPECIFIED

WWF 6x6—W4xW4

6” PROCESSED GRAVEL
SUBBASE COURSE

COMPACTED SUBGRADE

To!
0]

CONCRETE PAVEMENT
DETAIL

NOT TO SCALE

/8" W x 1” D TOOLED CONTROL JOINT
. 5'—=0" 0.C. TYP. W/ 1/4” RADIUS)

\NV4 | N8/ | NS/ | No/ N/ | N/ | N6/ | N/
(2) 2"x2"
STAKES 1-1/2’ !
IN' GROUND 1 1/2" TOP COURSE UNPAVED L PAVED 138" 623"
ANGLE FIRST [T T T T T T T T 77 7 e TACK: COAT ' 10” 10"
STAKE TOWARD / BOUND STRAW ~— 2 1/2" BINDER COURSE | 12/
PREVIOUSLY LAID BOUND STRAW BALES | FINISHED GRADE ! | PAVING AND SUB—BASE
BALE FonaD ON THE : l~—— 4” DENSE GRADED CRUSHED STONE | | MATERIAL SIDE MTD ALU
= IS i ' GUARDRAIL
11 1 @ 7% O@OE%S PROCESSED GRAVEL BASE OR T}
1 Inmmaal cogj OOOQO RECLAIMED MATERIAL COMMON FILL | NN\ o |
T seaREst) e PN ) a MATERIAL | L v RAMP EL VARIES |
T ﬁ e e il -—— COMPACTED 3 SEE CIVIL DWGS |
Th __________;n' T T =TT SUBGRADE Z |
. E::::::EEEEj:' axed % - COMMON FILLI = FOR EL SEE PLAN a & o a
Hor I|F SR BIT. CONC. PAVEMENT 1.) BASE COURSE oMo, FIEL 5 =&
THA T WP AR 0 ) SHALL EXTEND 3" | 16012 |y == \ -
T I —X DETAIL m MIN. BEYOND EDGE o TP _ X
T X OF PAVEMENT (B '
TH - FILTER FABRIC NOT TO SCALE v SELECTED COMMON FILL —] N | =
(i~ S SPECIFED. ._ &//>1//>//>>;§~_ & %\ | RESRL
WOOD :
\ll ” _ : N |~ :
v POST B ROtk CHEARANCE - BED BOTTOM QUADRANT L 416.70 o #6012 Keodl|d
SUPPORT NET 12 GAUGE 4~ i ON UNDISTURBED EARTH. ' — , —
x 4” WIRE HOOKED ONTO B FILTER FABRIC AS SPECIFIED. , N , - ' z
PREFORMED CHANNELS ON A SECURE TO WIRE SUPPORTS SCREENED GRAVEL | S @12 |
POSTS ' WITH METAL CLIPS 12"0.C. EXCAVATION IN ROCK _,_ EXCAVATION IN EARTH L S P
: : T EL 413.20 ez Tas. A
; ___——STRAW BALE STAKES oURaRoUs CONC. TOP SAWCUT EXISTING oz 148/
., ' ' BIT. CONC. BINDER PAVEMENT, APPLY v
N ~— CONTINUOUS STRAW BALES COURSE TACK  COAT TYPICAL TRENCH DETAIL FOR DI PIPE
EXISTING GROUND : , DENSE GRADED CRUSHED EXISTING LIGHTWEIGHT
SURFACE : 4 STONE PAVEMENT DETAIL /I:I\ ENGINEERED FILL
: {_DIRECTION OF FLOW PROCESSED GRAVEL EXISTING (15'=0" MAX POUR
T =l COMPACTED [ BASE NOT O SCALE U LENGTH)
Sl=lE = g =t SUBGRADE |
gﬁ§§2R¥IR§OWN -Hl_mgiﬁgf iifT:JJ‘:—-[;E':lﬂMFANCHOR FABRIC WITH T U T
ST | 6" ST SOIL, TAMP BACKFILL ] f RAMP RETAINING WALL
INTO TRENCH IR B = = |
NMEELSETER L 6" =
e S BT - o T SECTION  / J\
EIRAENEIET 0.C. MAX. iﬁ%&}é@%g@ 7 Z T o U
T T T U= IAA A LOSH
e == TR

13-6 1/2"

”

6’—3” O fG”
5/8” RAIL BOLT ' [NE

/ / g /T—STEEL BEAM RAIL / /

GUARDRAIL

/ REFLECTOR AS
"""""""""""""""""""""""""""""""" STttt TTTTTTTT7""*"~"7"  SPECIFIED

BACK—UP PLATE

STEEL BEAM RAIL

Sii=i=nE==
A== === =TI
_.|6"
—] 1’_6”
5/8" RAIL BOLT 2” LONG DIA.
1’PER POST, MIN. 2" THREAD . o
BE PLACED 6" 6 STEEL BOLLARD
BETWEEN RAIL AND RAIL BOLT HEAD \ DETAIL K

RAIL WASHER TO

AS SPECIFIED

I I ST o B O T=T=
ELEVATION

= =11 ! I O ==

[l
I
FINISH GRADE / / 1 .
1 L NI R ==

=== R e =11=II:

|
‘ [
|

H

.

GUARDRAIL REFLECTOR ¢t —. NOT TO SCALE U

5/8” SPLICE BOLT
1°1/4” LONG — 8 PER JOINT

/
BIT. CONC. PAVEMENT \ 7

2’_ 3”

\

L[ [ /1A

BOLT SLOT

6”x4” STEEL 'H’ SECTION

1'— 2" LONG

5/8” BRACKET BOLT
1°1/2” LONG — 2 PER POST

MATCH EXISTING
WOOD POST
6'—3" LONG

BRACKET
BOLT

RAIL BOLT

6'— 0" [

I//l /

r——————————

SECTION

3" MIN
i
R 6"

— PLAN STEEL BEAM GUARDRAIL

2 1/4"—/

i DETAIL I
8 1/2"

NOT TO SCALE \—/

—r———FILL W/ CONC & ROUND
6| OFF TOP
. REFLECTIVE SHEETING AS
SPECIFIED

6” DIA SCH 40 STEEL PIPE
PAINT PER SPECIFICATIONS

Z FINISHED GRADE

[Te]
: - § [TITTTITT PAVEMENT
o

T=I=] | | ~FH=H—CONCRETE ENCASEMENT
Sl=Re ] [ =l= SLoPE TOP 1/2” PER FT.

CONFORMED

REV.
NO.

DATE | DRWN | CHKD REMARKS

CADD FILE NO. CSTDT003
DESIGNED BY: G. HOWARD
DRAWN BY: J. COROA
SHEET cHK'D BY: G- HOWARD
CROSS CHK'D BY:. D. GREEN
SCALE: AS NOTED
APPROVED BY: G. HOWARD
DATE: SEPTEMBER 2010

Camp Dresser & McKee Inc.

Cambridge, MA 02139

One Cambridge Place, 50 Hampshire Street

Tel: (617) 452-6000  consulting « engineering ¢ construction ¢ operations

UPPER BLACKSTONE

WATER POLLUTION ABATEMENT DISTRICT

CONTRACT No. 3-0-17512-0033
PROJECT No. CWSRF — 3197

WASTEWATER TREATMENT FACILITY
IMPROVEMENTS - PHASE llI

SITE DETAILS

PROJECT NO.
1289—-74283

Sht. 20 of 312
C-12

Acc # 1289-74426




Plot Stomp — ProjectWise Project: 1289-74283 Upper Blockstone P=i8 File: C:\USERS\DHENNEDY\DOCUMENTS\JOBS \BLACKSTONE=2009-1Z9\AS BUILT FILES\CDM W-KNEELAKD FILES\CCOPLIOA.OWG Sovad by: DKENNEDTY On: 29-Oct—12 Plotted on: 28—0Oct—12 10:02 AM

‘— 1]
|
441608.39 |
521638.28 5
s I
ﬂ ! 4
4 !
Vi i
/ |
W I
[/ i
| R
|
T T PR S| I
PLUG AND WITH B° STEEL PIPE AND FTITINGS. A .
ABANDON CUT AND CAP EXISTNG PIPE |
MANHOLE FRAME AND 18" RC DRAN {TYPICAL OF 2 LOCATIONS) BY PLUMBING. !
COVER AS :;:Cl'lm Busme croue suavce Toot BSTING CoNMEETION |
= /—| Py ]
[
BRICK FOR CRADE M
P e — | i é‘
=l XA !
z 15 NTH /e e £ | b
; =al SECTION WITH PRECAST i E=
b e
iy B T G, ., R :
T \ ON DRAWINGS | 6.00" 1 S CONCRETE .
— )
=] N - B
AR w e 10.00'—_ |
Bats ] |- | mmeane MiN .
e | L[ e Seon : i |
1 SEE PIPE CONNECTION o | |
._.J‘I-n .L/_DETM.S SHEET C=10 I
F = l % I
—r— A PFE . @-—6
12 uNsiuM e A (Q @ II @
SCREENED B
GRAVEL y 3° upINUY |
UNDISTURBED CONCRETE FiLL L
Lol THICKNESS OF BOTTOM I
SLAG SHALL MOT BE M
LESS THAN THE I
WANHOLE BARREL
SECTION WALL OR TOR B D
SLAB WHICHEVER IS I
GREATER ! m
DRAIN MANHOLE |
gwm 4-42" DWA. PRECAST| NEW 4=FT. DI\, PRECAST . E -
DETAIL O B S e, [ | 4
ms ",
i s | 9
m WQ‘BZJ EXQST, 18° RC DRAN _!_J
REFORM NVERT AS NEEDED w 18° PVC PIPE Z
RFY 108 - TiE INTO EXISITHG PLASTIC
‘span mmsmw&g&m STERL 0T @ W: a;‘:&ﬁo : 8
g
NOWES:
1. THE CONTRACTOR SHALL
COORDMATE W1 THE PLAN PLAN
A ROUTE TO MINSIZE 1° = 20" e
lﬁﬂ 1" = 20
1 0
a0 s v, CEOPLIOL.ONG Icm UPPER BLACKSTONE AL
ey RECORD DRAWING oot ke = WATER POLLUTION ABATEMENT DISTRICT 1280-74283
T e | /1272012 i P U s St CONTRACT No. 20-47517.0033
ot oy gr 0. GREDN Py oo GAS YARD PIPING AND DRAIN RELOCATION [ ** |
scup _'g.% L. %%é&gﬂ%ﬁ%&éﬁ% WASTEWATER TREATMENT FACILITY C-13
1] o | 'wc IREVSED FOR ADDONOA HOS. 1 T 3 - -
A ;5: s o - Eirisiaceire | rar teirese—sase IMPROVEMENTS - PHASE lII
. T i : bace 41285200204



Plot Stamp — ProjectWise Project: 1289—-74283 Upper Blackstone P—IIl File: C:\CDMXM\IDRISAS\DO119527\AABBR100.DWG Saved by: PELLETIERM On: 29-Jun—10 Plotted on: 22—Nov—10 11:29 AM

\NV4 N\B/ | N4 | N0/ | NE/ | NF/ N4 \H/
MODULAR DIMENSIONING SYSTEM NOMINAL DIMENSION GIVEN FURNITURE & EQUIPMENT SYMBOLS MATERIALS
(USED ON SMALL SCALE PLANS ONLY) ON PLAN ———————
ACTUAL DIMENSION AS 8 FURNITURE NUMBER A "\ stction No BUILDING SECTION D
BUILT g A—2 ] WG o \\\//\\\//\\\//\\\//\ EARTH, SOIL
EQ 8 EQ LABORATORY CASEWORK OR
\20/ EQUIPMENT NUMBER wseseses NG
ﬂ 1 SECTION NO ODO&O}DOE
. RESTROOM/LOCKER ROOM EQUIP. OR WALL SECTION
\20/ ACCESSORY NUMBER A—2 J DG No
BRICK
/ S\
SHOP EQUIPMENT NUMBER
m SECTION NO
7 ove wo PLAN OR SECTION DETAIL
- CONCRETE MASONRY UNIT
) N N N N N N N @ ROOMS & OPENINGS : PRECAST CONCRETE/ CAST
— COLUMN CENTER LINE - ‘
I I ROOM NAME B %\\1\\\ STONE
. A—105}—
1'=4" 34" 3 01 BASEMENT a . CONCRETE CAST IN PLACE
| | © OPENING IN_PLAN 101 FIRST FL EXISTING COLUMN
I MO CENTER LINE
| | BUILDING IDENTIFICATION
| RO | WOOD BLOCKING
_ | SEE SCHEDULES
© DOOR NUMBER ¢L121 ELEVATION IN SECTION
&% ] L oo e
LOUVER NUMBER 'a”
| | %%l |E§% EL 12 -0 ELEVATION IN PLAN
Ch N A | | ‘ ACTUAL 45 BULT ‘ | W-105)  WINDOW NUMBER ho e PLYWOOD
47 MO'S ARE NOMINAL ALL DIMENSIONS TO COLUMN | - : 4a12p INTERIOR ELEVATION
NOMINAL MO GIVEN ON
1 LINES ARE DOTS SUFFIX A,B,C ASSIGNED TO 37 one No
WALL THICKNESS IS NOMINAL PLAN PLUS # IN FOR EACH ADDITIONAL DOOR, RIGID INSULATION
| MASONRY WINDOW OR LOUVER PER SUFFX ABC ETC WA
| ROOM SEE NOTE ON TYPE
- ALL DIMENSIONS TO DESCRPTION m BATT INSULATION
‘ HXSNJCA?ALFEJ}EASN LINES ARE OPENING TYPE: % PARTITION TYPE
tﬁ D = DOOR SUFFIX 1,2,3,4 IS FIRE
~ | L = LOUVER RESISTANCE RATING STEEL
WINDOW OR LOUVER l W = LOUVER W/A
‘ ALUMINUM
5
~ CONCRETE FACE/ GROUT
— — - @
GLASS
I I [ L STRUCTURAL STEEL
NOTE: EXISTING CONSTRUCTION SHOWN IN
LIGHT LINEWORK
ABBREVIATIONS
& AND DET DETAIL HARD CONCRETE HARDENER oC ON CENTER SAT SUSPENDED ACOUSTIC UON UNLESS OTHERWISE NOTED
/ ANGLE DF DRINKING FOUNTAIN HD HEAVY DUTY OFF OFFICE CEILING TILE uc UNDERCUT
© AT DIA DIAMETER HDR HAND RAIL OPNG OPENING SB SEAMLESS BASE UR URINAL
C CHANNEL DIAG DIAGONAL HDWR HARDWARE OPP HD OPPOSITE HAND SCHED  SCHEDULE
. DIAMETER /ROUND DIM DIMENSION HDWD HARDWOOD ORD OVERFLOW ROOF DRAIN SCRN SCREEN,SCREENED VB VAPOR BARRIER
/ DISP DISPENSER HG HALF GLASS ov/ OVER SEC SECTION VCT VINYL COMPOSITION TILE
AB ANCHOR BOLT DN DOWN HGR HANGER OVHD OVERHEAD SF SEAMLESS FLOORING VENT VENTILATE
By ABOVE DPRG DAMPPROOFING HGT HEIGHT SFCMU  SPLIT FACE (CMU) VERT VERTICAL
fress ACOUSTIC DR DRAIN HM HOLLOW METAL PC PROTECTIVE COATING SGFT STRUCTURAL GLAZED VIF VERIFY IN FIELD
DWG(S)  DRAWING(S) HOR HORIZONTAL PERIM PERIMETER FACING TILE VIR VENT THROUGH ROOF
ACMU ACOUSTICAL MASONRY UNIT firs HIGH POINT PL PLATE,PROPERTY LINE SGL SAFETY GLASS
ACT ACOUSTICAL CEILING TILE EA EACH PLK PLANK SHT SHEET w WIDTH,WIDE
QBT ﬁBT&ng\,:\%LE EJ ENTRANCE GRID IN INCH(ES) PLAS PLASTIC SIM SIMILAR w/ WITH
AFF ABOVE FINISHED FLOOR EJ EXPANSION JOINT INSUL INSULATE,INSULATION PLMB PLUMBING SK SINK W/A WHERE APPLICABLE
EL ELEVATION INT INTERIOR PLST PLASTER SLNT SEALANT WC WATER CLOSET
ALUM ALUMINUM ELEC ELECTRIC(AL) PM PRESSED METAL SPEC SPECIFICATION,SPECIFIED WD WOOD
ﬁgjge ﬁgg&zBEL% FLEV ELEVATOR JC JANITOR’S CLOSET PR PAIR SS STAINLESS STEEL WDW WINDOW
EQ EQUAL(LY) JT JOINT PRC PRECAST SSK SERVICE SINK WF STEEL WIDE FLANGE
30 SOARD EQP FQUIPMENT PREFAB  PREFABRICATED STA STATION W,/0 WITHOUT
BLDG  BUILDING EXG EXISTING LAB LABORATORY PRMLD ~ PREMOLDED STD STANDARD WP WORK POINT D
BLK BLOCK BLOCKING EXP EXPANSION OR EXPOSED LAD LADDER PSF POUNDS PER SQ FT STG STORAGE WPRG WATERPROOFING
BOT BOTTOM EXT EXTERIOR LAM LAMINATE PSI POUNDS PER SQ IN STL STEEL WTH WIDTH
BRG BEARING EW EACH WAY LAV LAVATORY PT PRESSURE TREATED, STOR STORAGE WTP WATER TREATMENT PLANT I I I
BRK BRICK EWC ELECTRIC WATER COOLER LKR LOCKER PAVER TILE STRU STRUCTURE,STRUCTURAL WWF WELDED WIRE FABRIC
BS BOTH SIDES LTL LINTEL PTD PAINTED STWY STAIRWAY
BUR BUILT—UP ROOFING F FLUSH LP LOW POINT PVC POLYVINYL CHLORIDE SUPT SUPERINTENDENT
FD FLOOR DRAIN PWD PLYWOOD SUSP SUSPEND(ED) m
FDTN FOUNDATION M METERS SUPV SUPERVISOR
g A;? C gEgFNEST TO CENTER FE FIRE EXTINGUISHER MAS MASONRY QT QUARRY TILE sV SHEET VINYL
CEM CEMENT FF FACTORY FINISH m;L MQ;IIZSLAI\IA_
FG FULL GLASS R RISERS T TREADS
&EM I yEMELC=E I FGL FIBERGLASS MCC MOTOR CONTROL CENTER RA RUBBERIZED ADHESIVE 5 TERRAPZ0 BASE LL
FIN FINISH(ED) MD METAL DECK RB RUBBER BASE
CGFB CEMENTITIOUS GLASS BW TRAFFIC BEARING WATERPROOFING
£l FLOOR MECH MECHANICAL RD ROOF DRAIN
FIBER BOARD T+G TONGUE AND GROOVE
FLG FLASHING,FLOORING MFR MANUFACTURER REC RECORD
CH CONCRETE HARDENER MOR MANAGER nEoP NECEPTACLE TEMP TEMPERED,TEMPORARY
FLM FLAMMABLE
CHAM CHAMFER TERR TERRAZZO
MIN MINIMUM REINF REINFORCE,REINFORCING
ClP CAST IN PLACE FR FRAME MISC MISCELLANEOUS REQD  REQUIRED THK THICK(NESS)
CcJ CONTROL JOINT FRR FIRE RESISTANCE RATED THR THRESHOLD
¢ MM MILLIMETERS REV REVISION,REVISED
CL OR € CENTER LINE FLR FILLER MMB MEMBRANE ~FG SOORING TKBD TACK BOARD
CLG CEILING Fr FOOT,FEET MO MASONRY OPENING RGH ROUGH T0 TOP OF
CLKG CAULKING FXD FIXED TOS TOP OF STEEL
MR MOISTURE RESISTANT RJ RUSTICATION JOINT
CMU CONCRETE MASONRY UNIT MTD MOUNTED. MOUNTING SEVEAL  JOINT TOC TOP OF CONCRETE
coL COLUMN GA GAUGE MTL VETAL e SAILING TOIL TOILET
COMP COMPRESSIBLE GALV GALVANIZED o) Aty vy PG TOPPING
CONC CONCRETE GFCMU  GROUND FACE (CMU TWE THROUGH WALL FLASHING
CONT CONTINUOUS —CONTINUE GL GLASS NIC NOT IN CONTRACT ESF Egglﬁgugp?ﬁloNOGRlNG TYP TYPICAL
GRS COURSES RN CRANITE NO NUMBER R+S BACKER ROD AND SEALANT
CSMU  CALCIUM SILICATE MASONRY UNIT GRTG  GRATING NOM NOMINAL < s
cT CERAMIC TILE GYP GYPSUM RWL RAIN WATER LEADER
AABBR100
CADD FILE NO. m UPPER BLACKSTONE PROJECT NO.
DESIGNED BY: M. PELLETIER 1289-74283
DRAWN BY: . One Cambridge Place, 50 Hampshire Street CONTRACT No. 3-0-17512-0033
SHEET CHK'D BY: ﬁgﬁ %::Ir:n(%r;c;%%r\gggggsg consulting « engineering « construction * operations PROJECT No. CWSRF — 3197 ABBREVIATIONS AND LEGENDS Sht. 21 of 312
CROSS CHK'D BY; Y- T™VYOT-h
SCALE: AS NOTED WASTEWATER TREATMENT FACILITY GD-A-1
M. PELLETIER
APPROVER BT IMPROVEMENTS - PHASE ||
FF\IES/. DATE | DRWN | CHKD REMARKS DATE: SEPTEMBER 2010
‘ Acc #1289-74427




N/ | N/ |

1289—-74283 Upper Blackstone P—IIl File: C:\CDMXM\IDRISAS\DO119527\AABBC100.DWG Saved by: PELLETIERM On: 6—Jul—10 Plotted on: 22—Nov—10 11:20 AM

\& | \/ |
Building Code Summary Fire Protection Systems

Owner: Date:|1/12/2010 Section 903 Automatic Sprinkler Systems None - No Change

Project Name: Upper Blackstone Water Pollution Location:|Millbury, MA. 903.1.1 Alternative Protection

Project No: 1289-74283 Architect of Record:|Mark Pelletier 903.2 Where Required Not required

Building Name: Training Center (EXISTING) Section 906 Portable Fire Extinguishers As required by the Fire Code and NFPA
Section 907 Fire Alarm and Detection Systems Yes

Applicable Ordinances, Codes, and Standard 907.2 Where Required
Building Code Commonwealth of Massachusetts Building Code 780 CMR - Seventh addition Section 908 Emergency Alarm Systems Yes
Fire / Life Safety Code |[Massachusetts Fire Prevention Regulations, 527 CMR 21 Means of Egress — = = = = =

ProjectWise Project:

Plot Stamp

Accessibility Code Architectural Access Regulations, CMR 521 Section 1003 General Means of Egress Existing Egress Maintained ‘
Energy Code Mass. State Building Code, Article 13 (780 CMR) ASHRAE 90.1 Section 1004 Occupant Load FE g L
MECHANICAL CONFERENCE - OFFICE
Elevator Code n/a Max Floor Area Allowances per Occupant STORAGE ROOM ROOM ROOM FO-116 ' ﬂ
Other n/a Function of Space (and Area in Sg. Feet) Floor Area per Occupant Total Occupants FO—101 = = FO-113 FO-114
Authorities Having Jurisdiction Group B - 5,148 100 gsf/ occupant 52 :J\
Building Department |Town of Millbury; Inspectional Services I h - \ -
Fire Dept / District Town of Millbury, Fire Department Table 1004.1.1 g COMPUTER ROOM —1 i !
Accessibility Town of Millbury; Inspectional Services e FO-120 | / STORAGE CORRIDOR
Energy Town of Millbury; Inspectional Services T - CLOSET , .
FO-111 r0-115 FE
Elovator a TRAINING LAB LIBRARY OFFICE ﬂ
| FO-100 I FO-102 J ' HO-11/
Other n/a o
Use and Occupancy Classification Section 1005 Egress Width EXIT, BLAN ~
=S H Lol
IBC Code Reference Egress Width per Occupant Served e F%O?WMQ Q!
. . - =<
Mixed Use (y/n) See Section 508 No Remarks Occupancy Stairways Other Egress Components ﬂr ﬂr = | SOEEEE 5
Section 304 Business Group B Assembly 50 MAX (existing group B n/a 0.2 x 52 = 10.4 inches / ] | ] 3 |
General Building Heights and Areas I } } KITCHEN ]
Allowable Height and Building Ar Allowabl P d Table 10051 - e b @ = OFFICE ﬂ
Table 503 owable Height and Building Areas owable ropose FE@ — SaET
B - Type II-B 4 Stories / 23,000 sf 5,148 sf - Existing No Change 1 ———————-——— 1 I
Types of Construction EXIT | ‘
Section 602 c ion CI ificati FE CORRIDOR _ N _ H ﬂ
ection onstruction Classification _ . F0-109
602.2 Types | and Il, Non Combustible Type Il B - Existing, No Change 1005.1 Minimum Egress Width Required Proposed TRAINING ROOM
Fire Resistance Rating Requirements for Building Elements 32 36 FO-103 ‘ f q I i
Building Element Req'd Rating Remarks Section 1015 Exit and Exit Access Doorways Required Proposed OCCUPANCY E@ \J @ %‘ w K
Structural Frame 0 i i - Existi S
: . 1015.1 Number of Exit Doorways Required 2 4 - Existing No Change 50 MAX - @ WOMEN'S SOUFE\FJCLEY VEST U OFFICE OFFICE
Bearing Walls Exterior 0 Section 1016 Exit Access Travel Distance ROOM [ ROOM 0= [07 F0—108 FO—119
b i i F0-106 }E[
Table 601 Bearing Walls Interior 0 1016.1 Travel Distance Limitations FO-104 > FO-105 .
Non Bearing Exterior Walls and Partitions See Table 602 Allowable Exit Access Travel Distance |
Non Bearing Interior Walls and Partitions 0 Table 1016.1 Occupancy without Sprink|er5 with Sprink|er5
Floor Construction- incl beams and joists 0 B 200 Required 300 - - - = = =
Roof Construction- incl beams and joists 0 78 Actual ‘
Fire Resistance Rating Requirements for Exterior Walls based on Fire Separation Distance Section 1017 Corridors Required Proposed EXIT EXIT
Table 602 Fire Separation Distance Occupancy Req'd Rating 1017.2 Corridor Width (see also 1005.1) 44 72
>/210 <30 _ _ Group B _ 0 1017.3 Dead Ends 20 ‘ ‘
Fire-Resistance-Rated Construction Table 1017.1 Corridor Fire Resistance Rating
Type of Assembly Req’ Assembly Rating Min Door/ Shuuter Assembly Rating Occupancy Occupant Load Served by Corridor without Sprinklers System with Sprinkler System
B EFMS P——— ] ; EXISTING TRAINING BUILDING — FIRST FLOOR PLAN
4 3 i i
Fire walls and fire barriers having a req'd Section 1018 Exits USE GROUP B P L AN
fire-resistance rating greater than 1 hour 3 3 Section 1019 Number of Exits and Continuity
2 11/2 Occupant Load (persons per story) No. of Exits Req'd No. of Exits Proposed 1/ 8 = 1-0
11/2 11/2 - -
Table 1019 1 1-500 2 4 - No Change
Fire Barriers having a req'd fire- 501-1,000 3
resistance rating of 1 hour More than 1,000 4
Table 715.4 Shatft, exit enclosures,exit passageways 1 1
Other Fire Barriers 1 3/4
Fire Partitions
Corridor Walls 1 1/3
0.5 1/3
Other Fire Partitions 1 3/4
0.5 1/3
Exterior Walls 3 11/2
2 11/2
1 34
Smoke Barriers 1 1/3
Interior Finishes
Section 803 Wall and Ceiling Finishes
Table 803.5 Interior Wall and Ceiling Finish Requirements by Occupancy
Group Exit Enclosures and Exit Passageways Corridors Rooms and Enclosed Spaces
Group B - NonSprinklered A B C
FIRE EXTINGUISHER LOCATION m
SEE SPEC SECTION 10522
FOR DESCRIPTION
@ CARBON DIOXIDE TYPE A" O
FE
B BUSINESS USE GROUP O
INDICATES BUILDING EXIT ‘
EXIT
INDICATES AREA/SPACE EGRESS I:>
AABBC100
CADD FILE NO.
M. PELLETIER cm UPPER BLACKSTONE PROJECT NO.
DESIGNED BY: : | | | 1289-74283
DRAWN BY M. PELLETIER Camp Dresser & McKee Inc. WATER POLLUT ON ABATEMENT D STR CT
: - One Cgmbridge Place, 50 Hampshire Street CONTRACT No. 3-0-17512-0033
SHEET cHK'D BY: B GIORGI Cambridge, MA 02139 , . . . PROJECT No. CWSRF — 3197 BUILDING CODE SUMMARY Sht. 22 of 312
M. KOSTUR Tel: (617) 452-6000  consulting * engineering « construction * operations :
CROSS CHK'D BY: M. RYSIUR
= oo WASTEWATER TREATMENT FACILITY AND LIFE SAFETY PLANS | GD-AD
M. PELLETIER
APPROVED BY:
— IMPROVEMENTS - PHASE |
NO DATE | DRWN [ CHKD REMARKS
' Acc #1289—74428




N/ | N/ | \/ | Y | e/ | N/ | \/ | X

Building Code Commonwealth of Massachusetts Building Code 780 CMR - Seventh addition

Fire / Life Safety Code |Massachusetts Fire Prevention Regulations, 527 CMR 21

Accessibility Code Architectural Access Regulations, CMR 521

19—=Jul—=12 10:44 AM

19—Jul—12 Plotted on:

1289—74283 Upper Blackstone P—IIl File: C:\USERS\DKENNEDY\DOCUMENTS\JOBS\BLACKSTONE—2009—129\CDM W—KNEELAND FILES\AABBC200.DWG Saved by: DKENNEDY On:

Plot Stamp — ProjectWise Project:

Energy Code Mass . State Building Code, Article 13 (780 CMR) ASHRAE 90.1
Elevator Code n/a
Other n/a F
N
Building Department |Town of Milbury; Inspectional Services = N 7 e ; m& I
Fire Dept/ District Town of Millbury; Fire Department -_ — % ”ﬁ - ‘ ‘
Accessibility Town of Millbury; Inspectional Services A ”J 1 ‘ | ‘ ‘
Energy Town of Millbury; Inspectional Services ROOF il B B ‘ ‘ ©) [
Elevator n/a L I |
Other n/a 5. ‘ @;::; o.@ I ‘
INCINERATOR . ROOF : -
IBC Code Releronice ;:‘:gl - A i 3 ) \‘A—:} - _— I
Mixed Use (y/n) See Section 508 No Remarks @nb@ﬂﬁ@ﬁi I LDJ
Section 306 Factory and Industrial / High Hazard Group F-2 / H-4 Existing ;;iu =Sl ik ‘ ‘ 4 -
Chemical Storage See Chemical Storage Summary Chart YES % O’v - }
|
Section 414 Hazardous Maternals - - o —
4142 Control Areas See Table 414.2.2 Design and Number of Control Areas l
414 5 Inside Storage, Dispensing and Use \
41455 Spill Control, Drainage and Containment -
4146 Qutdoor Storage, Dispensing and Use ‘
414612 Separation Distance See Tables 414.2 5(1) and 414.2.5(2)
Section 415 Groups H-1, H-2, H-3, H4 and H-5
Section 503.1 1 Special Industnal Occupancies
503.12 Buildings on the Same Lot
Table 503 Allowable Height and Building Areas Allowable Proposed
Goup F-2 / Type IIB 3 Stories / 23,000 sf 27 435 sf - Existing No Change RFI # 156 — NO FIRE RATING/SEPERATION
Section 506 Area Modifications Modified 31,189 sf BETWEEN 1ST & 2ND FLOORS OF DEWATERING
506.2 Frontage Increase (Equation 5-2) 35% (8,189) + 23,000 = 31,189 sf
506.3 Automatic Sprinkier System Increase _|N/A EXISTING SLUDGE PROCESSING COMPLEX — SECOND{QFLOOR PLAN
506.4 Area Determ ination
USE GROUP F-2
506.4.1 Mixed Occupancies P LAN
Equation 5-1 1/1 6" = 1’=0"
Section 507 Unlimited Area Buildings f
5077 Group H Occupancies EXIT
Section 508 Mixed Use and Occupancy H ™ /:7 - ‘ R
508 2 Incidental Uses (see Table 508 2) Req'd Separation or Protection Proposed
Room or Area ‘/
Room or Area ™ 7,
|
508.3 Mixed Occupancies (see Table 508.3.3) , | | J ﬁi 3 B B B
508.3.1 Accessory Occupancies H l - L ‘ ] ‘ | !
508.32 Non Separated occupancies 1| & D E
508.3.3 Separated O ccupancies w i ‘Er% ‘ \ 7‘ ﬁjg — — —
Required Separation of Occupancies Occupancy Required Separation (in Hours) B @7 T B B lil $ﬂ
Example: F-2 @ H-4 2 y ! T - %
> | g
Table 508.3.3 L é _ i - - T 7 i y i
%ﬁ mEi = =3 — : - — PROCESS SUPPORT SLUDG TF' o R AR
DDD‘ KU L Lo :WE% EED I U ‘ i ! ‘F—Z‘ | 0 | . _ _
\ \ 0 | i
Section 509 Special Provisions EXIT E
o oF i
[ = - 5 = = =
Section 602 Construction Classification l l ‘ 7“‘“ E
602.2 Types land I, Non Com bustible |Type Il B, Existing No Change ‘ T ‘ - E
Fire Resistance Rating Requirements for Building Elements XIT k ig 5
Building Element Req'd Rating Remarks | ) k :
Structural Frame 0 Existing, No Change ) T ‘
Bearing Walls Exterior 0 Existing, No Change ‘ ‘
Table 601 Bearing Walls Interior 0 Existing, No Change LEG E N D ‘
Non Bearing Exterior Walls and Partitions See Table 602
Non Bearing Interior Walls and Partitions 0 Existing, No Change
Floor Construction- incl beams and joists 0 Existing, No Change
Roof Construction- incl beams and joists 0 Existing, No Change FIRE EXTINGUISHER LOCATION
Fire-Resistance -Rated Construction SEE SPEC SECTION 10522 FOR
Fire Door and Fire Shutter Fire Protection Ratings (hours) DESCRIPTION
Type of Assembly Req' Assembly Rating Min Door/ Shuuter Assem bly Rating EXlSTlNG SLU DGE PROC ESS'NG COMPLEX —_ FlRST FLOOR PLAN
USE GROUP F-2
Fire walls and fire barriers having a req'd t 4 P LAN
fireresistance rating greater than 1 hour 3 3 - - -
- 1172 FIRE_RATED WALL DESIGNATION 1/16” = 1'=0
1172 11/2
Fire Barriers having a req'd fire- TWO (2) HOUR FIRE RATING f——— —
resistance rating of 1 hour H
Table 715.4 Shaft, exit enclosures exit passageways 1 1 : — %
Fire Partitions EXIT ' ACCESS o
Corridor Walls 1 113 4 ) P | |
05 113 E)ﬁlT T == 5= == == == = LCT T = _TA —T=d ‘UIT Hr—— ;‘. ,AUHI] UAD S ,: — :
Other Fire Partitions 1 3/4 INDICATES AREA/SPACE EGRESS |:> T su I \T \ | olf D
05 1/3 I N = | | i [ Y ‘ ‘
| | I _b>o - — —
Exterior Walls 3 11/2 | GARAGE I = — s — - A ee el \ \ I I I
2 11/2 = = T 1 Fe ~ 7 - N f *;i% ‘ X O 4 ol | ‘
; - t—1 INCINERATOR ) CHEMCA SORGE | : il |
Smoke Barriers 1 1/3 VY - B | - - N | | H-4 {! @f — Hr : [7"
=5 Iy \ " eeollE =
Section 1003 General Means of Egress Existing Egrees Maintained TJFJ | EJD ‘ - !—-’ m
Section 1004 Occupant Load 603 Existing \ 1
Max Floor Area Allowances per O ccupant HAZARDOUS MATER'ALS CLASS'F'CAT'ON i % b | | O
Function an Space (and Area in Sq. Feet) Floor Area per O ccupant Total Occupants REF: INTERNATIONAL FIRE CODE INSTITUTE | | | ‘ _ ‘
Table 1004.1 1 Industrial Area 26,380 100 gross 264 S EFIGHTER WARNING —— % ‘ ‘ I I
Accessory Storage Area, Mechanical L , . |
Equipment room (3,715 sf) 300 gross 13 SPECIAL PLACARD PROPERTIES HEALTH PROPERTIES s il i i
Locker room (794 sf) 50 gross 16 E g T = == Z
Section 1005 Egress Width — <C L
- Be b >
Egress Width per Occupant Served S < 2 b
- W I T
Table 10051 Occupancy Stairways Other Egress Com ponents % 8 > . o
Group F 0.3 x 603 = 181 inches 0.20 x 603 = 121 inches o é = '6 ':, T
1005.1 Minimum Egress Width Required Proposed = S ; > = W 5 >
1211in. 216 in. Existing No Change ; n [t T 2 - E:_l e n E T <
W L 4 = = < N 14 o < 14 o
Section 1016 Exit Access Travel Distance [ % '<£ é <_':| w &() 9 a L'|_J % - LJ|:_| =
: o < 2 =
14 < i
1016.1 Travel Distance Limitations : : CHEMICAL INFO 'U_‘) 8 'c_) a(_’ L:El = IE:J % (>§ S 8 @ '5 B
Allowable Exit Access Travel Distance
Table 1016.1 O ccupancy without Sprinklers with Sprinklers @ POLYMER L 6.7% 21,750 _ 1 0 0 _ _ _ _ IRR _
F2 300 400 GAL. - EXISTING SLUDGE PROCESSING COMPLEX — BASEMENT PLAN
CAUSTIC SODA 18,000 - 3 0 0 - - - COR - - USE GROUP F-2
Section 1019 Num ber of Exits and Continuity @ L 50% |GaL - P |_ AN
Occupant Load (persons per story) No. of Exits Req'd No. of Exits Proposed (SODIUM HYDROXIDE) ] /1 6" 1 - O"
Table 1019.1 Leill 2 B /16" = 1= 0
501-1,000 3 6 Existing, No Change e
More than 1,000 4 8 4 0 8 16
1019.2 Buildings with O ne Exit
AABBC200
A Fl NO.
e M. PELLETIER DOC m UPPER BLACKSTONE PROJECT NO.
DESIGNED BY: : —
—eees | RECORD DRAWING Camp Dresser & Mckes Inc WATER POLLUTION ABATEMENT DISTRICT 1289-74283
DRAWN BY: : . .
7/19/2012 One Cambndge Place, 50 Hampshire Street CONTRACT No. 3-0-17512-0033
SHEET cHK'D By: B GIORC /19/ %r_”(%fidgas“ggggg?’g consulting - engineering - construction « operations PROJECT No. CWSRF — 3197 BUILDING CODE SUMMARY Sht. 23 of 312
, M. KOSTUR .
CROSS CHK'D BY: - 2>~
AS NOTED WASTEWATER TREATMENT FACILITY AND LIFE SAFETY PLANS I GD-A-3
M. PELLETIER
APPROVED BY:
— e SEPTEMBER 2010 IMPROVEMENTS - PHASE llI
* | DATE | DRWN | CHKD REMARKS '
NO. Acc #1289—74429




41 AM

7—Dec—12 11

29—Sep—10 Plotted on

PELLETIERM On

\HEAVY\UPPER BLACKSTONENAS BUILT FILES\CDM CAD FILES FOR AS BUILTS\CDM\APTPLOO2.DWG Saved by

1289—-74283 Upper Blackstone P—IIl File: P

SEE_BELOW N N N N N
éFOR coNTINCRTION | 17 ] | 17 ] | 17 ] | 17 ] | 17 ]

A
¢
N o
o
v
B
v
.
vh iy
A + o+ o+ o+ o+ o+ o+ o+ 4+ o+ H W] T R o T T T .
. L T A ) + o+ o+ o+ TR + + + o+ L I S N R + o+ o+ o+ o+ + L L T S R R I N R I o+ o+ + + + + 4+ o+ 1.+
. + + o+ + o+ o+ o+ o+ o+ o+t + o+ o+ 4 + R N S T I N N N I I + o+ + + o+ o+ LR I R A S R N N L N N N N N e L R R R
. + + + o+ + + [+ + o+ o+ 4+ o+ 4+ o+ F + + + [4 + + + o+ o+ o+ + o+ o+ o+ o+ o+ o+ o+ + o+ o+ o+ o+ + o+ o+ o+ o+ + o+ L T T T S S S S S S 4+ % + o+ o+ +
. + 4+ + + 4+ o+ + o+ o+ o+ o+ + o+ o+ + L A T N L B A N R R S N N R £ ¥ + o+ o+
+ L I I e Y + o+ L I S N R + o+ o+ o+ o+ + o+ o+ o+ o+ o+ o+ 4 L R R R R A R I I |ST EQ
+ + o+ + o+ o+ o+ ++++++++++++++++ + o+ + o+ o+ + + + + + + o+ o+ o+ + o+ o+ o+ o+ + o+ + H + o+ o+ o+ o+ A + o+ o+ o+ o+ + o+ o+ o+ o+ o+ o+ o+t + o+ o+ + + o
+ + + . + + + + + [+ 4+ + + o+ o+ o+ o+ o+ + + + + + + +]+ + + o+ + + +§+ + o+ o+ + o+ o+ o+ o+ + + + o+ o+ o+ o+ N L + o+ o+ o+ o+ + + + + + + 4 o+ + o+
F o+ o+ o+ L L N T + o+ o+ + o+ + . + o+ o+ o+ + + o+ + o+ o+ H o+ e+ e s + + + o+ o+ o+ 4+ o+ 4+
+ + o+ + o+ o+ + + R T L A + o+ o+ + + o+ o+ + o+ 4+ o+ o+ 4+ + o+ o+ 4 L T o+ o+ 4 + + o+ + o+ . L +
+ o+ + o+ o+ o+ o+ ++++-r-r-r-r-r-r+++++++++Jj>Ij+++ + +|+ + + + o+ + o+ o+ + o+ + + o+ o+ + + o+ o+ o+ ++++++++++++++++++D++++++ D + o+
M+ + + + + o+ o+ + + + o+ o+ fF o+ o+ + + + o+ 4+ o+ 4+ o+ o+ + o+ + + + o+ + o+ + o+ o+ + o+ o+ o+ o+ + o+ o+ o+ o+ o+ + o+ o+ o+t o+ o+ o+ o+ o+ 4+ + o+ + o+ o+ o+ + + o+ +
VI—1 + + + + + + + + o+ R I I I R I N U T R + +|+ + o+ o+ + o+ o+ + o+ o+ o+ o+ o+ o+ R I i S S R + +
W+ + + + o+ o+ o+ o+ + 4+ o+ &, L S A S + o+ 4+ + + o+ o+ + o+ 4+ o+ o+ 4+ CEE N T L U R R R I A L + + o+ + o+ +
3 + o+ + + o+ o+ o+ o+ o+ o+t R TR S ) I R R N N N SR I N + +|+ + + + o+ + o+ o+ + o+ o+ o+ o+ + o+ o+ o+ o+ OOINIADY oFTT INIA TANIL,- * + + H + + + + + + |+ + + o+ +
+|+ + o+ o+ 4 04 + + + +[+ + fF + + + + + o+ + 4+ + 4+ + 4+ o+ o+ + o+ o+ + + o+ + o+ + o+ o+ + o+ o+ o+ o+ + o+ o+ o+ o+ o+ PRIMARY SE LING TANK + + + + |+ + + + + + + + o+ + + + + o+ + + o+
+ +++SLOPE++++++ R i N T + o+ o+ o+ + o+ o+ + o+ o+ o+ + o+ o+ o+ -+ I B R + + + + @
+|+ + + o+ +O= R R R R T + o+ 4+ + o+ o+ 4+ + o+ 4+ o+ o+ 4+ CEE N T PUMP GALLERY I U R + + o+ + o+ o+ 4+ + o+ o+ o+
3 + + o+ o+ o+ o+ + o+ o+ H[+ o+ [+t o+ P+ o+ o+ + o+ + o+ o+ o+ o+ + o+ o+ + o+ o+ o+ o+ + o+ o+ o+ o+ T or o+t + 4+ + H + o+ o+ o+ | + o+ + + o+ o+ + o+ o+
+] +] + + + + + + + + o+ + + + H[F R+ o+ 4+ 4+ + + o+ o+ + o+ o+ + o+ + o+ o+ o+ + o+ o+ + o+ o+ o+ o+ + o+ o+ o+ o+ o+ P I T LR + + o+ + + + + + o+
F L I T R I L I I I N U S + o+ o+ o+ + o+ + o+ o+ o+ + o+ o+ o+ L R R N + o+ o+ + o+ 4+
] R R T T R T T R R + o+ 4+ + o+ o+ o+ 4 + o+ 4+ o+ o+ 4+ CEE N T + L I N + + o+ + + + o+ o+ o+ o+
3 + + + + + + + + + + + + T T T TT + o+t + o+ o+ o+ o+t + o+ o+ o+ + o+ + o+ o+ o+ o+ + o+ + o+ o+ o+ o+ + o+ o+ o+ o+ + o+ + o+ 4+ o+ 4+ o+ o+ o+ |4 + o+ o+ L R S S R R N
+|+ + + + + + + + + + + + + + + + + + + + + + + + 4+ + + + + + 4+ + + 4+ + o+ o+ + o+ + o+ o+ o+ + o+ o+ + o+ o+ o+ o+ + o+ o+ o+ o+ o+ + o+ o+ o+ o+ + o+ o+ + + o+ + o+ + + o+ + + o+ + 4+ + 4+ o+
+ EE T T T T T o + o+ o+ o+ o+ o+ ’ N+ 4 + o+ + o+ o+ o+ o+ o+ + o+ o+ o+ + o+ + F o F o+ o+ 4+ + o+ o+ o+ + o+ T S |- L
+|+ ++++++++++++++++++++-3—6+++ A+ + o+ o+ : S S PRSI NSNS Y E S S S S Y IS S P S S S S S +_+ D + o+ o+ o+ o+ + o+ o+ o+ + 4+ o+ + o+
3 + o+t + o+ + o+ o+ o+ o+ o+ + o+ + o+ o+ o+ T e+t o+t + + + o+ ] 1 LIRS S R R T S S S R
+|+ + + + + + + + + + + + +]+ + o+ o+ + o+ + + + + + ++ + )+ + + i 4 + + o+ + + + + + 4+ + o+ + + + 4+
+ I L O L A 7S U S SN S e s e e S i L ¥ L SLOPE"""""
E R A I + 4+ o+ + o+ )+ o+ L I S N R + o+ + L T +++++++é'_'_'_'_++++++++
+ o+ + + + + o+ o+ o+ o+ + o+ + + + [+ + o+ + o+ o+ + + o+ + F o+ o+ o+ o+ o+ o+ o+ + & + + H+ + + + + + + + + + + + + o+ o+ o+ o+ o+ o+ + + + + + o+ o+
— +++++++++++++%++++++ +WE + L T A T T T S ¢ F o+ o+ o+ o+ 4|+ o+ o+ 4+ + + + o+ + + + + + 4+ + 4+ + + o+ o+
d+ + + + + + + + o+ + + o+ + + + + + o+ o+ 4+ + \¢ L A + o+ o+ o+ H o+ o+ + + T
— = + o+ o+ + \¢ L T S R R N Y -~ ——————: + + L T — + 4+ F + o+ o+ o+ o+ + o+
ﬂ [ R 1 + R S R A I LN R S R S S N R N N + o+ + + o+ F o+ o+ o+ o+ + o+
| —1 + -+ + + o+ o+ + o+ o+ o+ o+ o+ o+ o+ + o+ + o+ o+ o+ o+ o+ o+ + 4+ + + 4+ 4+ + F + o+ o+ o+
| K +‘r L A R L . T T R R L S R +
| i 5: + o+ o+ _A_ + L I S N R + L R o+ o o+ F +
. + + + '+ R S R A I + ¥ + o+ + H+ + + + + + + o+ + o+ L R N P N S R
+ L+ + + + + + + + + + + + + + + + + + + + + + + o+ + + + + + + + + + + + + 4+ + + + + + + +
\/Q\\\ ! \\ \(A\EI & 5[ 2

\ . PAINT SAFTEY STRIPE
— NEW ABRASIVE STAR PAINT SAFTEY STRIPE — NEW CONC FILL TO 1”7 ALUM FLOOR GRATE, ON FLOOR AT LANDING L NEW ABRASIVE STAR

NOSING AT EA STEP ON FLOOR AT LANDING PITCH FLOOR — SEE SEE STRU DWGS SAFETY YELLOW NOSING AT EA STEP 'v1'
(TYPICAL OF 29) (SAFETY YELLOW) STRUC DWG'S ( ) (TYPICAL OF 29) 1'x1" GRATING ADDED

NEW CONC LANDING, 1'x1' GRATING ADDED NEW CONC_LANDING,

MODIFY END OF
MODIFY END OF

HANDRAIL AND POST
HANDRAIL PLAN FINISH KEY  (FINISH SCHEDULE OF SD—A-1)

1/8”:1 '—O"

PAINT / COATING SYSTEM

RPRIRIR ISR IO SF—1 SEAMLESS FLOORING ON EXISTING
[ele Tttt T CONCRETE FLOOR

MAINSTAY EPOXY FLOORING USED

NOTE:

- | - 1. SEE FINISH SCHEDULE ON SHEET
L =S | | — — SD—A—-1 FOR ADDITIONAL INFORMATION

. L | | 2. HIGH PRESSURE WATER CLEANING:
PRESSURE WASH CONCRETE FLOORS,
— NS | UNDERSIDE OF CEILING AND ALL WALLS
AT PUMP GALLERY. BEGIN AT 3,000 PSI
— — AND INCREASE (AS DIRECTED BY THE
— — — ENGINEER) TO A MAXIMUM OF 15,000
PSI. PRESSURE WASH ALL THE
PREVIOUSLY PAINTED CONCRETE AND CMU
SURFACES IN THE SAME MANNER IN

e +:++ . :+: : : H: ;¢:+ t:t:+:t:+:t: :‘:*:ﬁ*: *+*+:+: +:+:+:+:+: PREPARATION OF RECOATING THESE
Lratatatatata Sa Tt ++¢*+ AP SURFACES. SEE SPEC SECTION 09901 &
+ o+ + o+ + F FF T T+ F T FF T F o+ o+ o+ o+ = ¥ 09902
R I I T T T T T T T S S S S S R T T + + 4 |+ + .
+ o+ e oo+ o+ +
b+ 4+ 4 + o+ 4 e o+ o+ o+
B S S S S S S S S S S S S S S S S S E N S S S S S S S S S + o+ o+ o+
R S Py JE Y B SO ] ] el 3. SEE MECH DWGS FOR EQP LAYOUT LIJ
. 11 T o+ o+ o+ o+ T + + F[F FF ¥ FF T FF T+ FF |+ F[FFFFF T T+ FFFFFFF TR+ :
AR - T o+ o+ o+ o+ + o+ o+ o+ o+ + +E F F b+ + + + o+ o+ + o+ o+ o+ o+ o+
— PR T I T S S P R A I A S R R R L R Sttt
e TR A RS FFFFA T S TN P +++++++++++*+++++++++++++++*+++*+> |+ o+ o+ o+ 4. SEE STRU DWGS FOR CONCRETE FILL @
F+ + &\ + + + + + + + + + + + I A A I A + P I I I R I |+ + o+ o+
L e L bRNARY SETUNG AR ] [ PRIMARY SETTLING TANK PUMP GALLERY
F£‘+ SN A A A A +ﬂ—U AT A g A 2 A . sl e s RISt FLOOR MODIFICATION.
=1 +oF ok ANF + F o+ o+ o+ H o+ o+ 4+ + A I I I I A A A A + ¥ F ¥ T PASSAGE
Ll+ + + + + AN+ + + + + + |+ + + I + o+ o+ o+ PT_OO o+ o+ F o+ F o+ o+ o+ o+ 4+ o+ o+ + o+ o+ o+
+ 4o 4 AN\E 4+ o+ Ho+[F + #|+ +[+]|+ + + + O F o+ 4+ 4+ 4 + oo+ o+
1 oE E o+ BN\E F o+ o+ [+l + + P I I I A A IR I + o+ o+
+oE A+ AN\E + o+ + o4+ o+ o+ I I A ot F o o+ o+ 4+ + o+ o+ o+
N N A + TT oFE o+ o+ FOE F E o+ E o+ 4 +oE o+ o+ o+ + S+ +
+ 4+ o+ + +
I — 1 | + + + + o+ o+ o+ + o+ + o+ + |+ + +F  + + + + + + + + + ] s v 4 ¢+ + + + B+ + + + + + + + 4 +) O
+
| | 3
..'.
% l LI—
L EXISTING DOOR TO Z
REMIAN

1/8" — 1 i_ OH
e —
4 2 O 4 8

cADD FILE No. _ APTPLOO2.dwg cm UPPER BLACKSTONE PROJECT NO.

DESIGNED BY: PELLETIER M.

o Dresser & McKes Inc WATER POLLUTION ABATEMENT DISTRICT 1289-74283
DRAWN BY: PELLETIER M. Camp D & Mckee Inc. PRIMARY SETTLING TANK

One Cambridge Place, 50 Hampshire Street CONTRACT No. 3-0-17512-0033

SHEET cHk'D BY: __ GIORGI B. Cambridge, MA 02139 PROJECT No. CWSRF — 3197 Sht. 24 of 312

CROSS CHK'D BY: w Tel: (617) 452-6000  consulting * engineering * construction « operations P U M P GALL E RY P LAN

o | oo | M | MP |REVISED PER ADDENDA NOS. 1 THRU 3 is/;;ivan By. M ﬁl"ilg';l; WASTEWATER TREATMENT FACILITY IMPROVEMENTS PT-A-1

Plot Stamp — ProjectWise Project

REV. SEPTEMBER 2010 IMPROVEMENTS - PHASE |II

NO. | DATE | DRWN | CHKD REMARKS DATE:

Acc #1289-74430




Plot Stamp — ProjectWise Project: 1289—-74283 Upper Blackstone P—IIl File: C:\CDMXM\IDRISAS\DO119527\AHTPD100.DWG Saved by: HAYNESKL On: 6—Jul—10 Plotted on: 22—Nov—10 12:36 PM

N
REMOVE
@ REMOVE ABRASIVE
PORTION STAIR
OF MTL NOSINGS
HANDRAIL

BASEMENT
PLAN

1/8" — 11_017

N e

REMOVE
GRATING

%

DEMOLITION NORTH

27

T

==

@
b

REMOVE
@ ABRASIVE
STAIR

NOSINGS
ﬁé_
1y

[SSREN
Exa
SRS
[SSREN
JOCEEEN
s
SRS
[SSREN
JOCEEEN
e

CONTROL ROOM
HT-100

FIRST FLOOR
PLAN

1/8” — ,II_O”

=

NEW OPENING
IN CONC TANK.
SEE STRU

a:w*:::\s\r R

REMOVE AND
SALVAGE EXG
LIGHTING
PROTECTION FOR
REINSTALLATION

ROOF
PLAN

1/8” — ,Ii_O”

2z JL o DA A AR A e e A A A A A A A A e af /
|
|

335

TSRS SSEENNRNS

DEMOLITION SOUTH

NEW OPENING

%44
/ 7%/’/’%/
REMOVE bl

CAULK

IN CONC TANK.
SEE STRU

DEMOLITION NOTES: ELEVATION m
-~ — DEMOLITION KEY NOTES:
1/8" = 1'-0 GENERAL NOTES: ELEVATION
1. ALL ARCHITECTURAL DRAWINGS SHALL BE USED IN CONJUNCTION WITH - —
THE STRUCTURAL, MECHANICAL, ELECTRICAL, SHOP DRAWINGS AND D1 REMOVE EXISTING DOOR AND FRAME 1. HIGH PRESSURE WATER CLEANING: PRESSURE WASH CONCRETE FLOOR, 1/8" = 1'-0
SPECIFICATIONS. UNDERSIDE OF CONCRETE CEILING AND ALL CONCRETE WALLS AT
D3  REMOVE EXISTING WINDOW SYSTEM. WINDOW SILLS (STOOLS) BASEMENT LEVEL. BEGIN AT 3,000 PSI AND INCREASE (AS DIRECTED I |
2. EXAMINE ALL DRAWINGS FOR REMOVALS REQUIRED TO ACCOMMODATE TO REMAIN BY THE ENGINEER) TO A MAXIMUM OF 15,000 PSI. PRESSURE WASH
NEW WORK AND ITEMS TO BE REMOVED AS PART OF THE WORK. ALL PREVIOUSLY PAINTED CONCRETE AND CMU SURFACES IN THE Z
D5  REMOVE EXISTING METAL FASCIA AND GRAVEL STOP SAME MANNER IN PREPARATION OF RECOATING THESE SURFACES. SEE
SPEC SECTION 09901 & 09902.
3. SCREENED BLDG OUTLINE, INFORMATION AND SLANTED TEXT INDICATES D9 REMOVE EXISTING ROOF DRAIN O
INFORMATION OR DIMENSIONS TAKEN FROM THE REGIONAL WASTEWATER
TREATMENT FACILITIES, MILLBURY—WORCESTER, MASSACHUSETTS D10 REMOVE EXISTING SEALANT FROM CONTROL JOINT
CONTRACT No. 2 FEBRUARY, 1973. PRODUCED BY FAY, SPOFFORD AND O
ORNDIKE 1N, ENGINEERING. D11 REMOVE METAL EXPANSION COVER SYSTEM
D12 REMOVE EXISTING LOUVER
4. LIMITS OF REMOVAL INDICATED BY HATCHING AND AS NOTED. 024 REMOVE MEMBRANE ROOF DOWN TO STRUCTURAL DECK
5. ALL EXST INFORMATION AND DIMENSIONS SHALL BE FIELD VERIFIED BY
THE CONTRACTOR PRIOR TO FABRICATION AND CONSTRUCTION.
6. SEE STRUCTURAL, MECHANICAL, HVAC, PLUMBING AND ELECTRICAL
DRAWINGS FOR ADDITIONAL DEMOLITION INFORMATION. gt = 1 o
e
4 2 0 g 8
AHTPD100
CADD FILE NO. m UPPER BLACKSTONE PROJECT NO.
DESGNED BY: b e Camo Dresser & Mckee nc. WATER POLLUTION ABATEMENT DISTRICT 1289-74283
DRAWN BY: - One Cambridge Place, 50 Hampshire Street CONTRACT No. 3-0-17512-0033 SLU DGE HOLDING TANK BUILDING
sHeeT crikp By; B CGIORG '?:Im(%r;c;%i;\gggggsg consulting * engineering « construction * operations PROJECT No. CWSRF — 3197 Sht. 25 of 312
CROSS CHK'D BY: M. KOSTUR . PLANS AND ELEVATIONS
ey IMPROVEMENTS - PHASE IlI
REV. DATE. SEPTEMBER 2010 =
NG, | DATE | DRWN | CHKD REMARKS
: Acc_#1289-74431




19—Mar—=13 1:54 PM

19—Mar—13 Plotted on:

1289—-74283 Upper Blackstone P—IIl File: P:\HEAVY\UPPER BLACKSTONE\AS BUILT FILES\CDM CAD FILES FOR AS BUILTS\CDM\AHTPL100.DWG Saved by: PLOWRY On:

Plot Stamp — ProjectWise Project:

0

NEW CONC LANDING,
MODIFY END OF

i HANDRAIL AND POST,
SEE STRU DW687

EA STE

NEW M
/_ABRASI\/E STAIR '
NOSINGS,

ECH FASTENED

P, TYP

N
- T o+
+
+ o+
o+
+ o+
—o
——

b
+
b

PROVIDE OPENING

+
++ 1+ 4+

*ls IRV

+

+ o+ o+ o+ o+ o+ o+ o+

+
+ o+

o+ o+ o+ o+ 4+

4.;4.

IN FLOOR GRATE

+ 4.

+
+ 4+ o+
+ o+
+ [+
+

+ o+ o+ o+ o+ o+ o+

+
+

+ o+ o+ o+ 4+

+ o+ o+ |+ o+

|+
+

TO ACCOMIDATE
PROCESS PIPING

+
++++++++

P T
+ o4+ o+ o+ 4+

+ o4+ o+
+ o+ o+ o+

+++++++++++++

+ o+
+

++
+++|++++++
+ o+ o+

CNEPAINT L
+++++++COLUMN++++++

+
+

[ R
+ o+ o+
+ o+
+
+ +
Lt

+ o+ o+

+
+
+
+
+
+
P
+ +
+ o+
+ +
+ o+
+ +

+ o+
+

*
"
.
.

+ o+
+

+ o+ o+
+

o+ o+ o+ o+ o+ o+ o+

+ +
+ + + +
+ + o+ + +
+ + o+ +| ++
+ o+ o+ o+ o+ 4+ o+ 4+ ++++
+ + o+ o+ ++
+++++++++++++++++
+ + o+ o+ + o+
_~|-+++_~g++++_++++_t++++
+ + o+ + o+
+ o+

‘CONC E
PADS, S

il

()

NEW MECH FASTENED
NEW ROD ABRASIVE STAIR
AND SELF ! NOSINGS, EA STEP, TYP
LEVELING 2'—1"
SEALA
MO
VIF
(A1 fififii

\ELEC EQP

— SEE ELEC |DWG'S

NEW ROD AND
SEALANT AT EXP

CONTROL ROOM

NEW ROD AND
SEALANT AT EXP JT

NEW

@
3” RIGID INSUL ON

| EXG (SLOPING) CONC ,

e

NEW

SEALANT -

————g-—————-——pn——F>

|
_;—U_ﬁ__'ﬂ_ ______ S T
E =

[m] o

QOF TO
ROOF EJ COVER

AN p— p— I —
\—MEMBRLANE

ROOFING SYSTEN

PROTECTION

HT—S-3.

SEALANT

ﬂ:;fi'ﬂi“"‘"¢;ﬂi&:ﬁ“f;ﬂ;r1j4QF;_ﬂ:i::m

TIE-=OFF POINT

TIE-OFF DETAIL

FOR FALL
(TYP OF 6) SEE
ON SHEET

=

HT=100 /
Ot —— O | == A
DRANT ;
EXG FLOOR = XISTING ~
GRATE TO ACCESS g
K | REMAIN —— | | _| HATCH —= A
RO
I SLATE SIIL TO - TIE—OFF
RILILon i REMAIN (TYP)
LLLLLL S RNt WS S I . e
D - - - - ! : ; R R R R RRIRIIR, }
! \ . \ ! : = S HINGED ACCESS
NEW CONC CONC EQP NEW ) SO\TYP HATCH. SEE
FILL SLOPE CURB. SHE a 2= b SEALANT EXHAUST FA STRU & MECH
| 10 TRENCH | STRU DWGS , Vo | MO S | N 36'174" ! DWGS
: VIF VIF
STRU DWGS RADIUS — ' ~ELINSTALL | 1 PQEXVLANT
| | gil | | LIG'HTNING | |
| | . ! = ENTIRE RADIUS
! ROTECTION
é}:
3 5 @ @ 2)( 3 6
BASEMENT FIRST FLOOR NEW 5 —0" SQ ROOF
HINGED ACCESS
PLAN PLAN HATCH. SEE PLAN
1/8” — ,]’_O” 1/8” — 1’_0” STWRGLJS & MECH 1/8” — 1’_0”
File: C\User*s\PLowry\Desktop\100109 Upper Blockstone WWTP Detail 22.pdf
Nlssirig lor invalid reference
NEW ROOF TO
ROOF EJ COVER
NEW ROOF TO
ROOF EJ COVER LEAD COATED BACKER ROD AND
| @_, COPPER RO F | SEALANT
MET. FLASH'G. EDGE , BRICK R T.C. ROOF SLAB
7 ‘ ‘ iMET‘ FLASHG [ (STACK BOND) < EL. 448'-7 1/8”"
7
i===SSS=— 1,
Q oy TN
IS Lry?oo 'lTN £
o A e S
== (RS A SN o — N LEAD COATED
NN : & COPPER ROOF EDGE
Ll oy ~ R S 8
i FIN. FL. = : T © 4 2
= EL. J36 0L 7F ggv(\)/FRSJOFCCI\(/)ER o
T_ ——————————————————————————————————————————————————————————————— B _—m—m—m{" : = | F:::::::: '::::::::::::::::::::::::7 TC SLAB .\l EEV(S/FRSJOFCJ\?ER
| JTEHJ S lmﬂmﬂﬁg | B | BRICK jt | M BRICK . | | EL. 448'-7 1/8", | 0
BACKER ROD N Nz =l I=I I STACK O
' o L L I LI ) L N e B L N Vg N a
| | BRICK L9 CONC. PLATFORM I ) 0P OF I A\ \ L =
| I (STACK 2 EXP. T BRICK SHELF | B
| | :I BOND) |: | | = = __@)DO LIJ
I | I | CHESE SIN .
| R I | = =St = = E
| | I ~ FIN. EL. 421'-4" | Nl? = = T
| e | NS m
Il
b W ———1 e -+ - Tl M ol
o o T T T T 1 = LQ O
7 ‘ H
T 'l BRICK \F/CNJFL Hmmmm” i | - '\"I\'Oo
(RUNNING || (STACK BOND) EL. 436°-0 = I | ) Z
ELEVATION BOND) 4: EXP.JT. EXP.JT—) AT
e — 1 o BACKER ROD X O
NOTE: /8" = 1~ AND SEALANT | | I |
GENERAL NOTES: || AN AL || U
SLUGDE HOLDING TANK CONTROL BUILDING OUTLINE, INFORMATION, AND SLANTED TEXT : | [EL DT I :
INDICATES INFORMATION OBTAINED FROM SCANNED RECORD :
DRAWINGS TITLED: 1T HIGH PRESSURE WATER CLEANING FINISH KEY  (FINISH SCHEDULE OF SD—A-1) | |L:i:::::::::_:::::::::—:J1 |
o _ _ ]J____
PRESSURE WASH CONCRETE FLOOR, UNDERSIDE OF CONCRETE r
UPPER BLACKSTONE WATER POLLUTION ABATEMENT DISTRICT : T T I
CONTRACT NO. 2 DATED FEBRUARY 1973, AT 3,000 PSI AND INCREASE (AS DIRECTED BY THE ENGINEER)
PRODUCED BY FAY, SPOFFORD, AND THORNDIKE, INC. ENGINEER TO A MAXIMUM OF 15,000 PSI. PRESSURE WASH ALL —
PREVIOUSLY PAINTED CONCRETE AND CMU SURFACES IN THE SOUTH
ALL EXISTING INFORMATION AND DIMENSIONS SHALL BE SAME MANNER IN PREPARATION OF RECOATING THESE Sl sFor | Sgnanese FOORING ON NEW
VERIFIED IN THE FIELD BY THE CONTRACTOR PRIOR TO FABRICATION SURFACES. SEE SPEC SECTION 09901 & 09902. ELEVATION ) , )
AND CONSTRUCTION e 1/8" = 1= 0
1/8" = 1'=0 4 2 0 7 8
AHTPL100
CADD FILE NO. m UPPER BLACKSTONE PROJECT NO.
DEsINeD BY; M- PELLETER c A WATER POLLUTION ABATEMENT DISTRICT 1289-74283
amp Dresser & McKee Inc.
DRAWN BY: M. PELLETEER One Cambridge Place, 50 Hampshire Street CONTRACT No. 3-0-17512-0033 SLU DGE HOLDING TANK BU”_DING
) . B. GIORGI Cambridge, MA 02139 _
SHEET CHKD BY’m Tel: (617) 452-6000  consulting * engineering * construction « operations PROJECT No. CWSRF 3197 PLANS AND ELEVATIONS Sht. 26 of 312
CROSS CHK'D BY:____ M- "VYOTVUR
1 9-19-1] MP MP_ | YARD HYDRANT SCALE: AS NOTED WASTEWATER TREATMENT FACILITY ”VlPROVEMENTS HT_A_2
0 09/10 | MP MP | REVISIONS PER ADDENDA NOS 1 THRU 3 APPROVED BY: M. PELLETIER
= O evEs 2010 IMPROVEMENTS - PHASE I
" | DATE | DRWN | CHKD REMARKS :
NO. Acc #1289-74432




Plot Stamp — ProjectWise Project: 1289—-74283 Upper Blackstone P—IIl File: C:\CDMXM\IDRISAS\DO119527\ATHPL200.DWG Saved by: HAYNESKL On: 6—Jul—10 Plotted on: 22—Nov—10 2:28 PM

N

MATCHLINE — SEE DWG
DW—A—1 FOR CONTINUATION

®

SEE DW—-A-2
FOR ADDITIONAL INFO

B

T

B Pt o o ot

DEMO CONCRETE EQP

&g\xx\}x\\\xx )

GENERAL DEMOLITION NOTES:

1. ALL ARCHITECTURAL DRAWINGS SHALL BE USED IN CONJUNCTION
WITH THE STRUCTURAL, MECHANICAL, ELECTRICAL, SHOP DRAWINGS
AND SPECIFICATIONS.

2. EXAMINE ALL DRAWINGS FOR REMOVALS REQUIRED TO
ACCOMMODATE NEW WORK AND ITEMS TO BE REMOVED AS PART
OF THE WORK.

5. SCREENED BLDG OUTLINE, INFORMATION AND SLANTED TEXT
INDICATES INFORMATION OR DIMENSIONS TAKEN FROM THE REGIONAL
WASTEWATER TREATMENT FACILITIES, MILLBURY—WORCESTER,
MASSACHUSETTS CONTRACT No. 2 FEBRUARY, 1973. PRODUCED BY
FAY, SPOFFORD AND THORNDIKE IN. ENGINEERING.

4. LIMITS OF REMOVAL INDICATED BY HATCHING AND AS NOTED.

5. ALL EXST INFORMATION AND DIMENSIONS SHALL BE FIELD VERIFIED
BY THE CONTRACTOR PRIOR TO FABRICATION AND CONSTRUCTION.

6. SEE STRUCTURAL, MECHANICAL, HVAC, PLUMBING AND ELECTRICAL
DRAWINGS FOR ADDITIONAL DEMOLITION INFORMATION.

AN p— = PAD
|
]
Bl DEMOLITION KEY NOTES:
|
: D1  REMOVE EXISTING DOOR AND FRAME
B : D8 REMOVE EXST MASONRY TO ACCOMMODATE
) NEW CONSTRUCTION
D30 REMOVE EXISTING FLOOR GRATING
;
| & NEW FLOOR OPENING,
.r. SEE STRU SLUDGE THICKENER AREA
TB=100
;I: @ NOTE 6 — = (T3-100]
/:x |
Y
Kl SEE DW—A-2
FOR ADDITIONAL INFO
]
]
]
]
]
]
]
]
]
]
|
|
s NEW FLOOR
- — / OPENING, SEE
: : : ! STRU
S a
| )
——7 | '
vl L1
! . LOCKERS SHALL BE
! . REMOVED BY OWNER
R =
| PASSAGE| | m
| [TH=101] | |
g L
. ] O
A LL
AR Z
| | )
| | i
| | :
) | | : O
. .
KEYPLAN
[
FIRST FLOOR
PLAN |
3/16" = 1'=0" 3/16” = 1'— 0"
e T e ——
4 0 4 8
ATHPL200
caoo i o __ATIPLEOR ChO\i UPPER BLACKSTONE PROJECT NO.
DESIGNED BY: . 1289—-74283
. WATER POLLUTION ABATEMENT DISTRICT
DRAWN BY: M. F;EL(ZEE; 8?12]‘()ZaDr:?bsr?c?;fli\f:?:eSg]aampshire Street CONTRACT No. 3-0-17512-0033 THICKENER BUILDING
) . . Cambridge, MA 02139
SHEET CHKD BY: m T:Ir:n(6r;7%352-6000 consulting * engineering « construction * operations PROJECT No. CWSRF — 3197 FIRST FLOOR PLAN Sht. 27 of 312
CROSS CHK'D BY: Y- "™hVYO -4
SCALE: AS NOTED WASTEWATER TREATMENT FACILITY TB-A-1
APPROVED BY: M. PELLETIER IMPROVEMENTS PHASE ”I DEMOLITION
REV. | DATE | DRWN | CHKD REMARKS DATE: SEFTEMBER 2010
‘ Acc # 1289—74433




Plot Stamp — ProjectWise Project: 1289—-74283 Upper Blackstone P—IIl File: C:\CDMXM\IDRISAS\DO119527\ATHPL100.DWG Saved by: HAYNESKL On: 6—Jul—10 Plotted on: 22—Nov—10 2:26 PM

&/ | XV

MATCHLINE

SEE DWG |

DW—A—1 FOR CONTINUATION é

IR ‘ |
I S |

- o

)
IR R
u
g
T
] O]

PAINT WALL 8'—0" AFF

— CONC EQP PAD
SEE STRU DWG'S
(TYP)

REMOVE LOOSE PAINT, \
PREP AND PAINT :

CONCRETE STAIR

UP e

)

LOWER PIPE GALLERY

REMOVE CONC PUMP
PADS AND PATCH FLOOR
AS REQUIRED, SEE STRU

REMOVE AND REPLACE
ABRASIVE STAIR NOSINGS
WITH NEW ABRASIVE
STAIR NOSINGS, TYP

REMOVE CONC

PUMP PADS AND
PATCH FLOOR AS

UPPER PIPE GALLERY < .
TB=001 § 2

CONC EQP PAD
SEE STRU DWG'S
(TYP)

REQ'D, SEE STRU

[1B-002] \PAINT CURB
J m %

CONC EQP PAD
SEE STRU DWG'S
(TYP)

. CONC EQP PAD
SEE STRU DWG'S
(TYP)

REMOVE CONC

PUMP PADS AND
PATCH FLOOR AS
REQ'D, SEE STRU

o

L

FINISH KEY FINISH SCHEDULE ON SD—A—1

PAINT / COATING SYSTEM

—_ CONC | VERTICAL SURFACES TO RECEIVE
- CMU | SEAMLESS COATING
CONC | VERTICAL SURFACES TO RECEIVE PAINT
— LT T femu

GENERAL NOTES:

1. HIGH PRESSURE WATER CLEANING: PRESSURE WASH
CONCRETE FLOORS INCLUDING STAIRS, UNDERSIDE OF ROOF
DECK AND ALL WALLS AT BOTH BASEMENT LEVEL AND FIRST
FLOOR. BEGIN AT 3,000 PSI AND INCREASE (AS DIRECTED
BY THE ENGINEER) TO A MAXIMUM OF 15,000 PSI.
PRESSURE WASH ALL PREVIOUSLY PAINTED CONCRETE AND
CMU SURFACES IN THE SAME MANNER IN PREPARATION OF
RECOATING THESE SURFACES. SEE SPEC SECTION 09901 &
09902.

n
" <C
| o
|
0
| -
| <
‘T =
H =
: <
A
: LL]
| =
| Y
' O
]
I
| pd
; O
@)
: KEYPLAN
:
C
BASEMENT
]
! PLAN |
3/16" = 1-0" /16" = 120
e e e—
4 0 4 8
caop FiLe no, __ ATHPLTO0 ChO\i UPPER BLACKSTONE PROJECT NO.
DESIGNED B; M. PELETER Camp Dresser & McKee | WATER POLLUTION ABATEMENT DISTRICT 1289-74283
DRAWN BY: M. PELLETIER O?]rem():gnr?bsr?gge PI:c:eS()r](Iziampshire Street CONTRACT No. 3-0-17512-0033 THICKEN ER BU I LDING
SHEET CHK'D BY: ﬁgﬁ %::Ir:n(%r;c;%%r\gggggsg consulting ¢ engineering ¢+ construction « operations PROJECT No. CWSRF — 3197 BASEMENT FLOOR PLAN Sht. 28 of 312
e TS ot WASTEWATER TREATMENT FACILITY
SCALE: AS NOTED
oo oV PELETER DEMOLITION AND IMPROVEMENTS TB-A-2
REV- | Dare | orw | oD e VARKS oaTe; ____ SEPTEMBER 2010 IMPROVEMENTS - PHASE IlI
NO. Acc # 1289—74434




Y | N4 Y \/ \/ N4 \V

20—Dec—12 10:42 AM

1289—74283 Upper Blackstone P—IIl File: P:\HEAVY\UPPER BLACKSTONE\AS BUILT FILES\CDM CAD FILES FOR AS BUILTS\CDM\ATHPL400.DWG Saved by: PLOWRY On: 20—Dec—12 Plotted on:

ATTACH INSULATED
BLANK—OFF PANEL TO EXG

6’ X 8 LOUVER, SEE HVAC
DWGS FOR 2'x2" OPENING @ @ @ @ @
MATCHLINE — SEE DWG Y

Plot Stamp — ProjectWise Project:

20 ,— 4— ” l_ » I_ ” J_ » l_ »
N DW—A—5 FOR CONTINUATION \ 2 21 =0 21 -0 21 -0 21 -0
g i
NEW EQP
| PAD— SEE —
Q STRU (TYP)—»_EL
F = = - - By ee—— e = — —— - - - ——F - {TE—¢ -
2 I p _#___ﬁf‘ | | ; : 1 .
| I . i ! .
— F——+—— . | o O
| _i_ | i r(|) QL
—_— —— ] ’ I
i TOOTHI—IN| ] |
SEE 3 218 gg\év T:BMUS:E:_Z“ | | |
AL M O T [B—S-2 | THICKENER |
DW—A-2 T / T EEC [ TANK |
ADDITIONAL = A | EQPT NO. 4 | FINISH KEY (FINISH SCHEDULE ON SD—A—1
| I AN |
INFO ! |
ot : |
m | ®| ! N ! PAINT / COATING SYSTEM
AA | T -t |
D—A—4 © I |
____!____ = | I
/I - i i : SF_1 CONC | VERTICAL SURFACES TO RECEIVE
: 3 I - > : - ] L — PERFORMANCE COATING OR PAINT
»— = = i— — — e — — — — — — — 4 — — — — 4 — — — ) — 2 — CMU
< | N ‘ 1 , i
THRESHOLD — - - - =3 MI00 |
HEAVY DUTY N !
ALUM HINGE ELECTRICAL X » | _ ['p7_4 | |CONC | VERTICAL SURFACES TO RECEIVE
PLATE ! ROOM sEE S ! CMU PERFORMANCE COATING OR PAINT
1B-102 | |
—T |
(| p—— |
5 | ] THICKENER |
i | N TANK |
?\ ::_i i_::: NO. 3 i
| . |
| I=t—CONC EQP |
- == 771 PAD - |
S | SEE STRU |
| o ] (TYP) i |
A I i
1 S |
’_ —_— Lo -l i —_ 4 —_ —_ —_ —_ —_ —_ — — .4 - _ __ — LA — = — 1 | _
I (¢ E ] L] ] | )
. i
| & — PRESSURE WASH | >
SEVEA , L(') EXTERIOR OF TANKS, {
FOR — —— " | _|—TOOTH-IN 0 | —gTEgVU E(C')rzP?AD — SEE | SEE NOTE 1. = — — ALUM LADDER, SEE STRU
ADDITIONAL = [ EE\EV TCBMUS— )
INFO . /B_D_TO\ g T GLAZED FACE s SLUDGE_THICKENER .
| [ AA 8 11g , oMl = TB=100 S
?l D-A-4/] ” /m 58 X | ]
5 2 M
< FIN FL S
( \ 0 | o NEW PARTIAL ALUM
| | ¢< EL 429.00 GRATING
THRESHOLD ——— e it — —
HEAVY DUTY S 15'_g” - PRESSURE WASH [ <
ALUM HINGE , EXTERIOR OF TANKS, b
PLATE BULLNQSE | SEE NOTE 1 | | B ~
CORNER BLOCK RS
o - _ _ . - _ _ s o R _ _ _m _ _ _ _ _ | B F / _
] ] . 1 Z R [T —
:=_—_|__| | I I
i GENERAL NOTES:
< | i
i 1.  HIGH PRESSURE WATER CLEANING
| i PRESSURE WASH CONCRETE FLOORS, UNDERSIDE
S AR | OF ROOF DECK AND ALL WALLS. BEGIN AT 3,000
3 ] _ THICKENER ! PSI AND INCREASE, AS DIRECTED BY THE
N , 2 TANK ! ENGINEER, TO A MAXIMUM OF 15,000 PSI.
™ - low NO. 2 | PRESSURE WASH ALL PREVIOUSLY PAINTED
a1l 1= | CONCRETE AND CMU SURFACES IN THE SAME
+~ " | MANNER IN PREPARATION OF RECOATING THESE
/ ! SURFACES. SEE SPEC SECTION 09901 & 09902.
|
“ /O |
5 |
|
e — e | - a
|
' ' ' ' ' LLI
| |
i 2
PASSAGE |
TB=101 !
|
2 THICKENER i m
M
K R TANK |
N NO. 1 !
|
|
i — Y LI—
| 2
|
i o[z Z
D]
|
PNl | O
- - - - - [T 1 = — 5 — — — D — — — — 177 — ' T it . 4 N
- 5 ' T T - / U
| KEYPLAN
7
5o
. L
FIRST FLOOR
Y PLAN L
wlg 3/16" — 1)_0)’ 3/16" — 11_ O”
e e e —
4 0 4 8
ATHPL400
CADD FILE NO. cm UPPER BLACKSTONE PROJECT NO.
DESGNED BY: Comn Drosser & MoKes Ine WATER POLLUTION ABATEMENT DISTRICT 128974283
DRAWN BY: - One Cambridge Place, 50 Hampshire Street CONTRACT No. 3-0-17512-0033 THICKENER BUILDING
, . B. GIORGI Cambridge, MA 02139 _
SHEET CHK'D BY: . . _ . . PROJECT No. CWSRF 3197 Sht. 29 of 312
Tel: (617) 452-6000 It . . truct . t
CROSS CHK'D BY:M e ( ) consulting * engineering « construction * operations WASTEWATER TREATMENT FACILITY FIRST FLOOR PLAN
SCALE: AS NOTED
N PELLETER MPROVEMENTS - PHASE I IMPROVEMENTS TB-A-3
REV. | DATE | DRWN | CHKD REMARKS DATE: SEPTEMBER 2010
NO. Acc #1289-74435




Plot Stamp — ProjectWise Project: 1289—-74283 Upper Blackstone P—IIl File: C:\CDMXM\IDRISAS\DO119527\ADWPL100.DWG Saved by: HAYNESKL On: 6—Jul—10 Plotted on: 22—Nov—10 11:57 AM

\A/ \B/ | \C/ | \D/ | \E / | \F/ \G/ | \H/
GENERAL DEMOLITION NOTES:
1. ALL ARCHITECTURAL DRAWINGS SHALL BE USED IN CONJUNCTION
WITH THE STRUCTURAL, MECHANICAL, ELECTRICAL, SHOP DRAWINGS
AND SPECIFICATIONS.
2. EXAMINE ALL DRAWINGS FOR REMOVALS REQUIRED TO
ACCOMMODATE NEW WORK AND ITEMS TO BE REMOVED AS PART
OF THE WORK.
3. SCREENED BLDG OUTLINE, INFORMATION AND SLANTED TEXT
INDICATES INFORMATION OR DIMENSIONS TAKEN FROM THE REGIONAL
WASTEWATER TREATMENT FACILITIES, MILLBURY—WORCESTER,
MASSACHUSETTS CONTRACT No. 2 FEBRUARY, 1973. PRODUCED BY
FAY, SPOFFORD AND THORNDIKE IN. ENGINEERING.
4. LIMITS OF REMOVAL INDICATED BY HATCHING AND AS NOTED.
5. ALL EXST INFORMATION AND DIMENSIONS SHALL BE FIELD VERIFIED
BY THE CONTRACTOR PRIOR TO FABRICATION AND CONSTRUCTION.
6. SEE STRUCTURAL, MECHANICAL, HVAC, PLUMBING AND ELECTRICAL
DRAWINGS FOR ADDITIONAL DEMOLITION INFORMATION.
DEMOLITION KEY NOTES:
D1 REMOVE EXISTING DOOR AND FRAME
CAP FLOOR DRAIN —
A
SEE PLUMBING OBPEIEMAEI%\IETA
DW-01
CUT OPENING IN FLOOR
FOR NEW SUMP.
FLOOR SEE STRU DW—S—1
F 2 DEPRESSION TO
: | BE FILLED
| |
L X_ | DEMO CONC
S0 . | PAD.
7 .| SEE STRU
A —— A
SRS N
7))
- NOTE 6.—=
STAIR
No. 03
DW-03
KEYPLAN
BASEMENT FLOOR :
3/16 = 1’=0" 3/16" = 1'= 0"
e E—
4 0 4 8
ADWPD100
CADD FILE NO. m UPPER BLACKSTONE PROJECT NO.
DESGNED BY: b e Camo Dresser & Mckee nc. WATER POLLUTION ABATEMENT DISTRICT 1289-74283
DRAWN BY: - One Cambridge Place, 50 Hampshire Street CONTRACT No. 3-0-17512-0033 DEWATERING BUILDING
) : B. GIORGI Cambridge, MA 02139 _
SHEET CHK'D BY: = 7= "2 } § L . . PROJECT No. CWSRF 3197 Sht. 30 of 312
CROSS CHK'D BY- M. KOSTUR Tel: (617) 452-6000  consulting « engineering ¢ construction ¢ operations BASEMENT PLAN
M. PELLETIER
pROTE B IMPROVEMENTS - PHASE Il
REV. | DATE | DRWN | CHKD REMARKS DATE: SEPTEMBER 2010
NO. Acc #1289-74436 |




Plot Stamp — ProjectWise Project: 1289-74283 Upper Blackstone P—IIl File: C:\CDMXM\IDRISAS\DO119527\ADWPD200.DWG Saved by: HAYNESKL On: 6—Jul—10 Plotted on: 22—Nov—10 11:35 AM

\A/ | \B/ | \C/ | \D/ \E/ | \F/ I \G/ I \H/
CONTROL ROOM
DW-104
INCINERATOR BUILDING P 2 THICKENER BUILDING
MATCHLINE | e T MATCHLINE — SEE DWG
| 9% : ~ -
H < TB—A—2 FOR CONTINUATION
| =z | GENERAL DEMOLITION NOTES:
' T
1. ALL ARCHITECTURAL DRAWINGS SHALL BE USED IN CONJUNCTION
‘ WITH THE STRUCTURAL, MECHANICAL, ELECTRICAL, SHOP DRAWINGS
\LII\N AND SPECIFICATIONS.
EQPT CURB I
| TO REMAIN s 2. EXAMINE ALL DRAWINGS FOR REMOVALS REQUIRED TO
I ACCOMMODATE NEW WORK AND ITEMS TO BE REMOVED AS PART
I SEE SHEET | OF THE WORK.
TB—A-3 FOR
NOTE 6. —= NEW WORKN )y 3. SCREENED BLDG OUTLINE, INFORMATION AND SLANTED TEXT
i INDICATES INFORMATION OR DIMENSIONS TAKEN FROM THE REGIONAL
/i | WASTEWATER TREATMENT FACILITIES, MILLBURY—WORCESTER,
// ///////? , MASSACHUSETTS CONTRACT No. 2 FEBRUARY, 1973. PRODUCED BY
| / / C|> % FAY, SPOFFORD AND THORNDIKE IN. ENGINEERING.
0 [
| ////// //% ?1 4. LIMITS OF REMOVAL INDICATED BY HATCHING AND AS NOTED.
|
. i 1 5. ALL EXST INFORMATION AND DIMENSIONS SHALL BE FIELD VERIFIED
M — BY THE CONTRACTOR PRIOR TO FABRICATION AND CONSTRUCTION.
| 6. SEE STRUCTURAL, MECHANICAL, HVAC, PLUMBING AND ELECTRICAL
| S | DRAWINGS FOR ADDITIONAL DEMOLITION INFORMATION.
N '
| b 7 /// | I
NS/ RN\ 7
‘ v PROCESS EQPT — SEE PROCESS SEE STRU |
MECHANICAL DRAWINGS (TYP) DETAIL |
W/TB—-S-2 |
DEMOLITION KEY NOTES:
@ e e |
! |
| ) 5 I | D1 REMOVE EXISTING DOOR AND FRAME
|
. / . | D6 REMOVE CONC CURB AND GUARDRAIL AT
é N | FLOOR OPENING
)\/
)'/ | D8 REMOVE EXISTING MASONRY WALL TO ACCOMMODATE
| /}/ _ NEW CONSTRUCTION
g |
| /I/ I D20 REMOVE EXISTING CAGE
]
/'( L
A -
| y T
}/ ] r
I v : ,/1/]
|
i o
|
RS
g2 _
I v SEE SHEET/L
| /* TB—A-3 FOR |
PROCESS SUPPORT )I/ NEW WORK |
DW-100 e
¥
/i/ ‘
yd
' b2~ !
e
X
X
: F-/777777/7; |
/ STAIR |
/ No. 3
NOTE 6. —= 7// DW-103 ‘
| PROCESS EQP — SEE PROCESS |
| MECHANICAL DRAWINGS (TYP) I
| | D
' | LLI
| | m
| | O
' O
|
‘ KEYPLAN :
|
' ]
FIRST FLOOR ‘
3/16 = I_O | 3/16”= ,lr_ On
| e e ey —
. 4 0 4 8
ADWPD200
CADD FILE NO. T m UPPER BLACKSTONE PROJECT NO.
DESIGNED BY: <ns1:XMLFault xmlns:ns1="http://cxf.apache.org/bindings/xformat"><ns1:faultstring xmlns:ns1="http://cxf.apache.org/bindings/xformat">java.lang.OutOfMemoryError: Java heap space</ns1:faultstring></ns1:XMLFault>